
KK NN II GG HH TT

SSyysstteemm  IInnssttaallllaattiioonn  aanndd  CCoommppoonneenntt  SSppeecciiffiiccaattiioonnss

April 29, 1999



SSTT
EEEE

LL  
RRAA

IILL

11..  KKnnooww  yyoouurr  iinnffrraassttrruuccttuurree..
Knight structural hangers are
designed to work in conjunction
with II--bbeeaamm or CC--cchhaannnneell
structural supports. The various
standard Knight structural hangers
are designed to fit flanges ranging
from 2 inches to 11 inches. If an
OOvveerrhheeaadd  RRaaiill  SSuussppeennssiioonn  SSyysstteemm
((ffiigg..  99)) cannot be used, Knight
Industries offers a FFlloooorr  MMoouunntteedd
RRaaiill  SSuussppeennssiioonn  SSyysstteemm  ((ffiigg..  1100))
constructed with steel I-beam
posts.

22..  KKnnooww  iiff  yyoouurr  ssttrruuccttuurree  iiss  lleevveell..
Make sure you are working in a
level environment. If not, then it
may be necessary to use
AAddjjuussttaabbllee  HHeeiigghhtt  HHaannggeerrss to
compensate for unevenness.

33..  KKnnooww  yyoouurr  eelleevvaattiioonnss  --  OOppeerraattoorr
wwoorrkkiinngg  hheeiigghhtt  aanndd  ssttrruuccttuurraall
ssuussppeennssiioonn  ppooiinnttss..
It is important to know the
relationship between your working
height and the elevation of your
overhead structure. EExxtteennddeedd
SSttaacckk  HHaannggeerrss are available for
use in situations where high
ceilings would normally be a
problem. Extended stack hangers
can only be used in conjunction
with direct load applications and
require SSwwaayy  BBrraacciinngg when longer
than 2 feet (maximum length 12
feet). If stack-up measurements
indicate tight head clearance,
Knight offers SShhoorrtt  SSttaacckk  HHaannggeerrss
that can reduce hanger stack-up
dimensions by half or more. If
stack-up heights are still too great

KKnniigghhtt’’ss  LLooww--PPrrooffiillee  EEnndd  TTrruucckkss  ((ffiigg..
1111)) can be used. In this patent-
pending design, the bridge is
mounted between the runways.
Although travel is limited to the
area between the runways, total
system stack-up height can be
reduced by as much as 15
Inches.

44..  CChhoooossee  yyoouurr  rruunnwwaayy..
Decide what type of rail you want
to use to build your runways. Your
choices include 4000, 4500 and
4800 series rail All profiles are light
weight and have inherently
smooth running surfaces. 

5300 SERIES rail can be used for
offset or direct loads less than 500
lbs. 4500 and 4800 series rail is

ideal for cantilevered or offset
loads greater than 500 lbs. with a
maximum load bearing capacity
of 1000 lbs.
((TTHHEE RREECCOOMMMMEENNDDEEDD CCAAPPAACCIITTIIEESS AASS LLIISSTTEEDD

AABBOOVVEE AALLSSOO AAPPPPLLYY TTOO BBRRIIDDGGEE SSEELLEECCTTIIOONN AASS

DDIISSCCUUSSSSEEDD IINN IITTEEMM 66  --  ““CCHHOOOOSSEE YYOOUURR

BBRRIIDDGGEE””))

OOvveerrhheeaadd  RRaaiill
SSuussppeennssiioonn
SSyysstteemm..
Available in dual
or single bridge
configurations.
Dual Bridge shown
above ((ffiigg..  99))..

FFlloooorr  MMoouunntteedd
RRaaiill  SSuussppeennssiioonn
SSyysstteemm..
Available in dual or
single bridge
configurations.
Single Bridge shown
below ((ffiigg..  1100)).

KKnnooww  WWhhaatt  TTyyppee  OOff  SSttrruuccttuurraall
SSuuppppoorrttss  AArree  IInn  YYoouurr  WWoorrkk
EEnnvviirroonnmmeenntt..

•I-beam overhead
structural steel ((ffiigg..11--11))

•C-channel overhead
structural steel ((ffiigg..  11--22))

•No overhead structural
steel available - Floor
mounted system required

KKnnooww  YYoouurr  EElleevvaattiioonnss  --
OOppeerraattoorr  EElleevvaattiioonn,,
CCoonnssttrruuccttiioonn  PPllaannee  AAnndd
SSuussppeennssiioonn  PPooiinnttss..

•Fixed height hangers
•Adjustable height

hangers ((ffiigg..  22))
•Short stack hangers
•Extended stack hangers
•Low profile hangers

CChhoooossee  YYoouurr  RRuunnwwaayy..

•5300 SERIES steel
•5500 SERIES steel anti kick-up ((ffiigg..  33))
•5700 SERIES steel

CChhoooossee
YYoouurr  EEnndd  TTrruucckkss..

•Single bridge end truck
•Dual bridge end truck ((ffiigg..  44))
•Dual trolley end truck

CChhoooossee
YYoouurr
AAcccceessssoorriieess..

•End caps
•Bridge brace(s) ((ffiigg..  55))
•Sway bracing
•Mid-rail stops
•Air tractor

ffiigg..  22

ffiigg..  33
ffiigg..  44

ffiigg..  55

ffiigg..  11--22

ffiigg..  1100

ffiigg..  99

11

ffiigg..  11--11

H E L P  U S  H E L P  Y O U . . .



55..  CChhoooossee  yyoouurr  eenndd  ttrruucckkss
An EEnndd  TTrruucckk is actually a
combination of a trolley and a rail
structural hanger that joins the
runway to the bridge. End trucks
are designed to interact with
different size rails. For Information
on combining steel rail with
aluminum rail, call Knight
Customer Service. Whatever your
system configuration, the end
truck trolley must fit the runway,
and the end truck hanger must fit
the bridge.

66..  CChhoooossee  yyoouurr  bbrriiddggee
A runway/bridge system allows for
total freedom of movement in the
X-Y or horizontal plane, providing
access to your entire work area.
Bridge rail selection is similar to

runway rail selection with one
additional consideration - are you
offset (cantilevered) or direct
loading?  For direct load
applications, (typically balancer
applications),
a SSiinnggllee  BBrriiddggee  is used. For offset
load applications, a 5500 SERIES
anti kick-up system is used. All dual
bridge systems require a BBrriiddggee
BBrraaccee  ((ffiigg  55..)). 

77..  CChhoooossee  yyoouurr  llooaadd  ttrroolllleeyy((ss))
LLooaadd  TTrroolllleeyyss must match the
material and profile of the rail you
selected for the bridge portion of
your rail system. Most single bridge
configurations are balancer
applications and will require a
BBaallaanncceerr  TTrroolllleeyy ((sseeee  KKnniigghhtt
IInndduussttrriieess  ““BBaallaanncceerrss””  BBrroocchhuurree)), or

a BBoossss  oorr  EEyyeehhooookk  TTrroolllleeyy. For dual
bridges a Yoke Trolley is used.
88..  CChhoooossee  yyoouurr  hhoossee
mmaannaaggeemmeenntt
There are four variations of HHoossee
MMaannaaggeemmeenntt available for your
rail system:

1. 3/8 inch festooned hose
management.
2. 3/8 inch coiled hose
management.
3. 1/2 inch festooned hose
management.
4. 1/2 inch coiled hose
management.

FFeessttoooonneedd  HHoossee
Festooned hose utilizes hose
trolleys and will fit any length rail
system. When designing a system,

allow for hose trolley
accumulation when returning a
bridge or fixture to the end of the
runway. Hose trolley accumulation
will reduce the total travel length
of your load.

CCooiilleedd  HHoossee
Coiled hose is supported by a
runner cable, which runs the
length of the rail and is supported
at each end by a hose
management cable bracket.
Coiled hose has a natural tension
and may cause the bridge or
fixture to drift. Leader hose is
attached near the fixture end of
the messenger cable to reduce
drift and also to reduce wear on
the lead coil.

KKnniigghhtt  IInndduussttrriieess  wwoouulldd  lliikkee  ttoo  hheellpp  yyoouu  ffiinndd  aa  ssaaffee  aanndd  eeffffiicciieenntt  ssoolluuttiioonn  ttoo  yyoouurr  eerrggoonnoommiicc  cchhaalllleennggeess..    SSuupppplliieedd
wwiitthh  bbaassiicc  ddaattaa  aabboouutt  yyoouurr  ccoommppaannyy’’ss  aapppplliiccaattiioonn  aanndd  eennvviirroonnmmeenntt,,  oouurr  qquuaalliiffiieedd  rreepprreesseennttaattiivveess  ccaann  aassssiisstt  yyoouu  iinn
sseelleeccttiinngg  ooppttiioonnss  aanndd  ddeevveellooppiinngg  aalltteerrnnaattiivveess  wwhheenn  ddeessiiggnniinngg  yyoouurr  rraaiill  ssyysstteemm..  TThhee  ddiiaaggrraamm  aanndd  ddeessccrriippttiioonnss  bbeellooww
wwiillll  ggiivvee  yyoouu  aa  ffuunnddaammeennttaall  uunnddeerrssttaannddiinngg  ooff  tthhee  KKnniigghhtt  RRaaiill  SSyysstteemm..            

CChhoooossee  YYoouurr  TTrroolllleeyyss..

•Boss trolley
•Yoke trolley ((ffiigg..  66))
•Eyehook trolley
•Balancer trolley

CChhoooossee  AA  HHoossee
MMaannaaggeemmeenntt  KKiitt..

•3/8 or 1/2 Inch
festooned hose 

•3/8 or 1/2 Inch
coiled hose 

CChhoooossee  YYoouurr  BBrriiddggee  ((SSiinnggllee  OOrr
DDuuaall  CCoonnffiigguurraattiioonn))..

•5300 series steel
•5500 series steel anti kick-up ((ffiigg..  77))
•5700 series steel

MMaakkee  SSuurree  YYoouurr  SSyysstteemm  IIss
SSeeccuurreedd  WWiitthh  SSaaffeettyy  CCaabbllee..

Knight Rail Systems are safety cabled
with 1/4 inch galvanized aircraft cable
((ffiigg..  88)). (Federal spec. #RR-W-410D,
meeting military spec. #MIL-W-
83420D for dimensional tolerancing
and strength..))

ffiigg..  66

ffiigg..  77

ffiigg..  88

22

TTeelleessccooppiinngg  BBrriiddggee
SSyysstteemm..

LLooww  PPrrooffiillee  EEnndd
TTrruucckk..

ffiigg..  1111

SSTTEEEELL  RRAAIILL



ST
EE

L 
RA

IL

3

STEEL RAIL 
Span RSD5700 RSD5500 RSD5300 

Ft.  M  lb.  kg.  lb.  kg.  lb.  kg.  
5  1.524  1000  453  1000  453  500  226  
6  1.829  1000  453  1000  453  500  226  
7  2.133  1000  453  1000  453  500  226  
8  2.438  1000  453  1000  453  500  226  
9  2.743  1000  453  1000  453  500  226  

10  3.048  1000  453  1000  453  375  170  
11  3.353  1000  453  1000  453  375  170  
12  3.658  1000  453  800  362  375  170  
13  3.962  1000  453  800  362  250  113  
14  4.267  1000  453  800  362  250  113  
15  4.572  1000  453  800  362  125  56  
16  4.877  800  362  650  295  125  56  
17  5.181  800  362  650  295  100  45  
18  5.486  800  362  650  295  100  45  
19  5.791  650  295  650  295  80  36  
20  6.096  650  295  650  295  80  36  

Recommended Capacities

Recommendations:
This precision steel alloy enclosed track rail is
recommended for load ratings from 1000 lbs.
(454 kg) to 2000 lbs.(908 kg). Knight steel rail is
ideal for offset and side loading applications. All
rail comes standard in 5 ,6, 7 & 8 meter lengths.
However, rail is cut to specified lengths per
customer request and pre-drilled for end cap
installation. Additionally, rail sections are square
saw cut so joints are flush and bosses are pre-
welded for splice kits. Knight steel rail is designed
with a bottom flange on which a powered trolley
can run for automatic return.

Left to Right:
RSD55000A, RSD5300A and RSD5700A rail sections.

NOTE: Recommended capacities are based on a deflection rating of 1/450



SSTTEEEELL  RRAAIILL

44

55330000  SSeerriieess  RRaaiill  SSppeecciiffiiccaattiioonnss

Overall Vertical Height 4.045" (103mm)

Wall Thickness 0.125" (3.175 mm)

Internal Running Surface
(Width)

1.45" (37 mm)

Weight 4.52 lbs./ft. (2.05 kg/m)

Available Lengths Up to 29.7' (9.0 m)

2.55”
(65 mm)

.626”
(16 mm)

2.28”
(58 mm)

4.05”
(103 mm)

4.13”
(105 mm)

.88”
(22 mm)

3.97”
(101 mm)

5.96”
(151 mm)

4.10”
(104 mm)

.84”
(21 mm)

3.94”
(100 mm)

7.09”
(180 mm)

RRSSDD55330000AA  RRaaiill

RRSSDD55770000AA  RRaaiill

RRSSDD55550000AA  RRaaiill

55550000  SSeerriieess  RRaaiill  SSppeecciiffiiccaattiioonnss

Overall Vertical Height 5.96" (151mm)

Wall Thickness 0.16" (4 mm)

Internal Running Surface
(Width)

3.38" (86 mm)

Weight 9.82 lbs./ft. (14.61kg/m)

Available Lengths Up to 25' (7.6 m)

44880000  SSeerriieess  RRaaiill  SSppeecciiffiiccaattiioonnss

Overall Vertical Height 7.09" (180 mm)

Wall Thickness .16" (4.06 mm)

Internal Running Surface
(Width)

3.34" (85 mm)

Weight 11.11 lbs./ft. (16.53kg/m)

Available Lengths Up to 25' (7.6 m)

4.36”
(111 mm)

3.22”
(82 mm)

2.32”
(59 mm)



AASSSSEEMMBBLLYY##  RRTTAA55330011
55330000  SSEERRIIEESS SSTTEEEELL  RRAAIILL  BBAALLAANNCCEERR  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

55

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Slide two M16 x 2 x 100 hex head cap screws ((FF)) through the holes on one of the
plates on the balancer mount using a 16mm flat washer ((GG)) between the screw head
and the mounting plate. Slide two 5/8 x 1” spacers ((HH)) on each bolt and slide the
bolts through the mounting holes on the trolley. Install the four remaining spacers,
two per bolt, between the trolley and the second balancer mounting flange. Push the
bolts through the other balancer mounting plate, tightening the M16 x 2 reverse lock
nuts ((II)), again using 16mm flat washers between the nuts and the mounting plate.
TThhee  bboolltt  sshhoouulldd  nnoott  rroottaattee  bbyy  hhaanndd  wwhheenn  ccoorrrreeccttllyy  ttiigghhtteenneedd..  DDoo  nnoott  oovveerr--ttiigghhtteenn.. For
other brands of balancers, an adapter can be ordered. Call Knight customer service
for part numbers.

The trolley is supplied with a cable and cable clips. The cable must be looped from
the center trolley mounting hole through open holes on both plates of the balancer
mount. Install the cable clips provided. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install a trolley
with a balancer already attached.  Reinstall the end cap and stop assemblies
according to instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the balancer mount. The trolley should not be rigid in the balancer mount. Some side
to side play between the trolley and the balancer is desirable.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5300 SERIES load trolley plate w/ guide roller assemblies - Part# RRTTAA55332266
BB)) (4) Required - 5300 SERIES load trolley wheel - Part# RRTTDD55002277
CC)) (3) Required - axle for 5300 SERIES load trolley - Part# RRTTDD55334444
DD)) (4) Required - snap ring for 5300 SERIES trolley axle - Part# SSHH3399PPAA
EE)) (3) Required - 7/16-20 rev. lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 100, cls. 8.8, ZP
GG)) (4) Required - FW, 16mm, N, S, stl., ZP
HH)) (8) Required - 5/8 x 1” spacer - Part# RRTTDD44332244
II)) (2) Required - rev. lock nut, Sty1, M16 x 2, cls. 10, ZP
JJ)) (1) Required - safety cable assembly - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss:: This trolley is designed as an air balancer mount. There are adapters available to attach this trolley to other brands of air balancer. It can be used for direct
loads such as tooling or smaller spring balancers. It should not be used as a chain hoist trolley. Do not rigidly attach arm carriages or fixtures to this trolley. Rigid attachments will
create side loading which will cause premature bearing failure.

AA

GG

HH
FF

DD

EE

BB

CC

JJ

II

PPAARRTT  WWEEIIGGHHTT  ((wwiitthhoouutt  ssaaffeettyy  ccaabbllee))::    44..3388  LLBBSS..  ((11..9999  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

77..2255””
(184 mm)

55..1166””
(131 mm)

44..5500””
(114 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLCCSS
(17 mm)



AASSSSEEMMBBLLYY##  RRTTAA55330033
55330000  SSEERRIIEESS  SSTTEEEELL  RRAAIILL  BBOOSSSS  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

Verify parts from the bill of materials on the bottom of this page. Inspect for
breakage or loose parts, as damage may occur during shipping. Wheel surfaces
should be smooth and without dents. Visually check for cracks in the nylon at the
bearing and along the face of the wheel. If any cracking or damage is noted, do not
use the trolley. Physically check snap rings for security.

The hinge mount allows for smooth arm carriage travel without the binding that is
characteristic of rigid mounted trolleys. The load attach point must be free to pivot on
the M16 x 2 x 150 hex head cap screw ((FF)) without binding on the trolley plate ((AA)).

The trolley is supplied with a cable and cable clips. The cable must be looped from
the center trolley mounting hole to a secure point on the suspended load. Install the
cable clips provided. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn
oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the trolley bosses. The safety cable must be installed through the center hole on the
trolley and through a secure structural item on the device attached to the trolley.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' customer service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

66

AA)) (1) Required - 5300 SERIES load trolley plate w/ slugs and guide roller assemblies - Part# RRTTAA55332255
BB)) (4) Required - 5300 SERIES load trolley wheel - Part# RRTTDD55002277
CC)) (3) Required - axle for 5300 SERIES load trolley - Part# RRTTDD55334444
DD)) (4) Required - snap ring for 5300 SERIES trolley axle - Part# SSHH3399PPAA
EE)) (3) Required - 7/16-20 reverse lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, Sty 1, M16 x 2, cls. 10, ZP
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed for use primarily as a carriage or fixture mount for either offset or direct loads. The hinge mount prevents side loading. This prevents
premature wheel bearing failure. The hinge mount allows for smooth arm carriage travel without the binding that is characteristic of rigid mounted trolleys.

TTRROO
LLLLEEYYSS

GG

HH FF

DD

EE

BB

CC

II

AA

PPAARRTT  WWEEIIGGHHTT::    44..2299  LLBBSS..  ((11..9955  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

77..2255””
(184 mm)

66..7755””
(171 mm)

11..5577””
(40 mm)

00..8833””
(21 mm)

00..668888””  DDIIAA..  TTHHRRUU
((33))  HHOOLLEESS

(17 mm)



AASSSSEEMMBBLLYY##  RRTTAA55330099
55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  YYOOKKEE  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Position the yoke ((II)) over the item to be suspended. Insert the M16 x 2 x 100 hex
head cap screw ((JJ)) with one 16mm flat washer ((HH)) through one leg of the yoke, then
the load mount and the other leg of the yoke. Install the remaining washer and M16
x 2 reverse lock nut ((GG)). Tighten the nut until just flush with the yoke leg. The bolt
should not rotate by hand when correctly tightened.

The trolley is supplied with a cable and cable clips. The safety cable must be
installed through the center hole on the trolley and through a secure structural item
on the device attached to the yoke. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the yoke.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5300 SERIES load trolley plate w/ slugs and guide roller assemblies - Part# RRTTAA55332255
BB)) (4) Required - 5300 SERIES load trolley wheel - Part# RRTTDD55002277
CC)) (3) Required - axle for 5300 SERIES load trolley - Part# RRTTDD55334444
DD)) (4) Required - snap ring for 5300 SERIES trolley axle - Part# SSHH3399PPAA
EE)) (3) Required - 7/16-18 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, Sty 1, M16 x 2, cls. 10, ZP
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - bronze yoke - Part# RRTTDD44116699
JJ)) (1) Required - HHCS, M16 x 2 x 100, cls. 8.8, ZP
KK)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss:: This trolley is designed for use as a carriage or fixture mount for either offset or direct loads. The bronze molly yoke provides for a self lubricating, very
durable carriage or fixture mount option. The hinged mount prevents side loading. This prevents premature trolley wheel bearing failure. It allows for smooth arm carriage travel
without the binding that is characteristic of rigid mounted trolleys.

FF

DD

EEBB

CC

JJ

KK

II

AA

77

GG

HH

PPAARRTT  WWEEIIGGHHTT::    77..0000  LLBBSS..  ((33..1188  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

77..2255””
(184 mm)

66..7755””
(171 mm)

00..9977””
(25 mm)

11..5566””
(40 mm)

00..668888””  DDIIAA..  TTHHRRUU
((33))  HHOOLLEESS

(17 mm)

11..6633””
(41 mm)



AA)) (1) Required - 5300 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55332255
BB)) (4) Required - 5300 series load trolley wheel - Part# RRTTDD55002277
CC)) (3) Required - axle for 5300 series load trolley - Part# RRTTDD44114444
DD)) (4) Required - snap ring for 5300 series trolley axle - Part# SSHH3399PPAA
EE)) (3) Required - 7/16-18 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, sty 1, M16 x 2, cls. 10, ZP
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - small eye hook - Part# RRTTDD44114477
JJ)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

AASSSSEEMMBBLLYY##  RRTTAA55332299
55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  EEYYEE  HHOOOOKK  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

Attach the load to the eye hook ((II)). Be sure there is enough clearance for the load
hook to nest properly in the eye hook. For best results, the load should swivel on the
load hook. 

The trolley is supplied with a cable and cable clips. The safety cable must be
installed through the center hole on the trolley and through a secure structural item
on the device attached to the yoke. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

NNOOTTEE:: If a chain hoist is used on the eyehook trolley and the load is lifted without
the trolley being directly over the load, the trolley will accelerate abnormally. If the
trolley is allowed to accelerate abnormally and strike the end stop with force, the end
stop will wear prematurely. Consult Customer Service to order dampening stops with
shocks if this unsafe condition exists. Do not over-tighten nuts. Stress from over-
tightening will cause damage to the trolley bosses.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

88

RReeccoommmmeennddaattiioonnss::  This trolley is designed for a hook mount, such as a spring cable balancer or a vacuum lift. The hinge feature at the eye hook relieves side loading on the
trolley wheel bearings. Side loading will cause premature bearing failure.

TTRROO
LLLLEEYYSS

GG
HH

FF

DD

EE

BBCC

JJ

II

AA

PPAARRTT  WWEEIIGGHHTT::    55..1133  LLBBSS..  ((22..3322  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

77..2255””
(184 mm)

66..7755””
(171 mm)

22..1133””
(54 mm)

11..1188””  II..DD..
(30 mm)

22..0066””  OO..DD..
(52 mm)

00..6699””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RRTTAA55550011
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  BBAALLAANNCCEERR  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

99

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Slide two M16 x 2 x 100 hex head cap screws ((FF)) through the holes on one of the
plates on the balancer mount placing a 16mm flat washer ((GG)) between the screw
head and the mounting plate. Slide two spacers ((HH)) on each bolt and slide the bolts
through the mounting holes on the trolley. Install the four remaining spacers, two per
bolt, between the trolley and the second balancer mounting flange. Push the bolts
through the other balancer mounting plate, tightening the M16 x 2 reverse lock nuts
((II)), again placing 16mm flat washers between the nuts and the mounting plate. The
bolt should not rotate by hand when correctly tightened. Do not over-tighten. For
other brands of balancers, an adapter can be ordered. Call Knight Customer Service
for part numbers.

The trolley is supplied with a cable and cable clips. The cable must be looped from
the center trolley mounting hole through open holes on both plates of the balancer
mount. Install the cable clips provided. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install a trolley
with a balancer already attached.  Reinstall the end cap and stop assemblies
according to instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the balancer mount. The trolley should not be rigid in the balancer mount. Some side
to side play between the trolley and the balancer is desirable.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5500 series load trolley plate with guide roller assemblies - Part# RRTTAA55552266
BB)) (4) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required -  axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (3) Required - 3/4-16 rev. lock nut
EE)) (4) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
FF)) (2) Required - HHCS, M16 x 2 x 100, cls. 8.8, ZP
GG)) (4) Required - FW, 16mm, N, S, stl., ZP
HH)) (8) Required - spacer - Part# RRTTDD44332244AA
II)) (2) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
JJ)) (1) Required - safety cable assembly for load trolleys - Part##  RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed as an air balancer mount. There are adapters available to attach this trolley to other brands of air balancer. It can be used for direct
loads such as tooling or smaller spring balancers. It should not be used as a chain hoist trolley. Do not rigidly attach arm carriages or fixtures to this trolley. Rigid attachments will
create side loading. Side loading will cause premature bearing failure.

HH

II

FF

GG

DD

EE

BB

CCAA

JJ

PPAARRTT  WWEEIIGGHHTT::    88..1199  LLBBSS..  ((33..7722  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

77..5599””
(193 mm)

44..5500””
(114 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (4) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (3) Required - 3/4-16 rev. lock jam nut
EE)) (4) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

AASSSSEEMMBBLLYY##  RRTTAA55550022
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  BBOOSSSS  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

The hinge mount allows for smooth arm carriage travel without the binding that is
characteristic of rigid mounted trolleys. The load attach point must be free to pivot on
the M16 x 2 x 150 hex head cap screw ((FF)) without binding on the trolley plate ((AA)).

The trolley is supplied with a cable and cable clips. The cable must be looped from
the center trolley mounting hole to a secure point on the suspended load. Install the
cable clips provided. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn
oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the trolley bosses. The safety cable must be installed through the center hole on the
trolley and through a secure structural item on the device attached to the trolley.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system, if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

1100

RReeccoommmmeennddaattiioonnss::  This trolley is designed for use primarily as a carriage or fixture mount for either offset or direct loads. The hinged mount prevents side loading which prevents
premature wheel bearing failure. The hinge allows for smooth arm carriage travel without the binding that is characteristic of rigid mounted trolleys.

TTRROO
LLLLEEYYSS

HH

II FF

GG

DD

EE

BB

CC
AA

PPAARRTT  WWEEIIGGHHTT::    88..1111  LLBBSS..  ((33..6688  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

99..3377””
(238 mm)

1100..7755””
(273 mm)

11..7722””
(44 mm)

11..0000””
(25 mm)

00..668888””  DDIIAA..  TTHHRRUU
((33))  HHOOLLEESS

(17 mm)



AASSSSEEMMBBLLYY##  RRTTAA55550033
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  YYOOKKEE  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

1111

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Position the yoke ((II)) over the item to be suspended. Insert the M16 x 2 x 100 hex
head cap screw ((JJ)) with one M16 flat washer ((HH))  through one leg of the yoke, then
the load mount and the other leg of the yoke. Install the remaining washer and M16
x 2 reverse lock nut ((GG)). Tighten the nut until just flush with the yoke leg. The bolt
should not rotate by hand when correctly tightened.

The trolley is supplied with a cable and cable clips. The safety cable must be
installed through the center hole on the trolley and through a secure structural item
on the device attached to the yoke. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the yoke.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components..

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (4) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (3) Required - 3/4-16 rev. lock jam nut
EE)) (4) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (2) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
HH)) (4) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - bronze yoke - Part# RRTTDD44116699
JJ)) (1) Required - HHCS, M16 x 2 x 100, cls. 8,8, ZP
KK)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed for use as a carriage or fixture mount for either offset or direct loads. The bronze molly yoke provides a self-lubricating, very durable
carriage or fixture mount option. The hinged mount prevents side loading which prevents premature trolley wheel bearing failure. The hinge mount allows for smooth arm
carriage travel without the binding that is characteristic of rigid mounted trolleys. 

HH

II
FF

GG

DD

EE

BB

CC

KK

JJ

AA

PPAARRTT  WWEEIIGGHHTT::    1100..8822  LLBBSS..  ((44..9911  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

99..3377””
(238 mm)

00..9977””
(25 mm)

11..6633””
(41 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)

11..5566””
(40 mm)



AASSSSEEMMBBLLYY##  RRTTAA55550044
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  EEYYEE  HHOOOOKK  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the
trolley, if the load is already attached. Reinstall the end cap and stop assemblies
according to manufacturer instruction ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488
ffoorr  ssttoopp  aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  445500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

Attach the load to the eye hook ((II)). Be sure there is enough clearance for the load
hook to nest properly in the eye hook. For best results the load should swivel on the
load hook. 

The trolley is supplied with a cable and cable clips. The safety cable must be
installed through the center hole on the trolley and through a secure structural item
on the device attached to the yoke. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

NNOOTTEE:: If a chain hoist is used on the eyehook trolley and the load is lifted without
the trolley being directly over the load, the trolley will accelerate abnormally. If the
trolley is allowed to accelerate abnormally and strike the end stop with force, the end
stop will wear prematurely. Consult Customer Service to order dampening stops with
shocks if this unsafe condition exists. Do not over-tighten nuts. Stress from over-
tightening will cause damage to the trolley bosses.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

1122

AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (4) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (3) Required - 3/4-16 rev. lock jam nut
EE)) (4) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - eye hook - Part# RRTTDD44114488BB
JJ)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed for a hook mount, such as a chain hoist or vacuum lift. The hinge feature at the eye hook relieves side loading on the trolley wheel
bearings. Side loading will cause premature bearing failure.

TTRROO
LLLLEEYYSS

HH

II

FF

GG

DD

EE

BB

JJ

AA
CC

PPAARRTT  WWEEIIGGHHTT::    99..3333  LLBBSS..  ((44..2244  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

99..3377””
(238 mm)

22..1133””
(54 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)

11..2244””  II..DD..
(31 mm)

22..6688””  OO..DD..
(68 mm)



AASSSSEEMMBBLLYY##  RRTTAA55770066
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  BBAALLAANNCCEERR  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

1133

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Slide two M16 x 2 x 100 hex head cap screws ((HH)) through the holes on one of the
plates on the balancer mount placing a M16 flat washer ((II)) between the screw head
and the mounting plate. Slide two spacers ((JJ)) on each bolt and slide the bolts through
the mounting holes on the trolley. Install the four remaining spacers, two per bolt,
between the trolley and the second balancer mounting flange. After placing M16 flat
washers between the nuts and the mounting plate, push the bolts through the other
balancer mounting plate, tightening the M16 x 2 reverse lock nuts ((KK)). The bolt
should not rotate by hand when correctly tightened. Do not over-tighten. For other
brands of balancers, an adapter can be ordered. Call Knight Customer Service for part
numbers.

The trolley is supplied with a cable and cable clips. The cable must be looped from
the center trolley mounting hole through open holes on both plates of the balancer
mount. Install the cable clips provided. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install a trolley
with a balancer already attached.  Reinstall the end cap and stop assemblies
according to instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the balancer mount. The trolley should not be rigid in the balancer mount. Some side
to side play between the trolley and the balancer is desirable.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5500 series load trolley plate with guide roller assemblies - Part# RRTTAA55776622
BB)) (6) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (2) Required - outer axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (1) Required - inner axle for 5500/5700 series load trolley - Part# RRTTDD44883388
EE)) (2) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - 3/4-16 rev. lock nut
GG)) (6) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
HH)) (2) Required - HHCS, M16 x 2 x 100, cls. 8.8, ZP
II)) (4) Required - FW, 16mm, N, S, stl., ZP
JJ)) (8) Required - spacer - Part# RRTTDD44332244AA
KK)) (2) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
LL)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed as an air balancer mount. There are adapters available to attach this trolley to other brands of air balancer. It can be used for direct
loads such as tooling or smaller spring balancers. It should not be used as a chain hoist trolley. Do not rigidly attach arm carriages or fixtures to this trolley. Rigid attachments will
create side loading. Side loading will cause premature bearing failure.

HH

II

FF

GG

DD

EE

BB

CC

JJ

AA

KK

LL

PPAARRTT  WWEEIIGGHHTT::    99..3377  LLBBSS..  ((44..2255  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

88..7733””
(222 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)

44..5500””
(114 mm)



AASSSSEEMMBBLLYY##  RRTTAA55770022
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  BBOOSSSS  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

The hinge mount allows for smooth arm carriage travel without the binding that is
characteristic of rigid mounted trolleys. The load attach point must be free to pivot on
the M16 x 2 x 150 hex head cap screw ((HH)) without binding on the trolley plate ((AA)).

The trolley is supplied with a cable and cable clips. The cable must be looped from
the center trolley mounting hole to a secure point on the suspended load. Install the
cable clips provided. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn
oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the trolley bosses. The safety cable must be installed through the center hole on the
trolley and through a secure structural item on the device attached to the trolley.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

1144

AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55776611
BB)) (6) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (2) Required - outer axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (1) Required - inner axle for 5500/5700 series load trolley - Part# RRTTDD44883388
EE)) (3) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - 3/4-16 rev. lock nut
GG)) (6) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
HH)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
II)) (1) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
JJ)) (2) Required - FW, 16mm, N, S, stl., ZP
KK)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed for use primarily as a carriage or fixture mount for either offset or direct loads. The hinged mount prevents side loading. This prevents
premature wheel bearing failure. The hinge mount allows for smooth arm carriage travel without the binding that is characteristic of rigid mounted trolleys.

TTRROO
LLLLEEYYSS

HH

II

FF

GG

DD

EE
BB

CC

JJ

AA

KK

PPAARRTT  WWEEIIGGHHTT::    99..2288  LLBBSS..  ((44..2211  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

1100..5522””
(267 mm)

11..7722””
(44 mm)

11..0000””
(25 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RRTTAA55772233
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  YYOOKKEE  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

1155

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Position the yoke ((KK)) over the item to be suspended. Insert the M16 x 2 x 100 hex
head cap screw ((LL)) with one 16mm flat washer ((JJ)) through one leg of the yoke, then
the load mount and the other leg of the yoke. Install the remaining washer and
M16 x 2 reverse lock nut ((II)). Tighten the nut until just flush with the yoke leg. The
bolt should not rotate by hand when correctly tightened.

The trolley is supplied with a cable and cable clips. The safety cable must be
installed through the center hole on the trolley and through a secure structural item
on the device attached to the yoke. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

NNOOTTEE:: Do not over-tighten nuts. Stress from over-tightening will cause damage to
the yoke.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55776611
BB)) (6) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (2) Required - outer axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (1) Required - inner axle for 5500/5700 series load trolley - Part# RRTTDD44883388
EE)) (2) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - 3/4-16 rev. lock nut
GG)) (6) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
HH)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
II)) (2) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
JJ)) (4) Required - FW, 16mm, N, S, stl., ZP
KK)) (1) Required - bronze yoke - Part# RRTTDD44116699EE
LL)) (1) Required - HHCS, M16 x 2 x 100, cls. 8.8, ZP
MM)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed for use as a carriage or fixture mount for either offset or direct loads. The bronze molly yoke provides for a self lubricating, very
durable carriage or fixture mount option. The hinged mount prevents side loading. This prevents premature trolley wheel bearing failure. The hinge mount allows for smooth arm
carriage travel without the binding that is characteristic of rigid mounted trolleys.

HH

II

FF

GG

DD

EEBB

CC

KK

JJ

AA

LL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

MM

PPAARRTT  WWEEIIGGHHTT::    1111..5511  LLBBSS..  ((55..2233  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

1100..5522””
(267 mm)

00..9977””
(25 mm)

11..5566””
(40 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)

11..6633””
(41 mm)



AASSSSEEMMBBLLYY##  RRTTAA55771199
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  EEYYEE  HHOOOOKK  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

Attach the load to the eye hook ((KK)). Be sure there is enough clearance for the load
hook to nest properly in the eye hook. For best results, the load should swivel on the
load hook. 

The trolley is supplied with a cable and cable clips. The safety cable must be
installed through the center hole on the trolley and through a secure structural item
on the device attached to the yoke. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

NNOOTTEE:: If a chain hoist is used on the eyehook trolley and the load is lifted without
the trolley being directly over the load, the trolley will accelerate abnormally. If the
trolley is allowed to accelerate abnormally and strike the end stop with force, the end
stop will wear prematurely. Consult Customer Service to order dampening stops with
shocks if this unsafe condition exists. Do not over-tighten nuts. Stress from over-
tightening will cause damage to the trolley bosses.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

1166

AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (4) Required - 5500/5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (2) Required - outer axle for 5500/5700 series load trolley - Part# RRTTDD44883399
DD)) (1) Required - inner axle for 5500/5700 series load trolley - Part# RRTTDD44883388
EE)) (2) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - 3/4-16 rev. lock nut
GG)) (4) Required - snap ring for 5500/5700 series trolley axle - Part# SSHH6666PPAA
HH)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
II)) (1) Required - rev. lock nut, sty. 1, M16 x 2, cls. 10, ZP
JJ)) (2) Required - FW, 16mm, N, S, stl., ZP
KK)) (1) Required - eye hook - Part# RRTTDD44114488BB
LL)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44113322

RReeccoommmmeennddaattiioonnss::  This trolley is designed for a hook mount, such as an air operated chain hoist or vacuum lift. The hinge feature at the eye hook relieves side loading on the
trolley wheel bearings. Side loading will cause premature bearing failure.

TTRROO
LLLLEEYYSS

HH

II

FF

GG

DD

EE

BB

CC

KKLL

JJ

AA

PPAARRTT  WWEEIIGGHHTT::    1100..5511  LLBBSS..  ((44..7777  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

1100..5522””
(267 mm)

22..1199””
(56 mm)

11..2244””  II..DD..
(31 mm)

22..6688””  OO..DD..
(68 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AA)) (1) Required - trolley plate - Part# RRTTDD66003311
BB)) (4) Required - load trolley wheel - Part# RRTTDD66002277
CC)) (4) Required - snap ring - Part# SSHH  3399  PPAA
DD)) (1) Required - pivot pin - Part# RRTTDD66003333
EE)) (2) Required - 3/16 x 1” roll pin
FF)) (4) Required - axle washer - Part# RRTTDD66003355
GG)) (2) Required - axle - Part# RRTTDD66003322

AASSSSEEMMBBLLYY##RRTTAA66332200AA
55330000 SSEERRIIEESS CCOONNVVEENNTTIIOONNAALL  SSTTEEEELL  LLOOAADD  TTRROOLLLLEEYY

TTRR
OO

LLLL
EEYY

SS

1177

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

The hinge mount allows for smooth arm carriage travel without the binding that is
characteristic of rigid mounted trolleys. The load attach point must be free to pivot on
the pivot pin ((DD)) without binding on the trolley plate ((AA)).

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

RReeccoommmmeennddaattiioonnss::  This trolley is designed for use as a carriage or fixture mount for either offset or direct loads. The bronze molly yoke provides for a self lubricating, very
durable carriage or fixture mount option. The hinged mount prevents side loading. This prevents premature trolley wheel bearing failure. The hinge mount allows for smooth arm
carriage travel without the binding that is characteristic of rigid mounted trolleys.

DD

BB

CC

AA

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

EE

PPAARRTT  WWEEIIGGHHTT::    11..55  LLBBSS..  ((3388  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

FF

55..55””
(140 mm)

55..7711””
(145 mm)

GG



AASSSSEEMMBBLLYY##  RRTTAA66552200AA
55550000  &&  55770000 SSEERRIIEESS CCOONNVVEENNTTIIOONNAALL  SSTTEEEELL  LLOOAADD  TTRROOLLLLEEYY

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without
dents. Visually check for cracks in the nylon at the bearing and along the face of the
wheel. If any cracking or damage is noted, do not use the trolley. Physically check
snap rings for security.

The hinge mount allows for smooth arm carriage travel without the binding that is
characteristic of rigid mounted trolleys. The load attach point must be free to pivot on
the pivot pin ((DD))  without binding on the trolley plate ((AA)).

Remove the end cap/end cap with shock and stop assemblies from the end of the
rail. Roll the trolley into the open end of the rail or use a lift assist to install the trolley
if the load is already attached. Reinstall the end cap and stop assemblies according to
manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if 
end caps or stop assemblies are removed or damaged. All components must be
installed according to manufacturer's instructions. All overhead attach points must
have safety cable installed according to manufacturer's instruction. Failure to comply
may cause injury or death to personnel. Contact Knight Industries' Customer Service
before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

1188

AA)) (1) Required - trolley plate - Part# RRTTDD66553311
BB)) (2) Required - guide roller - Part# RRTTDD66553344
CC)) (2) Required - 3/16 x 1 3/8” guide roller roll pin
DD)) (2) Required - axle - Part# RRTTDD66553322
EE)) (4) Required - axle washer - Part# RRTTDD66553355
FF)) (4) Required - load trolley wheel - Part# RRTTDD66773377
GG)) (4) Required - snap ring - Part# SSHH  6666  PPAA
HH)) (1) Required - pivot pin - Part# RRTTDD66553333
II)) (2) Required - 3/16 x 1 3/8” roll pin

RReeccoommmmeennddaattiioonnss::  This trolley is designed for a hook mount, such as an air operated chain hoist or vacuum lift. The hinge feature at the eye hook relieves side loading on the
trolley wheel bearings. Side loading will cause premature bearing failure.

TTRROO
LLLLEEYYSS

DD

EE

BB CC

AA

PPAARRTT  WWEEIIGGHHTT::    55  LLBBSS..  ((112277  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

FF

66..8855””
(174 mm)

55550000  SSEERRIIEESS  --  77..6688”” (144 mm)

55770000  SSEERRIIEESS  --  88..8866”” (225 MM)

GG

HH

II



AASSSSEEMMBBLLYY##  RREESS55002255
55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  SSIINNGGLLEE  BBRRIIDDGGEESS

EENN
DD

  TT
RRUU

CC
KKSS

1199

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((MM)), M10 x 1.5 rev. lock nuts ((NN)) and 10mm flat washers ((OO)) from the pair of
mounting brackets ((PP)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.    

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr
ssttoopp  aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))  Loosen the M10
x 1.5 rev. lock nuts ((NN)) and adjust the end trucks so that the distance center to center
matches the distance center to center between runway rail sections. Re-tighten the nuts and
check the bridge travel along the complete length of the runway to be sure travel is smooth.
If it is not, repeat the end truck squaring process and test until the bridge travels the entire
runway smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((PP)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single bridges only. It rolls inside a 5300 series track and can suspend either 5300, 5500 or 5700 series steel rail. The
truck features a universal connector that prevents binding. It allows a pivotal bridge action which permits easier bridge movement. Single bridges of this type are to be assembled
on site by the end user.

GG
FF

DD

EEBB
CC

JJ

LL

II

AA

HH

KK

AA)) (1) Required - 5300 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55332255
BB)) (4) Required - 5300 series load trolley wheel - Part# RRTTDD55002277
CC)) (3) Required - axle for 5300 series load trolley - Part# RRTTDD55334444
DD)) (4) Required - snap ring for 5300 series trolley axle - Part# SSHH3399PPAA
EE)) (3) Required - 7/16-20 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (2) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (4) Required - FW, M16, N, S, stl., ZP
II)) (1) Required - bronze yoke - Part# RRTTDD44116699
JJ)) (1) Required - HHCS, M16 x 2 x 100mm, cls. 8.8, ZP 
KK)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
LL)) (1) Required - end truck pivot - Part# RREEDD44116688
MM)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
NN)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
OO)) (8) Required - FW, 10mm, N, S, stl., ZP
PP)) (2) Required - mounting bracket - Part# RRHHDD55117722
QQ)) (1) Required - hanger bracket - Part# RRHHDD55117733
RR)) (2) Required - thrust nut - Part# NNTTAA  11222200
SS)) (4) Required - thrust washer - Part# TTRRDD  11222200
TT)) (1) Required - 3/4-10 x 2 1/2” HHCS
UU)) (1) Required - 3/16” x 1 1/2” roll pin  

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall
bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

MM
OO

PP

QQ

RR
TT

SS

NN

UU

PPAARRTT  WWEEIIGGHHTT::    1111..4499  LLBBSS..  ((55..2211  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

77..2255””
(184 mm)

1111..882255””
(300 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RREESS55007722
55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  DDUUAALL  BBRRIIDDGGEESS

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((KK)), M10 x 1.5 rev. lock nuts ((MM)) and 10mm flat washers ((LL)) from the pair of
mounting brackets ((NN)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.   

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr
ssttoopp  aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..)) Loosen the M10
x 1.5 rev. lock nuts ((MM)) and adjust the end trucks so that the distance center to center
matches the distance center to center between runway rail sections. Re-tighten the nuts and
check the bridge travel along the complete length of the runway to be sure travel is smooth.
If it is not, repeat the end truck squaring process and test until the bridge travels the entire
runway smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((NN)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

2200

AA)) (1) Required - 5300 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55332255
BB)) (4) Required - 5300 series load trolley wheel - Part# RRTTDD55002277
CC)) (3) Required - axle for 5300 series load trolley - Part# RRTTDD55334444
DD)) (4) Required - snap ring for 5300 series trolley axle - Part# SSHH3399PPAA
EE)) (3) Required - 7/16-20 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut M16 x 2, sty. 1, cls. 10, ZP 
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
JJ)) (1) Required - end truck pivot - Part# RREEDD44116688
KK)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
LL)) (8) Required - FW, 10mm, N, S, stl., ZP
MM)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
NN)) (2) Required - mounting bracket - Part# RRHHDD55117722
OO)) (1) Required - hanger bracket - Part# RRHHDD55117733
PP)) (2) Required - thrust nut - Part# NNTTAA  11222200
QQ)) (4) Required - thrust washer - Part# TTRRDD  11222200
RR)) (1) Required - 3/4-10 x 2 1/2” HHCS
SS)) (1) Required - 3/16” x 1 1/2” roll pin 

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall  bbuutt  iiss
rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on dual bridges only. It rolls inside a 5300 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a bearing and hex swivel for durability and long life. It is used in conjunction with a bridge brace to help square the dual bridge and eliminate kick-up. Standard dual
bridge centers are two feet. Dual bridges are assembled at the manufacturer's facility. Dual bridges over 15' should have two bridge braces. (See page 45 for more information on
installing bridge braces).

EENN
DD

  TTRRUUCC
KKSS

GG

FF

DD

EE
BB CC

JJ

LL

II

AA

HH

KK

MM

OO

PP QQ

RR

SS

NN

PPAARRTT  WWEEIIGGHHTT::    88..7777  LLBBSS..  ((33..9988  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

77..2255””
(184 mm)

1100..2200””
(259 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RREESS55007733
55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  DDUUAALL  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  DDUUAALL  BBRRIIDDGGEESS

EENN
DD

  TT
RRUU

CC
KKSS

2211

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((LL)), M10 x 1.5 rev. lock nuts ((MM)) and 10mm flat washers ((NN)) from the pair of
mounting brackets ((OO)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))  Loosen the M10 x 1.5
rev. lock nuts ((MM)) and adjust the end trucks so that the distance center to center matches
the distance center to center between runway rail sections. Re-tighten the nuts and check
the bridge travel along the complete length of the runway to be sure travel is smooth. If it is
not, repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((OO)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (2) Required - 5300 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55332255
BB)) (8) Required - 5300 series load trolley wheel - Part# RRTTDD55002277
CC)) (6) Required - axle for 5300 series load trolley - Part# RRTTDD55334444
DD)) (8) Required - snap ring for 5300 series trolley axle - Part# SSHH3399PPAA
EE)) (6) Required - 7/16-20 rev. lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (3) Required - rev. lock nut M16 x 2, sty. 1, cls. 10, ZP 
HH)) (6) Required - FW, 16mm, N, S, stl., ZP 
II)) (1) Required - anti-rotate bolt - Part# RREEDD44331133AA
JJ)) (2) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
KK)) (1) Required - end truck pivot - Part# RREEDD44116688
LL)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
MM)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
NN)) (8) Required - FW, 10 mm, N, S, stl., ZP
OO)) (2) Required - mounting bracket - Part# RRHHDD55117722
PP)) (1) Required - hanger bracket - Part# RRHHDD55117733
QQ)) (2) Required - thrust nut - Part# NNTTAA  11222200
RR)) (4) Required - thrust washer - Part# TTRRDD  11222200
SS)) (1) Required - 3/4-10 x 2 1/2” HHCS
TT)) (1) Required - 3/16” x 1 1/2” roll pin 
UU)) (1) Required - Dual trolley end truck bracket - Part# RREEAA44116644

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall
bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single or dual bridges. It rolls inside a 5300 series track and will suspend either 5300, 5500 or 5700 series steel rail. The
truck features two load trolleys with an all steel trolley connector. On longer bridges, 15' and over, the dual trolley feature distributes the overall load across a wider stance, thus
improving bridge travel performance over the single trolley model.

GG

FF

DD
EE

BB

CC

JJ

LL

II

AA

HH

KK

MM

OO

PP

QQ RR

TT

SS

NN

UU

PPAARRTT  WWEEIIGGHHTT::    1188..4400  LLBBSS..  ((88..3355  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1188..8888””
(480 mm)

1111..3311””
(287 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RREESS55551199
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  SSIINNGGLLEE  BBRRIIDDGGEESS

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((MM)), M10 x 1.5 rev. lock nuts ((NN)) and 10mm flat washers ((OO)) from the pair of
mounting brackets ((PP)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M10 x 1.5
rev. lock nuts ((NN)) and adjust the end trucks so that the distance center to center matches
the distance center to center between runway rail sections. Re-tighten the nuts and check
the bridge travel along the complete length of the runway to be sure travel is smooth. If it is
not, repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((PP)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

2222

AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (4) Required - 5500 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5500 series load trolley - Part# RRTTDD44883399
DD)) (4) Required - snap ring for 5500 series trolley axle - Part# SSHH6666PPAA
EE)) (3) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (4) Required - FW, M16, N, S, stl., ZP
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
JJ)) (1) Required - bronze yoke - Part# RRTTDD44116699
KK)) (1) Required - HHCS, M16 x 2 x 100mm, cls. 8.8, ZP 
LL)) (1) Required - end truck pivot - Part# RREEDD44116688
MM)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
NN)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
OO)) (8) Required - FW, 10mm, N, S, stl., ZP
PP)) (2) Required - mounting bracket - Part# RRHHDD55117722
QQ)) (1) Required - hanger bracket - Part# RRHHDD55117733
RR)) (2) Required - thrust nut - Part# NNTTAA  11222200
SS)) (4) Required - thrust washer - Part# TTRRDD  11222200
TT)) (1) Required - 3/4-10 x 2 1/2” HHCS
UU)) (1) Required - 3/16” x 1 1/2” roll pin  

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall  bbuutt
iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single bridges only. It rolls in a 5500 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a universal connector that prevents binding. It allows a pivotal bridge action which permits easier bridge movement. Single bridges of this type are to be assembled on
site by the end user.

EENN
DD

  TTRRUUCC
KKSS

GG

FF
DD

EE

BB

CC

JJ

LL

II

AA

HH

KK

MM

OO
PP

QQ

RR

TT

SS

NN

UU

PPAARRTT  WWEEIIGGHHTT::    1155..3311  LLBBSS..  ((66..9955  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(173 mm)

1144..4455””
(367 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RREESS55551177
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  DDUUAALL  BBRRIIDDGGEESS

EENN
DD

  TT
RRUU

CC
KKSS

2233

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (4) Required - 5500 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5500 series load trolley - Part# RRTTDD44883399
DD)) (4) Required - snap ring for 5500 series trolley axle - Part# SSHH6666PPAA
EE)) (3) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (2) Required - FW, M16, N, S, STL., ZP 
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
JJ)) (1) Required - end truck pivot - Part# RREEDD44116688
KK)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
LL)) (8) Required - FW, 10 mm, N, S, stl., ZP
MM)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
NN)) (2) Required - mounting bracket - Part# RRHHDD55117722
OO)) (1) Required - hanger bracket - Part# RRHHDD55117733
PP)) (2) Required - thrust nut - Part# NNTTAA  11222200
QQ)) (4) Required - thrust washer - Part# TTRRDD  11222200
RR)) (1) Required - 3/4-10 x 2 1/2” HHCS
SS)) (1) Required - 3/16” x 1 1/2” roll pin

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall
bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on dual bridges only. it rolls inside a 5500 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a bearing and hex swivel for durability and long life. It Is used in conjunction with a bridge brace to help square the dual bridge and eliminate kick-up. Standard dual
bridge centers are two feet. Dual bridges are assembled at the manufacturer's facility. Dual bridges over 15' should have two bridge braces. (See page 45 for more information on
bridge brace installation.)

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((KK)), M10 x 1.5 rev. lock nuts ((MM)) and 10mm flat washers ((LL)) from the pair of
mounting brackets ((NN)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M10 x 1.5
rev. lock nuts ((MM)) and adjust the end trucks so that the distance center to center matches
the distance center to center between runway rail sections. Re-tighten the nuts and check
the bridge travel along the complete length of the runway to be sure travel is smooth. If it is
not, repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((NN)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

GG

FF

DD

EEBB
CC

JJ

LL

II

AA

HH

KK

MM

OO

PP QQ

RR

SS

NN

PPAARRTT  WWEEIIGGHHTT::    1122..5599  LLBBSS..  ((55..7711  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

1122..8822””
(326 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RREESS55551188
55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  DDUUAALL  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  SSIINNGGLLEE  BBRRIIDDGGEESS

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

2244

AA)) (2) Required - 5500 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55552255
BB)) (8) Required - 5500 series load trolley wheel - Part# RRTTDD55773377
CC)) (6) Required - axle for 5500 series load trolley - Part# RRTTDD44883399
DD)) (8) Required - snap ring for 5500 series trolley axle - Part# SSHH6666PPAA
EE)) (6) Required - 3/4-16 rev. lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (3) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (6) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - anti-rotate bolt - Part# RREEDD44331133
JJ)) (2) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
KK)) (1) Required - end truck pivot - Part# RREEDD44116688
LL)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
MM)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
NN)) (8) Required - FW, 10mm, N, S, stl., ZP
OO)) (2) Required - mounting bracket - Part# RRHHDD55117722
PP)) (1) Required - hanger bracket - Part# RRHHDD55117733
QQ)) (2) Required - thrust nut - Part# NNTTAA  11222200
RR)) (4) Required - thrust washer - Part# TTRRDD  11222200
SS)) (1) Required - 3/4-10 x 2 1/2” HHCS
TT)) (1) Required - 3/16” x 1 1/2” roll pin 
UU)) (1) Required - dual trolley end truck bracket - Part# RREEAA44116644

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall
bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end tuck is intended for use on single or dual bridges. It rolls inside a 5500 series track and will suspend either 5300, 5500 or 5700 series steel rail. The
truck features two load trolleys with an all steel trolley connector. On longer bridges, 15' and over, the dual trolley feature distributes the overall load across a wider stance, thus
improving bridge travel performance over the single trolley model.

EENN
DD

  TTRRUUCC
KKSS

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((LL)), M10 x 1.5 rev. lock nuts ((MM)) and 10mm flat washers ((NN)) from the pair of
mounting brackets ((OO)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M10 x 1.5
rev. lock nuts ((MM)) and adjust the end trucks so that the distance center to center matches
the distance center to center between runway rail sections. Re-tighten the nuts and check
the bridge travel along the complete length of the runway to be sure travel is smooth. If it is
not, repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((OO)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

GG

FF

DD

EE

BB

CC

JJ

LL

II

AA

HH

KK

MM

OO

PP

QQ RR

TT

SS

NN

UU

PPAARRTT  WWEEIIGGHHTT::    2266..0033  LLBBSS..  ((1111..8811  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

2222..3388””
(568 mm)

1133..9933””
(354 mm) 00..668888””  DDIIAA  TTHHRRUU

((33))  PPLLAACCEESS
(17 mm)



AASSSSEEMMBBLLYY##  RREESS55772288
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  SSIINNGGLLEE  BBRRIIDDGGEESS

EENN
DD

  TT
RRUU

CC
KKSS

2255

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - 5700 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55776611
BB)) (6) Required - 5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5700 series load trolley - Part# RRTTDD44883399
DD)) (6) Required - snap ring for 5700 series trolley axle - Part# SSHH6666PPAA
EE)) (3) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut M16 x 2, sty. 1, cls. 10, ZP 
HH)) (2) Required - FW, 16mm, N, S, stl., ZP 
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
JJ)) (1) Required - bronze yoke - Part# RRTTDD44116699
KK)) (1) Required - HHCS, M16 x 2 x 100mm, cls. 8.8, ZP 
LL)) (1) Required - end truck pivot - Part# RREEDD44116688
MM)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
NN)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
OO)) (8) Required - FW, 10mm, N, S, stl., ZP
PP)) (2) Required - mounting bracket - Part# RRHHDD55117722
QQ)) (1) Required - hanger bracket - Part# RRHHDD55117733
RR)) (2) Required - thrust nut - Part# NNTTAA  11222200
SS)) (4) Required - thrust washer - Part# TTRRDD  11222200
TT)) (1) Required - 3/4-10 x 2 1/2” HHCS
UU)) (1) Required - 3/16” x 1 1/2” roll pin  

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall  bbuutt
iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single bridges only. It rolls in a 5700 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a universal connector that prevents binding. It allows a pivotal bridge action which permits easier bridge movement. Single bridges of this type are to be assembled on
site by the end user.

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((MM)), M10 x 1.5 rev. lock nuts ((NN)) and 10mm flat washers ((OO)) from the pair of
mounting brackets ((PP)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M10 x 1.5
rev. lock nuts ((NN)) and adjust the end trucks so that the distance center to center matches
the distance center to center between runway rail sections. Re-tighten the nuts and check
the bridge travel along the complete length of the runway to be sure travel is smooth. If it is
not, repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((PP)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

GG

FF
DD

EE

BB

CC

JJ

LL

II

AA

HH

KK

MM

OO
PP

QQ

RR

TT

SS

NN

UU

PPAARRTT  WWEEIIGGHHTT::    1166..4488  LLBBSS..  ((77..4477  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(273 mm)

1155..6600””
(396 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)



AASSSSEEMMBBLLYY##  RREESS55771177
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK  FFOORR  DDUUAALL  BBRRIIDDGGEESS

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

2266

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on dual bridges only. It rolls inside a 5700 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a bearing and hex swivel for durability and long life. It is used in conjunction with a bridge brace to help square the dual bridge and eliminate kick-up. Standard dual
bridge centers are two feet. Dual bridges are assembled at the manufacturer's facility. Dual bridges over 15' should have two bridge braces. (See page 45 for more information on
bridge brace installation.)

EENN
DD

  TTRRUUCC
KKSS

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((KK)), M10 x 1.5 rev. lock nuts ((LL)) and 10mm flat washers ((MM)) from the pair of
mounting brackets ((NN)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction. ((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr
ssttoopp  aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..)).. Loosen the M10
x 1.5 rev. lock nuts ((LL)) and adjust the end trucks so that the distance center to center
matches the distance center to center between runway rail sections. Re-tighten the nuts and
check the bridge travel along the complete length of the runway to be sure travel is smooth.
If it is not, repeat the end truck squaring process and test until the bridge travels the entire
runway smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((NN)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

AA)) (1) Required - 5700 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55776611
BB)) (6) Required - 5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (3) Required - axle for 5700 series load trolley - Part# RRTTDD44883399
DD)) (6) Required - snap ring for 5700 series trolley axle - Part# SSHH6666PPAA
EE)) (3) Required - 3/4-16 rev. lock jam nut
FF)) (1) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (1) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (2) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
JJ)) (1) Required - end truck pivot - Part# RREEDD44116688
KK)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
LL)) (4) Required - rev. lock nut, syl 1, M10 x 1.5,cls. 10, ZP
MM)) (8) Required - FW, 10mm, N, S, stl., ZP
NN)) (2) Required - mounting bracket - Part# RRHHDD55117722
OO)) (1) Required - hanger bracket - Part# RRHHDD55117733
PP)) (2) Required - thrust nut - Part# NNTTAA  11222200
QQ)) (4) Required - thrust washer - Part# TTRRCC  11222200
RR)) (1) Required - 3/4-10 x 2 1/2” HHCS
SS)) (1) Required - 3/16” x 1 1/2” roll pin  

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall
bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

GG

FF
DD

EE

BB

CC

JJ

LL

II

AA

HH

KK

MM

PP QQ

RR

OO

SS

NN

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

PPAARRTT  WWEEIIGGHHTT::    1133..7766  LLBBSS..  ((66..2255  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

1100..7755””
(173 mm)

1133..9977””
(355 mm)

00..6699””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(18 mm)



AASSSSEEMMBBLLYY##  RREESS55771188
55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  DDUUAALL  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK

EENN
DD

  TT
RRUU

CC
KKSS

2277

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (2) Required - 5700 series load trolley plate with slugs and guide roller assemblies - Part# RRTTAA55776611
BB)) (12) Required - 5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (6) Required - axle for 5700 series load trolley - Part# RRTTDD44883399
DD)) (12) Required - snap ring for 5700 series trolley axle - Part# SSHH6666PPAA
EE)) (6) Required - 3/4-16 rev. lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (3) Required - rev. lock nut M16 x 2, sty. 1, cls. 10, ZP 
HH)) (6) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - anti-rotate bolt - Part# RREEDD44331133
JJ)) (2) Required - safety cable assembly for load trolleys - Part# RRWWAA44112299
KK)) (1) Required - end truck pivot - Part# RREEDD44116688
LL)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
MM)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
NN)) (8) Required - FW, 10mm, N, S, stl., ZP
OO)) (2) Required - mounting bracket - Part# RRHHDD55117722
PP)) (1) Required - hanger bracket - Part# RRHHDD55117733
QQ)) (2) Required - thrust nut - Part# NNTTAA  11222200
RR)) (4) Required - thrust washer - Part# TTRRDD  11222200
SS)) (1) Required - 3/4-10 x 2 1/2” HHCS
TT)) (1) Required - 3/16” x 1 1/2” roll pin 
UU)) (1) Required - dual trolley end truck bracket - Part# RREEAA44116644

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall
bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess  

RReeccoommmmeennddaattiioonnss::  This end tuck is intended for use on single or dual bridges. It rolls inside a 5700 series track and will suspend either 5300, 5500 or 5700 series steel rail. The
truck features two load trolleys with an all steel trolley connector. On longer bridges, 15' and over, the dual trolley feature distributes the overall load across a wider stance, thus
improving bridge travel performance over the single trolley model.

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the M10 x
1.5 x 90 HHCS ((LL)), M10 x 1.5 rev. lock nuts ((MM)) and 10mm flat washers ((NN)) from the pair of
mounting brackets ((OO)). Position the brackets so that the top flange of the rail is between
them. Replace the HHCS, washers and nuts in the top two holes of the bracket pair and
tighten until the rail flange is clamped securely between the two halves.  

Remove the two end cap and stop assemblies from the end of the runway. Hoist the
bridge and roll the trucks into the runway. Reinstall the end cap and stop assemblies
according to manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp
aasssseemmbbllyy  iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..

Loosen the M10 x 1.5 rev. lock nuts ((MM)) and adjust the end trucks so that the distance
center to center matches the distance center to center between runway rail sections. Re-
tighten the nuts and check the bridge travel along the complete length of the runway to be
sure travel is smooth. If it is not, repeat the end truck squaring process and test until the
bridge travels the entire runway smoothly with no binding.

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((OO)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: The no-drill mounting brackets are sufficient to secure the end truck to the rail.
However, in situations where extreme yarding is applied or the load is near capacity, the rail
should be drilled and the two remaining crossbolts should be installed. Local safety
guidelines may require end truck safety bolts be installed.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

GG

FF

DD

EE

BB

CC
JJ

LL

II

AA

HH

KK

MM

OO

PP

RR

TT

SS

NN

UU

PPAARRTT  WWEEIIGGHHTT::    2288..3388  LLBBSS..  ((1122..8877  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    22000000  LLBBSS..  ((990088  KKGG))

2222..3388””
(568 mm)

1155..0088””
(383 mm)

00..668888””  DDIIAA  TTHHRRUU
((33))  PPLLAACCEESS

(17 mm)

QQ



AASSSSEEMMBBLLYY##  RREESS66332211
55330000 SSEERRIIEESS CCOONNVVEENNTTIIOONNAALL  SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

2288

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on dual bridges only. It rolls inside a 5700 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a bearing and hex swivel for durability and long life. It is used in conjunction with a bridge brace to help square the dual bridge and eliminate kick-up. Standard dual
bridge centers are two feet. Dual bridges are assembled at the manufacturer's facility. Dual bridges over 15' should have two bridge braces. (See page 45 for more information on
bridge brace installation.)

EENN
DD

  TTRRUUCC
KKSS

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the two
((22))  M6-1 x 40 mm socket head cap screws ((NN)) & M6-1 nylock nuts ((OO)) from the hanger
brackets ((II)). Position the brackets so that the top flange of the rail is between them. Replace
the SHHCS and nuts in the  two holes of the bracket pair and tighten until the rail flange is
clamped securely between the two halves.  

Remove the end cap and stop assemblies from the end of the runway. Hoist the bridge
and roll the trucks into the runway. Reinstall the end cap and stop assemblies according to
manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp  aasssseemmbbllyy
iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M6-1 nylock nuts
((OO))  and adjust the end trucks so that the distance center to center matches the distance
center to center between runway rail sections. Re-tighten the nuts and check the bridge
travel along the complete length of the runway to be sure travel is smooth. If it is not,
repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. Failure to comply may cause injury or death to
personnel. Contact Knight Industries' Customer Service before using in conjunction with
other brands of ergonomic rail and components.

AA)) (1) Required - trolley plate - Part# RRTTDD66003311
BB)) (4) Required - load trolley wheel - Part# RRTTDD66002277
CC)) (2) Required - axle - Part# RRTTDD66003322
DD)) (4) Required - axle washer - Part# RRTTDD66003355
EE)) (4) Required - snap ring - Part# SSHH  3399  PPAA
FF)) (1) Required - pivot pin - Part# RRTTDD66003333
GG)) (2) Required - 3/16 x 1” roll pin

CCrraannee  EEyyee  AAsssseemmbbllyy  --  PPaarrtt  ##  RREEAA66001100::

HH)) (1) Required - eye hook - Part# RREEDD66002200
II)) (2) Required - hanger bracket - Part# RRHHDD66001188
JJ)) (1) Required - coined bracket -- Part# RRHHDD66001199
KK)) (1) Required - wear plate - Part# RRHHDD66335544
LL)) (1) Required - eye nut - Part# RREEDD66002288
MM)) (1) Required - 3/16 x 7/8” roll pin
NN)) (2) Required - SHCS,M6-1 x 40 mm
OO)) (2) Required - M6-1 nylock nut

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett
bboollttss  iiss  ooppttiioonnaall  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

GG

FF

DD

EE

BB

CC

JJ

NN

II

AA

HH

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

PPAARRTT  WWEEIIGGHHTT::    22..99  LLBBSS..  ((7744  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

55..55””
(140 mm)

77..8866””
(200 mm)

OO

LL

KK

MM



AASSSSEEMMBBLLYY  RREESS66552211
55550000  &&  55770000 SSEERRIIEESS CCOONNVVEENNTTIIOONNAALL  SSTTEEEELL  RRAAIILL  SSIINNGGLLEE  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK

EENN
DD

  TT
RRUU

CC
KKSS

2299

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - trolley plate - Part# RRTTDD66553311
BB)) (2) Required - guide roller - Part# RRTTDD66553344
CC)) (2) Required - 3/16 x 1 3/8” guide roller roll pin
DD)) (2) Required - axle - Part# RRTTDD66553322
EE)) (4) Required - axle washer - Part# RRTTDD66553355
FF)) (4) Required - load trolley wheel - Part# RRTTDD66773377
GG)) (4) Required - snap ring - Part# SSHH  6666  PPAA
HH)) (1) Required - pivot pin - Part# RRTTDD66553333
II)) (2) Required - 3/16 x 1 3/8” roll pin

CCrraannee  EEyyee  AAsssseemmbbllyy  --  PPaarrtt  ##  RREEAA66551144::

JJ)) (1) Required - eye hook - Part# RREEDD66552277
KK)) (2) Required - hanger bracket - Part# RRHHDD66552255
LL)) (1) Required - coined bracket -- Part# RRHHDD66552266
MM)) (1) Required - wear plate - Part# RRHHDD66555544
NN)) (1) Required - eye nut - Part# RREEDD66552288
OO)) (1) Required - 3/16 x 1 3/16” roll pin
PP)) (2) Required - SHCS,M8-1.25 x 75mm
QQ)) (2) Required - M8-1.25 nylock nut

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett
bboollttss  iiss  ooppttiioonnaall  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This end tuck is intended for use on single or dual bridges. It rolls inside a 5700 series track and will suspend either 5300, 5500 or 5700 series steel rail. The
truck features two load trolleys with an all steel trolley connector. On longer bridges, 15' and over, the dual trolley feature distributes the overall load across a wider stance, thus
improving bridge travel performance over the single trolley model.

GG

FF

DD
EE

BB CC

JJ

II

AA

HH

PPAARRTT  WWEEIIGGHHTT::    66..55  LLBBSS..  ((116655  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

KK

66..8855””
(174 mm)

55550000  SSEERRIIEESS  --  1100..3366”” (263 mm)

55770000  SSEERRIIEESS  --  1111..5544”” (293 mm)

MM

LL

QQ

OONN

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the two
((22))  M8-1.25 x 75 mm socket head cap screws ((OO)) & M8-1.25 nylock nuts ((PP)) from the hanger
brackets ((JJ)). Position the brackets so that the top flange of the rail is between them. Replace
the SHCS and nuts in the two holes of the bracket pair and tighten until the rail flange is
clamped securely between the two halves.  

Remove the end cap and stop assemblies from the end of the runway. Hoist the bridge
and roll the trucks into the runway. Reinstall the end cap and stop assemblies according to
manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp  aasssseemmbbllyy
iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M6-1 nylock nuts
((PP))  and adjust the end trucks so that the distance center to center matches the distance
center to center between runway rail sections. Re-tighten the nuts and check the bridge
travel along the complete length of the runway to be sure travel is smooth. If it is not,
repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. Failure to comply may cause injury or death to
personnel. Contact Knight Industries' Customer Service before using in conjunction with
other brands of ergonomic rail and components.

PP



AASSSSEEMMBBLLYY##  RREESS66332222
55330000 SSEERRIIEESS CCOONNVVEENNTTIIOONNAALL  SSTTEEEELL  RRAAIILL  DDUUAALL  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

3300

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on dual bridges only. It rolls inside a 5700 series track and can suspend either 5300, 5500 or 5700 series steel rail. The truck
features a bearing and hex swivel for durability and long life. It is used in conjunction with a bridge brace to help square the dual bridge and eliminate kick-up. Standard dual
bridge centers are two feet. Dual bridges are assembled at the manufacturer's facility. Dual bridges over 15' should have two bridge braces. (See page 45 for more information on
bridge brace installation.)

EENN
DD

  TTRRUUCC
KKSS

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

PPAARRTT  WWEEIIGGHHTT::    66..11  LLBBSS..  ((115555  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    550000  LLBBSS..  ((222277  KKGG))

AA)) (2) Required - trolley plate - Part# RRTTDD66003311
BB)) (8) Required - load trolley wheel - Part# RRTTDD66002277
CC)) (4) Required - axle - Part# RRTTDD66003322
DD)) (8) Required - axle washer - Part# RRTTDD66003355
EE)) (8) Required - snap ring - Part# SSHH  3399  PPAA
FF)) (3) Required - pivot pin - Part# RRTTDD66003333
GG)) (6) Required - 3/16 x 1” roll pin
HH)) (1) Required - dual trolley bracket - Part# RREEDD66001111

CCrraannee  EEyyee  AAsssseemmbbllyy  --  PPaarrtt  ##  RREEAA66001100::

II)) (1) Required - eye hook - Part# RREEDD66002200
JJ)) (2) Required - hanger bracket - Part# RRHHDD66001188
KK)) (1) Required - coined bracket -- Part# RRHHDD66001199
LL)) (1) Required - wear plate - Part# RRHHDD66335544
MM)) (1) Required - eye nut - Part# RREEDD66002288
NN))  (1) Required - 3/16 x 7/8” roll pin
OO)) (2) Required - SHCS,M6-1 x 40 mm
PP)) (2) Required - M6-1 nylock nut

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett
bboollttss  iiss  ooppttiioonnaall  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

GG

FF

DD

EE

BB

CC

JJ

LL

II

AA

HH

KK

1144..0000””
(356 mm)

88..3399””
(213 mm)

PP

MM
NN

OO

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the two
((22))  M6-1 x 40 mm socket head cap screws ((OO)) & M6-1 nylock nuts ((PP)) from the hanger
brackets ((JJ)). Position the brackets so that the top flange of the rail is between them. Replace
the SHHCS and nuts in the  two holes of the bracket pair and tighten until the rail flange is
clamped securely between the two halves.  

Remove the end cap and stop assemblies from the end of the runway. Hoist the bridge
and roll the trucks into the runway. Reinstall the end cap and stop assemblies according to
manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp  aasssseemmbbllyy
iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M6-1 nylock nuts
((PP))  and adjust the end trucks so that the distance center to center matches the distance
center to center between runway rail sections. Re-tighten the nuts and check the bridge
travel along the complete length of the runway to be sure travel is smooth. If it is not,
repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. Failure to comply may cause injury or death to
personnel. Contact Knight Industries' Customer Service before using in conjunction with
other brands of ergonomic rail and components.



AASSSSEEMMBBLLYY  RREESS66552222
55550000  &&  55770000 SSEERRIIEESS CCOONNVVEENNTTIIOONNAALL  SSTTEEEELL  RRAAIILL  DDUUAALL  TTRROOLLLLEEYY  EENNDD  TTRRUUCCKK

EENN
DD

  TT
RRUU

CC
KKSS

3311

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

RReeccoommmmeennddaattiioonnss::  This end tuck is intended for use on single or dual bridges. It rolls inside a 5700 series track and will suspend either 5300, 5500 or 5700 series steel rail. The
truck features two load trolleys with an all steel trolley connector. On longer bridges, 15' and over, the dual trolley feature distributes the overall load across a wider stance, thus
improving bridge travel performance over the single trolley model.

PPAARRTT  WWEEIIGGHHTT::    1133..11  LLBBSS..  ((333333  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

AA)) (2) Required - trolley plate - Part# RRTTDD66553311
BB)) (4) Required - guide roller - Part# RRTTDD66553344
CC)) (4) Required - 3/16 x 1 3/8” guide roller roll pin
DD)) (4) Required - axle - Part# RRTTDD66553322
EE)) (8) Required - axle washer - Part# RRTTDD66553355
FF)) (8) Required - load trolley wheel - Part# RRTTDD66773377
GG)) (8) Required - snap ring - Part# SSHH  6666  PPAA
HH)) (3) Required - pivot pin - Part# RRTTDD66553333
II)) (6) Required - 3/16 x 1 3/8” roll pin
JJ)) (1) Required - dual trolley bracket - Part# RREEDD66551111

CCrraannee  EEyyee  AAsssseemmbbllyy  --  PPaarrtt  ##  RREEAA66551144::

KK)) (1) Required - eye hook - Part# RREEDD66552277
LL)) (2) Required - hanger bracket - Part# RRHHDD66552255
MM)) (1) Required - coined bracket -- Part# RRHHDD66552266
NN)) (1) Required - wear plate - Part# RRHHDD66555544
OO)) (1) Required - eye nut - Part# RREEDD66552288
PP)) (1) Required - 3/16 x 1 3/16” roll pin
QQ)) (2) Required - SHCS,M8-1.25 x 75mm
RR)) (2) Required - M8-1.25 nylock nut

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss
ooppttiioonnaall  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

GG

FF

DD

EE

BB CC

JJ

LL

II

AA

HH

KK

1177..5500””
(445 mm)

55550000  sseerriieess  --  1111..0022”” (284mm)

55770000  sseerriieess  --  1122..2200”” - (310 mm)

PPOO

RR

NN

MM

Verify parts from the bill of materials below. Inspect for breakage or loose parts, as
damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the two
((22))  M8-1.25 x 75 mm socket head cap screws ((PP)) & M8-1.25 nylock nuts ((QQ)) from the hanger
brackets ((KK)). Position the brackets so that the top flange of the rail is between them.
Replace the SHCS and nuts in the two holes of the bracket pair and tighten until the rail
flange is clamped securely between the two halves.  

Remove the end cap and stop assemblies from the end of the runway. Hoist the bridge
and roll the trucks into the runway. Reinstall the end cap and stop assemblies according to
manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp  aasssseemmbbllyy
iinnssttaallllaattiioonn  aanndd  ppaaggee  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M8-1.25 nylock
nuts ((QQ))  and adjust the end trucks so that the distance center to center matches the
distance center to center between runway rail sections. Re-tighten the nuts and check the
bridge travel along the complete length of the runway to be sure travel is smooth. If it is
not, repeat the end truck squaring process and test until the bridge travels the entire runway
smoothly with no binding.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. Failure to comply may cause injury or death to
personnel. Contact Knight Industries' Customer Service before using in conjunction with
other brands of ergonomic rail and components.

QQ



HH

II

FF
GG

DD

EE

BB

CC NN

JJ

AA

RR

PP

OO

MM

SS

LL

KK

QQTT

UU

WW

VVYY
ZZ

AASSSSEEMMBBLLYY##  RREESS55002288
SSAAMMEE  PPLLAANNEE  EENNDD  TTRRUUCCKK  FFOORR  55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  ((BBrriiddggeess  uupp  ttoo  1100  FFtt..))

3322

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

Remove the four (4) M10 x 1.5 x 90 HHCS ((QQ)),  (4) M10 x 1.5 rev. lock nuts ((RR)) and the
(8) 10mm flat washers ((SS)) from the three hanger brackets ((RREEAA55229922)). Position the two halves
and same plane tap plate ((UU)) of each bracket so that the top flange of the rail is between
them. Reinstall two top M10 bolts, nuts, and washers and tighten until snug. 

Place same plane end truck bracket ((II)) over the same plate tap plate studs ((UU)). Position
the hanger bracket assemblies to line up with the same plane end truck bracket through
holes. Ensure same plane bracket is flush to the end of the rail. Remove the same plane
bracket and tighten the top bolts on the three hanger brackets. Drill six (6) 3/8” clearance
holes through the rail using the two lower hanger bracket holes as templates.  Secure the
brackets to the rail using the remaining M10 bolts,nuts, and washers ((QQ,,RR,,SS,,))..

Replace the same plane bracket ((II)) into position over the hanger bracket assemblies.
Install the three (3) M20  flat washers ((VV)) and three (3) M20 reverse lock nuts ((WW)) on the
studs and torque to 45 ft./lbs. (61 NM). Install two (2) M8 socket head cap screws ((NN)) and
two (2) M8 flat washers ((OO)) through the slots on the end of the same plane bracket and into
the rail bosses. Secure with two (2) M8 reverse lock nuts ((PP)).

Safety cable the same plane bracket to the rail using the supplied safety cable kits ((XX))..
The cable should thread through the the newly drilled rail holes that line up with the holes
in the side of the same plane bracket. 

NNOOTTEE:: Verify that the trolleys are safety cabled to the same plane bracket ((YY)). If they are
not install as shown.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

PPAARRTT  WWEEIIGGHHTT::    4433..7711  LLBBSS..  ((1199..8833  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single or dual bridges. It rolls inside a 5300 series track and will suspend 5300 series steel rail. The truck features a
specialized eight wheel trolley plate to increase stability. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the
runway.

2233..2255””
(591 mm)

****33..5500””
(89 mm)

**2299..3311””
(745 mm)

77..7755””
(197 mm)

**MMeeaassuurreedd  ffrroomm  eenndd  ooff  ppllaattee  ttoo  ((AA))  ttoo  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))..
****MMeeaassuurreedd  ffrroomm  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))  ttoo  cceenntteerr  ooff  ttrroolllleeyy  ((CC))

((AA))

((BB))

((CC))

((11))  RReeqquuiirreedd  --  ssaammee  ppllaannee  ttrroolllleeyy  --  PPaarrtt##  RRTTAA55339944::
AA)) (1) Required - trolley plate w/rollers & rivets - Part# RRTTAA55221144
BB)) (8) Required - 5300 series load trolley wheel - Part# RRTTDD55002277
CC)) (4) Required - axle for 5300 series load trolley - Part# RRTTDD55334444
DD)) (8) Required - snap ring for 5300 series trolley axle - Part# SSHH3399PPAA
EE)) (4) Required - 7/16-20 reverse lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (2) Required - M16 x 2, sty. 1, cls. 10, ZP reverse lock nut
HH)) (4) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - same plane bracket - Part# RREEDD55005599
JJ)) (1) Required - stilson bumper - Part# RRBB  11117755
KK)) (2) Required - SHCS, M6 x 1 x 25
LL)) (2) Required - rev. lock nut, sty. 1, M6 x 1, cls. 10, ZP
MM)) (2) Required - FW, 6mm, N, S, stl., ZP
NN)) (2) Required - SHCS, M8 x 1.25 X 50
OO)) (2) Required - FW, 8mm, N, S, stl., ZP
PP)) (2) Required - rev. lock nut, sty. 1, M8 x 1.25, cls. 10, ZP

((33))  RReeqquuiirreedd  --  ssaammee  ppllaannee  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RREEAA55229922::
QQ)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
RR)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
SS)) (8) Required - FW, 10mm, N, S, stl., ZP
TT)) (2) Required - mounting bracket - Part# RRHHDD55117733
UU)) (1) Required - same plane tap plate - Part# RREEDD55229911
VV)) (1) Required - FW, M20, N, S, stl., ZP
WW)) (1) Required - rev. lock nut, sty. 1, M20 x 2.5, cls. 10, ZP

XX)) (2) Required - endtruck safety cable kit - Part# RRWWAA44113333
YY)) (2) Required - trolley safety cable - Part# RRWWAA44112299

SSAAMM
EE  PPLLAANN

EE



AASSSSEEMMBBLLYY##  RREESS55229955
SSAAMMEE  PPLLAANNEE  EENNDD  TTRRUUCCKK  FFOORR  55330000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  ((BBrriiddggeess  oovveerr  1100  FFtt..))

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

Remove the four (4) M10 x 1.5 x 90 HHCS ((YY)),  (4) M10 x 1.5 rev. lock nuts ((ZZ)) and the (8)
M10 flat washers ((AAAA)) from the three hanger brackets ((RREEAA55229922)). Position the two mounting
bracket halves ((BBBB)) and same plane tap plate ((CCCC)) of each bracket so that the top flange of
the rail is between them. Reinstall two top M10 bolts, nuts, and washers and tighten until
snug. 

Place same plane end truck bracket ((II)) over the hanger bracket tap plate studs ((CCCC)).
Position the hanger bracket assemblies to line up with the same plane end truck bracket
through holes. Ensure same plane bracket is flush to the end of the rail. Remove the same
plane bracket and tighten the top bolts on the three hanger brackets. Drill six (6) 3/8”
clearance holes through the rail using the two lower hanger bracket holes as templates.
Secure the brackets to the rail using the remaining M10 bolts,nuts, and washers ((QQ,,RR,,SS,,))..

Replace the same plane bracket ((II)) into position over the hanger bracket assemblies.
Install the three (3) M20  flat washers ((VV)) and three (3) M20 reverse lock nuts ((WW)) on the
studs and torque to 45 ft./lbs. (61 NM). Install two (2) M8 socket head cap screws ((NN)) and
two (2) M8 flat washers ((OO)) through the slots on the end of the same plane bracket and into
the rail bosses. Secure with two (2) M8 reverse lock nuts ((PP)).

Safety cable the same plane bracket to the rail using the supplied safety cable kits ((XX))..
The cable should thread through the the newly drilled rail holes that line up with the holes
in the side of the same plane bracket. 

NNOOTTEE:: Verify that the trolleys are safety cabled to the same plane bracket ((YY)). If they are
not install as shown.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

3333

RReeccoommmmeennddaattiioonnss::  This end tuck is intended for use on single or dual bridges. It rolls inside a 5300 series track and will suspend 5300 series steel rail. This end truck is to be used for bridges
over 10’ to eliminate binding common to longer bridges. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the runway.

EENN
DD

  TT
RRUU

CC
KKSS

PPAARRTT  WWEEIIGGHHTT::    4455..0066  LLBBSS..  ((2200..4444  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    11000000  LLBBSS..  ((445544  KKGG))

AA)) (2) Required - load trolley - Part# RRTTAA55000033
BB)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
CC)) (2) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
DD)) (4) Required - FW, 16mm, N, S, stl., ZP
EE)) (1) Required - pivot shaft - Part# RREEDD44553399
FF)) (1) Required - 3-16 x 2” roll pin
GG)) (1) Required - INA thrust bearing - Part# DD99
HH)) (2) Required - Oilite sleeve bushing - Part# PP110022--1122
II)) (1) Required - pivot bar - Part# RREEDD44553377
JJ)) (1) Required - pivot shaft - Part# RREEDD44554400
KK)) (2) Required - Oilite flange bushing - Part# FFLL7777--55
LL)) (2) Required - pivot block - Part# RREEDD44553388
MM)) (2) Required - SHCS, M6 x 1 x 50
NN)) (1) Required - SHCS, M8 x 1.25 x 60
OO)) (1) Required - M8 x 1.25 nylock nut
PP)) (2) Required - M6 x 1 nylock nut
QQ)) (1) Required - same plane bracket - Part# RREEDD55229966
RR)) (1) Required - Stilson bumper - Part# RRBB  11117755
SS)) (2) Required - SHCS, M6 x 1 x 25
TT)) (2) Required - rev. lock nut, sty. 1, M6 x 1, cls. 10, ZP
UU)) (2) Required - FW, 6mm, N, S, stl., ZP
VV)) (3) Required - SHCS, M8 x 1.25 x 50
WW)) (3) Required - FW, 8mm, N, S, stl., ZP
XX)) (3) Required - rev. lock nut, sty. 1, M8 x 1.25, cls. 10, ZP

((33))  RReeqquuiirreedd  --  ssaammee  ppllaannee  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RREEAA55229922::
YY)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
ZZ)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
AAAA)) (8) Required - FW, 10mm, N, S, stl., ZP
BBBB)) (2) Required - mounting bracket - Part# RRHHDD55117733
CCCC)) (1) Required - same plane tap plate - Part# RREEDD55229911
DDDD)) (1) Required - FW, M20, N, S, stl., ZP
EEEE)) (1) Required - rev. lock nut, sty. 1, M20 x 2.5, cls. 10, ZP

FFFF)) (2) Required - endtruck safety cable kit - Part# RRWWAA44113333
GGGG)) (2) Required - trolley safety cable - Part# RRWWAA44112299

HH

II

FF

GG

DD

EE

BB

CC

KK

LL

JJ

AA

RR

SS

PP

QQ

NN

OO

YY
ZZ

MM

AAAA

WW XX

BBBB

1199..5500””
(495 mm)

33..3388””
(86 mm)

2244..0000””
(610 mm)

1144..0000””
(355 \mm)

TT UU

VV
CCCC

DDDD

**MMeeaassuurreedd  ffrroomm  eenndd  ooff  ppllaattee  ttoo  ((AA))  ttoo  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))..
****MMeeaassuurreedd  ffrroomm  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))  ttoo  cceenntteerr  ooff  ttrroolllleeyy  ((CC))

((AA))

((BB))

((CC))

EEEE
FFFF

GGGG



EENN
DD

  TTRRUUCC
KKSS

3344

AASSSSEEMMBBLLYY##  RREESS55552288
SSAAMMEE  PPLLAANNEE  EENNDD  TTRRUUCCKK  FFOORR  55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  ((BBrriiddggeess  UUpp  TToo  1100  FFtt..))

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

Remove the four (4) M10 x 1.5 x 90 HHCS ((QQ)),  (4) M10 x 1.5 rev. lock nuts ((RR)) and the
(8) 10mm flat washers ((SS)) from the three hanger brackets ((RREEAA55229922)). Position the two
mounting brackets ((TT)) and same plane tap plate ((UU)) of each bracket so that the top flange
of the rail is between them. Reinstall two top M10 bolts, nuts, and washers and tighten until
snug. 

Place same plane bracket ((II)) over the hanger bracket tap plate studs ((UU)). Position the
hanger bracket assemblies to line up with the same plane end truck bracket through holes.
Ensure same plane bracket is flush to the end of the rail. Remove the same plane bracket
and tighten the top bolts on the three hanger brackets. Drill six (6) 3/8” clearance holes
through the rail using the two lower hanger bracket holes as templates.  Secure the brackets
to the rail using the remaining M10 bolts,nuts, and washers ((QQ,,RR,,SS,,))..

Move the same plane bracket ((II)) into position over the hanger bracket assemblies. Install
the three (3) M20  flat washers ((WW)) and three (3) M20 reverse lock nuts ((XX)) on the studs and
torque to 45 ft./lbs. (61 NM). Install three (3) M10 socket head cap screws ((NN)) and three (3)
M10  flat washers ((OO)) through the slots on the end of the same plane bracket and into the
rail bosses. Secure with two (2) M10 reverse lock nuts ((PP)).

Safety cable the same plane bracket to the rail using the supplied safety cable kits ((XX))..
The cable should thread through the the newly drilled rail holes that line up with the holes
in the side of the same plane bracket. 

NNOOTTEE:: Verify that the trolleys are safety cabled to the same plane bracket ((YY)). If they are
not install as shown.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

PPAARRTT  WWEEIIGGHHTT::    4477..2233  LLBBSS..  ((2211..4422  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    22000000  LLBBSS..  ((990077  KKGG))

RReeccoommmmeennddaattiioonnss:: This end truck is intended for use on single or dual bridges. It rolls inside a 5500 series track and will suspend 5500 series steel rail. The truck features a specialized eight
wheel trolley plate to increase stability. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the runway.

2233..2255””
(591 mm)

22..8888””
(73 mm)

2299..3311””
(745 mm)

1111..9988””
(304 mm)

**MMeeaassuurreedd  ffrroomm  eenndd  ooff  ppllaattee  ttoo  ((AA))  ttoo  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))..
****MMeeaassuurreedd  ffrroomm  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))  ttoo  cceenntteerr  ooff  ttrroolllleeyy  ((CC))

((AA))

((BB))

((CC))

((11))  RReeqquuiirreedd  --  ssaammee  ppllaannee  ttrroolllleeyy  --  PPaarrtt##  RRTTAA55553344::
AA)) (1) Required - trolley plate w/rollers & rivets - Part# RRTTAA55553333
BB)) (8) Required - 5500 series load trolley wheel - Part# RRTTDD55773377
CC)) (4) Required - axle for 5500 series load trolley - Part# RRTTDD44883399
DD)) (8) Required - snap ring for 5500 series trolley axle - Part# SSHH6666PPAA
EE)) (4) Required - 3/4-16 rev. lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (2) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (4) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - same plane bracket - Part# RREEDD55005599
JJ)) (1) Required - stilson bumper - Part# RRBB  11117755
KK)) (2) Required - SHCS, M6 x 1 x 25
LL)) (2) Required - rev. lock nut, sty. 1, M6 x 1, cls. 10, ZP
MM)) (2) Required - FW, 6mm, N, S, stl., ZP
NN)) (3) Required - SHCS, M10 x 1.5 X 80
OO)) (3) Required - FW, 10mm, N, S, stl., ZP
PP)) (3) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP

((33))  RReeqquuiirreedd  --  ssaammee  ppllaannee  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RREEAA55229922::
QQ)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
RR)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
SS)) (8) Required - FW, 10mm, N, S, stl., ZP
TT)) (2) Required - mounting bracket - Part# RRHHDD55117733
UU)) (1) Required - same plane tap plate - Part# RREEDD55229911
VV)) (1) Required - FW, M20, N, S, stl., ZP
WW)) (1) Required - rev. lock nut, sty. 1, M20 x 2.5, cls. 10, ZP

XX)) (2) Required - endtruck safety cable kit - Part# RRWWAA44113333
YY)) (2) Required - trolley safety cable - Part# RRWWAA44112299

HH

II

FF
GG

DD

EE

BB

MM

JJ

QQ

OO PPNN

SS

LL

TT

KK

UU

QQ

VV

WW

AA CC

XX

YY

RR



EENN
DD

  TT
RRUU

CC
KKSS

3355

AASSSSEEMMBBLLYY##  RREESS55553355
SSAAMMEE  PPLLAANNEE  EENNDD  TTRRUUCCKK  FFOORR  55550000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  ((BBrriiddggeess  oovveerr  1100  FFtt..))

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

Remove the four (4) M10 x 1.5 x 90 HHCS ((YY)),  (4) M10 x 1.5 rev. lock nuts ((ZZ)) and the (8)
M10 flat washers ((AAAA)) from the three hanger brackets ((RREEAA55229922)). Position the two mounting
bracket halves ((BBBB)) and same plane tap plate ((CCCC)) of each bracket so that the top flange of
the rail is between them. Reinstall two top M10 bolts, nuts, and washers and tighten until
snug. 

Place same plane end truck bracket ((QQ)) over the hanger bracket tap plate studs ((CCCC)).
Position the hanger bracket assemblies to line up with the same plane end truck bracket
through holes. Ensure same plane bracket is flush to the end of the rail. Remove the same
plane bracket and tighten the top bolts on the three hanger brackets. Drill six (6) 3/8”
clearance holes through the rail using the two lower hanger bracket holes as templates.
Secure the brackets to the rail using the remaining M10 bolts,nuts, and washers ((YY,,ZZ,,AAAA))..

Move the same plane bracket ((QQ)) into position over the hanger bracket assemblies.
Install the three (3) M20  flat washers ((DDDD)) and three (3) M20 reverse lock nuts ((EEEE)) on the
studs and torque to 45 ft./lbs. (61 NM). Install three (3) M12 socket head cap screws ((VV)) and
three (3) M12 flat washers ((WW)) through the slots on the end of the same plane bracket and
into the rail bosses. Secure with three (3) M12 reverse lock nuts ((XX)).

Safety cable the same plane bracket to the rail using the supplied safety cable kits ((XX))..
The cable should thread through the the newly drilled rail holes that line up with the holes
in the side of the same plane bracket. 

NNOOTTEE:: Verify that the trolleys are safety cabled to the same plane bracket ((QQ)). If they are
not install as shown.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

PPAARRTT  WWEEIIGGHHTT::    6622..2211  LLBBSS..  ((2288..2222  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    22000000  LLBBSS..  ((990077  KKGG))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single or dual bridges. It rolls inside a 5500 series track and will suspend 5500 series steel rail. This end truck is to be used for bridges
over 10’ to eliminate binding common to longer bridges. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the runway.

2233..0000””
(584 mm)

44..0000””
(102 mm)

2244..0000””
(610 mm)

1166..3311””
(414 mm)

**MMeeaassuurreedd  ffrroomm  eenndd  ooff  ppllaattee  ttoo  ((AA))  ttoo  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))..
****MMeeaassuurreedd  ffrroomm  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))  ttoo  cceenntteerr  ooff  ttrroolllleeyy  ((CC))

((AA))

((BB))

((CC))

AA)) (2) Required - load trolley - Part# RRTTAA55550022
BB)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
CC)) (2) Required - rev. lock nut M16 x 2, sty. 1, cls. 10, ZP 
DD)) (4) Required - FW, 16mm, N, S, stl. ZP 
EE)) (1) Required - pivot shaft - Part# RREEDD44553399
FF)) (1) Required - 3-16 x 2” roll pin
GG)) (1) Required - INA thrust bearing - Part# DD99
HH)) (2) Required - Oilite sleeve bushing - Part# PP110022--1122
II)) (1) Required - pivot bar - Part# RREEDD44553377
JJ)) (1) Required - pivot shaft - Part# RREEDD44554400
KK)) (2) Required - Oilite flange bushing - Part# FFLL7777--55
LL)) (2) Required - pivot block - Part# RREEDD44553388
MM)) (2) Required - SHCS, M6 x 1 x 50
NN)) (1) Required - SHCS, M8 x 1.25 x 60
OO)) (1) Required - M8 x 1.25 nylock nut
PP)) (2) Required - M6 x 1 nylock nut
QQ)) (1) Required - same plane bracket - Part# RREEDD55229966
RR)) (1) Required - Stilson bumper - Part# RRBB  11117755
SS)) (2) Required - SHCS, M6 x 1 x 25
TT)) (2) Required - rev. lock nut, sty. 1, M6 x 1, cls. 10, ZP
UU)) (2) Required - FW, 6 mm, N, S, stl., ZP
VV)) (3) Required - SHCS, M12 x 1.75 x 80
WW)) (3) Required - FW, 12mm, N, S, stl., ZP
XX)) (3) Required - rev. lock nut, sty. 1, M12 x 1.75, cls. 10, ZP

((33))  RReeqquuiirreedd  --  ssaammee  ppllaannee  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RREEAA55229922::
YY)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
ZZ)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
AAAA)) (8) Required - FW, 10mm, N, S, stl., ZP
BBBB)) (2) Required - mounting bracket - Part# RRHHDD55117733
CCCC)) (1) Required - same plane tap plate - Part# RREEDD55229911
DDDD)) (1) Required - FW, M20, N, S, stl., ZP
EEEE)) (1) Required - rev. lock nut, sty. 1, M20 x 2.5, cls. 10, ZP

FFFF)) (2) Required - endtruck safety cable kit - Part# RRWWAA44113333
GGGG)) (2) Required - trolley safety cable - Part# RRWWAA44112299

HH

II

FF

GG

DD

EE

BB

CC

KK

LL

JJ

AA

TT

RR

SS

PP

QQ

NN

OO

WW

MM

UU

VV

ZZ

YY

AAAA

BBBB

DDDD

CCCC

EEEE

FFFF

GGGG

XX



AASSSSEEMMBBLLYY##  RREESS55771100
SSAAMMEE  PPLLAANNEE  EENNDD  TTRRUUCCKK  FFOORR  55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  ((BBrriiddggeess  uupp  ttoo  1100  FFtt..))

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

Remove the four (4) M10 x 1.5 x 90 HHCS ((QQ)),  (4) M10 x 1.5 rev. lock nuts ((RR)) and the
(8) 10mm flat washers ((SS)) from the three hanger brackets ((RREEAA55229922)). Position the two halves
((TT)) and the same plane tap plate ((UU)) of each bracket so that the top flange of the rail is
between them. Reinstall two top M10 bolts, nuts, and washers ((QQ,,RR,,SS))  and tighten until
snug. 

Place same plane end truck bracket ((II)) over the hanger bracket tap plate studs ((UU)).
Position the hanger bracket assemblies to line up with the same plane end truck bracket
through holes. Ensure same plane bracket is flush to the end of the rail. Remove the same
plane bracket and tighten the top bolts on the three hanger brackets. Drill six (6) 3/8”
clearance holes through the rail using the two lower hanger bracket holes as templates.
Secure the brackets to the rail using the remaining M10 bolts,nuts, and washers ((QQ,,RR,,SS,,))..

Replace the same plane bracket ((II)) into position over the hanger bracket assemblies.
Install the three (3) M20  flat washers ((VV)) and three (3) M20 reverse lock nuts ((WW)) on the
studs and torque to 45 ft./lbs. (61 NM). Install three (2) M12 socket head cap screws ((NN)) and
M12 flat washers ((OO)) through the slots on the end of the same plane bracket and into the
rail bosses. Secure with three (3) M12 reverse lock nuts ((PP)).

Safety cable the same plane bracket to the rail using the supplied safety cable kits ((XX))..
The cable should thread through the the newly drilled rail holes that line up with the holes
in the side of the same plane bracket. 

NNOOTTEE:: Verify that the trolleys are safety cabled to the same plane bracket ((II)). If they are
not install as shown.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

3366

RReeccoommmmeennddaattiioonnss:: This end truck is intended for use on single or dual bridges. It rolls inside a 5700 series track and will suspend 5700 series steel rail. The truck features a specialized eight
wheel trolley plate to increase stability. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the runway.

EENN
DD

  TTRRUUCC
KKSS

PPAARRTT  WWEEIIGGHHTT::    4433..1122  LLBBSS..  ((1199..5566  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    22000000  LLBBSS..  ((990077  KKGG))

2233..2255””
(591 mm)

22..888833””
(73.24 mm)

2299..3311””
(745 mm)

1133..1166””
(334 mm)

**MMeeaassuurreedd  ffrroomm  eenndd  ooff  ppllaattee  ttoo  ((AA))  ttoo  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))..
****MMeeaassuurreedd  ffrroomm  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))  ttoo  cceenntteerr  ooff  ttrroolllleeyy  ((CC))

((AA))

((BB))

((CC))

((11))  RReeqquuiirreedd  --  ssaammee  ppllaannee  ttrroolllleeyy  --  PPaarrtt##  RRTTAA55778844::
AA)) (1) Required - trolley plate w/rollers & rivets - Part# RRTTAA55778855
BB)) (12) Required - 5700 series load trolley wheel - Part# RRTTDD55773377
CC)) (6) Required - axle for 5700 series load trolley - Part# RRTTDD44883399
DD)) (12) Required - snap ring for 5700 series trolley axle - Part# SSHH6666PPAA
EE)) (6) Required - 3/4-16 reverse lock jam nut
FF)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
GG)) (2) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
HH)) (4) Required - FW, 16mm, N, S, stl., ZP
II)) (1) Required - same plane bracket - Part# RREEDD55005599
JJ)) (1) Required - stilson bumper - Part# RRBB  11117755
KK)) (2) Required - SHCS, M6 x 1 x 25
LL)) (2) Required - rev. lock nut, sty. 1, M6 x 1, cls. 10, ZP
MM)) (2) Required - FW, 6mm, N, S, stl., ZP
NN)) (3) Required - SHCS, M12 x 1.75 X 80
OO)) (3) Required - FW, 12mm, N, S, stl., ZP
PP)) (3) Required - rev. lock nut, sty. 1, M12 x 1.75, cls. 10, ZP

((33))  RReeqquuiirreedd  --  ssaammee  ppllaannee  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RREEAA55229922::
QQ)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
RR)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
SS)) (8) Required - FW, 10mm, N, S, stl., ZP
TT)) (2) Required - mounting bracket - Part# RRHHDD55117733
UU)) (1) Required - same plane tap plate - Part# RREEDD55229911
VV)) (1) Required - FW, M20, N, S, stl., ZP
WW)) (1) Required - rev. lock nut, sty. 1, M20 x 2.5, cls. 10, ZP

XX)) (2) Required - endtruck safety cable kit - Part# RRWWAA44113333
YY)) (2) Required - trolley safety cable - Part# RRWWAA44112299

HH

II

FF
GG

DD

EEBB
CC KK

LL

JJ

AA

RR

QQ

NN

OOMM

UU

VV

SS

TT

WW

XX

YY

PP



AASSSSEEMMBBLLYY##  RREESS55777755AA
SSAAMMEE  PPLLAANNEE  EENNDD  TTRRUUCCKK  FFOORR  55770000 SSEERRIIEESS SSTTEEEELL  RRAAIILL  ((BBrriiddggeess  oovveerr  1100  FFtt..))

EENN
DD

  TT
RRUU

CC
KKSS

3377

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

Remove the four (4) M10 x 1.5 x 90 HHCS ((YY)),  (4) M10 x 1.5 rev. lock nuts ((ZZ)) and the (8)
M10 flat washers ((AAAA)) from the three hanger brackets ((RREEAA55229922)). Position the two mounting
bracket halves ((BBBB)) and same plane tap plate ((CCCC)) of each bracket so that the top flange of
the rail is between them. Reinstall two top M10 bolts, nuts, and washers and tighten until
snug. 

Place same plane end truck bracket ((QQ)) over the hanger bracket tap plate studs ((CCCC)).
Position the hanger bracket assemblies to line up with the same plane end truck bracket
through holes. Ensure same plane bracket is flush to the end of the rail. Remove the same
plane bracket and tighten the top bolts on the three hanger brackets. Drill six (6) 3/8”
clearance holes through the rail using the two lower hanger bracket holes as templates.
Secure the brackets to the rail using the remaining Mbolts,nuts, and washers ((YY,,ZZ,,AAAA))..

Move the same plane bracket ((QQ)) into position over the hanger bracket assemblies.
Install the three (3) M20  flat washers ((DDDD)) and three (3) M20 reverse lock nuts ((EEEE)) on the
studs and torque to 45 ft./lbs. (61 NM). Install three (3) M12 socket head cap screws ((VV)) and
three (3) M12 flat washers ((WW)) through the slots on the end of the same plane bracket and
into the rail bosses. Secure with three (3) M12 reverse lock nuts ((XX)).

Safety cable the same plane bracket to the rail using the supplied safety cable kits ((XX))..
The cable should thread through the the newly drilled rail holes that line up with the holes
in the side of the same plane bracket. 

NNOOTTEE:: Verify that the trolleys are safety cabled to the same plane bracket ((QQ)). If they are
not install as shown.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. All overhead attach points must have safety cable
installed according to manufacturer's instruction. Failure to comply may cause injury or
death to personnel. Contact Knight Industries' Customer Service before using in conjunction
with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

PPAARRTT  WWEEIIGGHHTT::    6655..3377  LLBBSS..  ((2299..6655  KKGG))
MMAAXXIIMMUUMM  LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY::    22000000  LLBBSS..  ((990077  KKGG))

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single or dual bridges. It rolls inside a 5700 series track and will suspend 5700 series steel rail. This end truck is to be used for bridges
over 10’ to eliminate binding common to longer bridges. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the runway.

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (2) Required - load trolley - Part# RRTTAA55770022
BB)) (2) Required - HHCS, M16 x 2 x 150, cls. 8.8, ZP
CC)) (2) Required - rev. lock nut, M16 x 2, sty. 1, cls. 10, ZP 
DD)) (4) Required - fw, 16mm, N, S, stl., ZP 
EE)) (1) Required - pivot shaft - Part# RREEDD44553399
FF)) (1) Required - 3-16 x 2” roll pin
GG)) (1) Required - INA thrust bearing - Part# DD99
HH)) (2) Required - Oilite sleeve bushing - Part# PP110022--1122
II)) (1) Required - pivot bar - Part# RREEDD44553377
JJ)) (1) Required - pivot shaft - Part# RREEDD44554400
KK)) (2) Required - Oilite flange bushing - Part# FFLL7777--55
LL)) (2) Required - pivot block - Part# RREEDD44553388
MM)) (2) Required - SHCS, M6 x 1 X 50   
NN)) (1) Required - SHCS, M8 x 1.25 X 60
OO)) (1) Required - M8 x 1.25 nylock nut
PP)) (2) Required - M6 x 1 nylock nut
QQ)) (1) Required - same plane bracket - Part# RREEDD55229966
RR)) (1) Required - Stilson bumper - Part# RRBB  11117755
SS)) (2) Required - SHCS, M6 x 1 x 25
TT)) (2) Required - rev. lock nut, sty. 1, M6 x 1, cls. 10, ZP
UU)) (2) Required - FW, 6mm, N, S, stl., ZP
VV)) (3) Required - SHCS, M12 x 1.75 x 80
WW)) (3) Required - FW, 12mm, N, S, stl., ZP
XX)) (3) Required - rev. lock nut, sty. 1, M12 x 1.75, cls. 10, ZP

((33))  RReeqquuiirreedd  --  ssaammee  ppllaannee  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RREEAA55229922::
YY)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
ZZ)) (4) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
AAAA)) (8) Required - FW, 10mm, N, S, stl., ZP
BBBB)) (2) Required - mounting bracket - Part# RRHHDD55117733
CCCC)) (1) Required - same plane tap plate - Part# RREEDD55229911
DDDD)) (1) Required - FW, M20, N, S, stl., ZP
EEEE)) (1) Required - rev. lock nut, sty. 1, M20 x 2.5, cls. 10, ZP

FFFF)) (2) Required - endtruck safety cable kit - Part# RRWWAA44113333
GGGG)) (2) Required - trolley safety cable - Part# RRWWAA44112299

HH

II

FF

GG

DD

EE

BB

CC

LL

JJ

AA

KK

MM
NN

PP

OO

QQ

RR

SS

TT UU

YY

XXWW

VV

2233..0000””
(584 mm)

44..0000””
(102 mm)

2288..0000””
(712 mm)

1177..5533””
(455 mm)

ZZ

CCCC

AAAA
BBBB

**MMeeaassuurreedd  ffrroomm  eenndd  ooff  ppllaattee  ttoo  ((AA))  ttoo  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))..
****MMeeaassuurreedd  ffrroomm  iinnssiiddee  ooff  ppllaattee  ((eenndd  ooff  rraaiill))  ((BB))  ttoo  cceenntteerr  ooff  ttrroolllleeyy  ((CC))

((AA))

((BB))

((CC))

DDDD

EEEE

GGGG

FFFF



EENN
DD

TTRRUUCC
KKSS

AASSSSEEMMBBLLYY##      RREESS55222266  ((55330000)),,  RREESS55552244  ((55550000)),,  RREESS55773355  ((55770000))
RRIIDDGGEEDD  EENNDDTTRRUUCCKK

3388

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from the bill of materials below. Inspect for breakage or loose parts, as

damage may occur during shipping. Wheel surfaces should be smooth and without dents.
Visually check for cracks in the nylon at the bearing and along the face of the wheel. If any
cracking or damage is noted, do not use the trolley. Physically check snap rings for security.

If the bridge is not pre-assembled, assemble according to plan layout. ((SSeeee  tthhee
““AAcccceessssoorriieess””  sseeccttiioonn  iinn  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ccaappss,,  ssttooppss,,  sshhoocckkss  aanndd  bbrriiddggee
bbrraacceess))..  Position the end truck on the bridge according to system layout. Remove the two
((22))  M8-1.25 x 75 mm socket head cap screws and M8-1.25 nylock nuts from the hanger
brackets ((GG)). Position the brackets so that the top flange of the rail is between them.
Replace the SHCS and nuts in the two holes of the bracket pair and tighten until the rail
flange is clamped securely between the two halves.

Remove the end cap and stop assemblies from the end of the runway. Hoist the bridge
and roll the trucks into the runway. Reinstall the end cap and stop assemblies according to
manufacturer instruction.((SSeeee  ppaaggee  4477  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4488  ffoorr  ssttoopp  aasssseemmbbllyy
iinnssttaallllaattiioonn  aanndd  ppaaggee  4499  &&  5500  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))..  Loosen the M8-1.25
nylock nuts on the hanger bracket assemblies and adjust the end trucks so that the distance
center to center matches the distance center to center between runway rail sections. Re-
tighten the nuts and check the bridge travel along the complete length of the runway to be
sure travel is smooth. If it is not, repeat the end truck squaring process and test until the
bridge travels the entire runway smoothly with no binding.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by Knight. Do not use a system if end
caps or stop assemblies are removed or damaged. All components must be installed
according to manufacturer's instructions. Failure to comply may cause injury or death to
personnel. Contact Knight Industries' Customer Service before using in conjunction with
other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

RReeccoommmmeennddaattiioonnss::  This end truck is intended for use on single or dual bridges. It rolls inside a 5700 series track and will suspend 5700 series steel rail. This end truck is to be used for bridges
over 10’ to eliminate binding common to longer bridges. This truck is used for low clearance environments and allows the bridge to travel in the same horizontal plane as the runway.

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - ridged endtruck bracket - Part# RREEDD44226655
BB)) (2) Required - ridged endtruck trolley block - Part# RRWWDD44117799
CC)) (2) Required - HHCS,M12 x 1.5 x 80 mm,cls 8.8, zp
DD)) (4) Required - FW,M12 ,n,s,stl,zp
EE)) (2) Required - rev. lock nut,M12 x 1.75,cls 10,zp
FF)) (2) Required - boss trolley - aass  jjoobb  rreeqquuiirreess
GG)) (3) Required - hanger bracket assembly - Part# RREEAA55229922

GG

DD

BB

CC

EE

FF

AA

2266..0000””
(660 mm)

VVaarriieess  ddeeppeennddiinngg
oonn  ttrroolllleeyy

3300..0000””
(762 mm)



AASSSSEEMMBBLLYY##  RRHHSS55003355
BBOOLLTT  OONN  CC--CCHHAANNNNEELL  HHAANNGGEERR

HHAA
NN

GG
EERR

SS

3399

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for breakage or loose parts, as damage

may have occur during shipping. 

Use the system layouts to determine where to locate the hangers on the structure.
If hanger locations are not known, use a default position of every eight feet on the
system. Using the bolt on C-channel bracket ((AA)) as a template, transfer the hole
patterns to the structure. The bolt hole patterns must all lie in the same horizontal
plane. If the hole patterns are properly marked, a straight line drawn from the first
hole pattern to the last would cross all hole patterns directly through the center and
be parallel to the ground. 

Drill at the transfer marks with a 17/32 drill. DDoo  nnoott  uussee  aannyy  ootthheerr  mmeeaannss  ttoo  ooppeenn
hhoolleess  iinn  ssttrruuccttuurree. Repeat at each hanger location in the system. 

Remove all the M10 x 1.5 x 90 HHCS ((II)), M10 x 1.5 rev. lock nuts ((JJ)) and M10 flat washers
((KK)) from the mounting bracket halves ((HH)). Loosen the hanger pivot bolt ((EE))..  Position the
brackets so that the top flange of the runway rail is between them. Replace the HHCS,
washers and nuts in the top two holes of the bracket pair and tighten until the rail flange is
clamped securely between the two halves. Retighten the hanger pivot bolt untill snug
allowing pivot action ((DDoo  nnoott  oovveerrttiigghhtteenn  ((EE))  aass  bbiinnddiinngg  mmaayy  ooccccuurr..))  Use a lift assist
to raise the hangers and rail into position. Align the drilled holes with the bolt on C-
channel bracket holes. Torque the nuts to 25 ft/lbs. (34 NM).

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety
cable at each hanger location. When splices are used to join rail sections, safety
cable the splice joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree
iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: All components must be installed according to manufacturer's
instructions. All overhead attach points must have safety cable installed according to
manufacturer's instruction. Failure to comply may cause injury or death to personnel.
Contact Knight Industries' Customer Service before using in conjunction with other
brands of ergonomic rail and components

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required - bolt on C-channel bracket - Part# RRHHDD44004411
BB)) (2) Required - HHCS, M12 x 1.75 x 45, cls. 8.8, ZP
CC)) (2) Required - rev. lock nut, sty. 1, M12 x 1.75, cls. 10, ZP
DD)) (4) Required - FW, 12mm, N, S, Stl., ZP
EE)) (1) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
FF)) (1) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
GG)) (2) Required - FW, 10mm, N, S, Stl., ZP
HH)) (2) Required - mounting bracket - Part# RRHHDD55117733
II)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
JJ)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
KK)) (8) Required - FW, 10mm, N, S, stl., ZP
LL)) (1) Required - safety cable kit - Part# RRWWAA44113333

****((IInnssttaallllaattiioonn  ooff  tthhee  ssuupppplliieedd  mmoouunnttiinngg  bbrraacckkeett  ssaaffeettyy  bboollttss  [[nnoott  sshhoowwnn
hheerree]]  iiss  ooppttiioonnaall,,  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The bolt on C-channel bracket can be attached to any flat structural surface. The structural
supports can be perpendicular or parallel to the rail. This hanger is for direct or offset loads. This hanger is not height adjustable. 

FF

GG

EE

BB
CC

HH

AA

II

DD

JJ

KK

LL

PPAARRTT  WWEEIIGGHHTT::    33..9933  LLBBSS..  ((11..7788  KKGG))
LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE
BBEETTWWEEEENN  HHAANNGGEERRSS

33..0000””
(76 mm)

77..8866””
(200 mm)



AASSSSEEMMBBLLYY##  RRHHSS55003366,,  RRHHSS55003377,,  RRHHSS55004433,,  RRHHSS55004455
SSHHOORRTT  SSTTAACCKK  RROODD  &&  BBAALLLL  SSWWIIVVEELL  II--BBEEAAMM  HHAANNGGEERR

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for loose or missing parts then inspect all

components carefully, as damage may have occurred during shipping. 

If the bridge is not pre-assembled, space hangers per system layout or use a default
position of one every eight feet. Remove the M10 x 1.5 x 90 HHCS ((MM)), M10 x 1.5 rev. lock
nuts ((NN)) and 10mm flat washers ((OO)) from the pair of mounting brackets ((LL)). Position the
brackets so that the top flange of the runway rail is between them. Replace the HHCS,
washers and nuts in the top two holes of the bracket pair and tighten until the rail flange is
clamped securely between the two halves. Use a lift assist to raise the hangers and rail into
position. The I-beam bracket ((AA)) is centered on the lower I-beam flange. Place the wedges
((BB)) on the top of the lower flange. Slide the wedges in toward the web of the beam until
the grips on the two (2) M12 x 1.75 x 100 mm hex head screws ((CC)) contact the I-beam
flange sides. Tighten the bolts, alternating between sides, until the I-beam bracket is tight,
flush and centered across the bottom of the I-beam. The wedge legs will rest on the top
sides of the I-beam bracket and will be at least 1/8” from the end of the bracket. If the
wedge legs do not touch the top sides of the bracket or are closer than 1/8” from the edge
of the bracket, a wider I-beam bracket must be used. (Consult Customer Service for
replacement parts.). Torque the nuts to 25 ft/lbs. (34 NM). The female swivel ((HH)) has a
thread check hole in the center of the swivel body. The threads of the male swivel ((II)) must
be visible in the thread check hole. Use the wrench flats on the swivels for leveling the rail.
Level the rails according to system layout heights, + 1/8”. Verify that threads are still visible
in all female swivel check holes after leveling the system.

Tighten the M10 hex nut ((GG)) to the female swivel. The connector should be
perpendicular to the rail. Position the rail bracket to hang directly below the I-beam clamp.
Tighten the rail bracket to the rail. The holes near the ball portion of the female/male
swivels are for safety wire ((RR)). Using the double twist method, safety wire the swivels
together, as shown, around the swivel bodies.  Install safety cable. ((SSeeee  nnoottee))

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety cable at
each hanger location. When splices are used to join rail sections, safety cable the splice
joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg
yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: The lock wire and hex nut are redundant safety features on this style hanger.
All components must be installed according to manufacturer's instructions. All overhead
attach points must have safety cable installed according to manufacturer's instruction.
Failure to comply may cause injury or death to personnel. Contact Knight Industries'
Customer Service before using in conjunction with other brands of ergonomic rail and
components

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

4400

AA)) (1) Required -
For hanger # RHS5036 - I-beam bracket for 2” to 5” flange hangers - Part# RRHHDD44009900
For hanger # RHS5037 - I-beam bracket for 5” to 7” flange hangers - Part# RRHHDD44009911
For hanger # RHS5043 - I-beam bracket for 7” to 9” flange hangers - Part# RRHHDD44009922
For hanger # RHS5045 - I-beam bracket for 9” to 11” flange hangers - Part# RRHHDD44009944

BB)) (2) Required - wedge - Part# RRHHDD44009933
CC)) (2) Required - HHCS, M12 x 1.75 x 100, cls. 8.8, ZP
DD)) (2) Required - washer - Part# RRHHDD44008888
EE)) (2) Required - rev. lock nut, sty. 1, M12 x 1.75,cls. 10, ZP
FF)) (4) Required - FW, 12 mm, N, S, Stl., ZP
GG)) (1) Required - hex nut,M10 x 1.5, cls. 10, ZP
HH)) (1) Required - female swivel - Part# RRHHDD44110044
II)) (1) Required - male swivel - Part# RRHHDD44110055
JJ)) (2) Required - wear plate - Part# RRHHDD44115544

((11))  RReeqquuiirreedd  --  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RRHHAA55000055::

KK)) (1) Required - hanger bracket - Part# RRHHDD55119999
LL)) (2) Required - mounting bracket - Part# RRHHDD55117733
MM)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
NN)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
OO)) (8) Required - FW, 10 mm, N, S, stl., ZP

PP)) (2) Required - safety pin - Part# RRHHDD66550033
QQ)) (1) Required - safety cable kit assembly - Part# RRWWAA44113333AA

Installation of the supplied mounting bracket safety bolts [not shown here] is optional, but is recommended by
Knight Industries

WWAARRNNIINNGG!!  SSaaffeettyy  ppiinnss  mmaayy  bbee  rreeppllaacceedd  wwiitthh  ooppttiioonnaall  ssaaffeettyy  wwiirree,,  bbuutt  oonnee  ooff  tthhee  ttwwoo  mmeetthhooddss  MMUUSSTT  BBEE uusseedd..
FFaaiilluurree  ttoo  sseeccuurree  aa  hhaannggeerr  ooff  tthhiiss  ttyyppee  wwiitthh  wwiirree  oorr  ppiinnss  wwiillll  rreessuulltt  iinn  aa  ppootteennttiiaallllyy  uunnssaaffee  ooppeerraattiinngg
ccoonnddiittiioonn..  SSeeee  AAppppeennddiixx  AA  iinn  tthhee  bbaacckk  ooff  tthhiiss  mmaannuuaall  ffoorr  ssaaffeettyy  wwiirree  iinnssttaallllaattiioonn  iinnssttrruuccttiioonnss..

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The I-beam bracket will fit structural steel from 2” to 11” See “Bill of Materials” above for
corresponding size and part numbers. The structural supports can be perpendicular or parallel to the rail. This hanger is for direct loads only.

HHAANN
GG

EERRSS

HH

II

FF

GG

DD

EE

BB

CC

KK

LL
JJ

AA

NN

MM

OO

PP

PPAARRTT  WWEEIIGGHHTT:: RRHHSS55003366  --  88..3366  LLBBSS..  ((33..8800  KKGG))
RRHHSS55003377  --  88..9966  LLBBSS..  ((44..0077  KKGG))
RRHHSS55004433  --  99..5566  LLBBSS..  ((44..3377  KKGG))
RRHHSS55004455  --  1100..1166  LLBBSS..  ((44..6611  KKGG))

LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE
BBEETTWWEEEENN  HHAANNGGEERRSS

RRHHSS55003366AA  --  99..0000””  (229 mm)

RRHHSS55003377AA  --  1111..0000””  (279 mm)

RRHHSS55004433AA  --  1133..0000””  (330 mm)

RRHHSS55004455AA  --  1155..0000”” (381 mm)

55..55  MMiinn.. (140 mm)

66..1122””  MMaaxx.. (155 mm)

PP



AASSSSEEMMBBLLYY##  RRHHSS55003388,,  RRHHSS55003399
AADDJJUUSSTTAABBLLEE  HHEEIIGGHHTT  II--BBEEAAMM  CCLLAAMMPP  SSYYSSTTEEMMSS

HHAA
NN

GG
EERR

SS

4411

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for breakage or loose parts, as damage

may have occurred during shipping. Refer to the system layout for hanger positions.
The hanger bracket ((RRHHAA55000055))  and C-channel bracket ((DD)) of this hanger can be
turned ninety degrees to accommodate a perpendicular beam layout. Make sure the
hangers are correctly oriented to the system layout. 

Slide the mounting bracket ((RRHHAA55000055)) onto the top flange of the rail and position
per system layout or use a default position of one every eight feet. Use a lift assist to
raise the hangers and rail into position. The I-beam bracket ((AA)) is centered on the
lower I-beam flange. Place the wedges ((EE)) on the top of the lower flange. Slide the
wedges in toward the web of the beam until the grips on the two (2) M12 x 1.75 x
100mm hex head cap screws ((GG)) contact the I-beam flange sides. Tighten the bolts,
alternating between sides, until the I-beam bracket is tight, flush and centered across
the bottom of the I-beam. The wedge legs will rest on the top sides of the I-beam
bracket and will be at least 1/8” from the end of the bracket. If the wedge legs do
not touch the top sides of the bracket or are closer than 1/8” from the edge of the
bracket, a wider I-beam bracket must be used. (Consult Customer Service for
replacement parts.) Torque the nuts to 25 ft/lbs. (34 NM).

Level the rail + 1/8” along its length. The rail height can be adjusted in 1/8”
increments at each hanger. Total adjustment per hanger is 1 1/2”. Remove the two
(2) M8 x 1.25 x 30 hex head cap screws ((MM)) and loosen the two (2) M12 x 1.75 x 45
mm hex head cap screws ((JJ)). Set the desired height and line up the closest matching
set of 5/16” clearance holes and reinstall the M8 bolts, nuts and washers. Torque the
nuts to 11 ft/lbs. (15NM). Tighten the M12 hex head cap screws and nuts. Torque the
nuts to 20 ft/lbs. (27 NM). Install safety cable ((PP)).. (See note)

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety
cable at each hanger location. When splices are used to join rail sections, safety cable
the splice joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn
ssaaffeettyy  ccaabblliinngg  yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: All components must be installed according to manufacturer's
instructions. All overhead attach points must have safety cable installed according to
manufacturer's instruction. Failure to comply may cause injury or death to personnel.
Contact Knight Industries' Customer Service before using in conjunction with other
brands of ergonomic rail and components

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS
AA)) (1) Required -

ffoorr  hhaannggeerr  ##  RRHHSS55003388 - I-beam bracket for 2” to 5” flange hangers - Part# RRHHDD44007788
ffoorr  hhaannggeerr  ##  RRHHSS55003399 - I-beam bracket for 5” to 7” flange hangers - Part# RRHHDD44007799

BB)) (1) Required -
ffoorr  hhaannggeerr  ##  RRHHSS55003388 - I-beam plate for 2” to 5” flange hangers - Part# RRHHDD44118866
ffoorr  hhaannggeerr  ##  RRHHSS55003399 - I-beam plate for 5” to 7” flange hangers - Part# RRHHDD44111111

CC)) (1) Required - I-beam back plate - Part# RRHHDD44118877
DD)) (1) Required - C-channel bracket - Part# RRHHDD44004411
EE)) (2) Required - wedge - Part# RRHHDD44009933
FF)) (2) Required - washer - Part# RRHHDD44008888
GG)) (2) Required - HHCS, M12 x 1.75 x 100, cls. 8.8, ZP
HH)) (4) Required - rev. lock nut, sty. 1, M12 x 1.75, cls. 10, ZP
II)) (8) Required - FW, 12mm, N, S, stl., ZP
JJ)) (2) Required - HHCS, M12 x 1.75 x 45, cls. 8.8, ZP
KK)) (1) Required - rev. lock nut, sty. 1, M10 x 1.5, cls. 10, ZP
LL)) (2) Required - FW, 10mm, N, S, stl., ZP
MM)) (2) Required - HHCS, M8 x 1.25 x 30, cls. 8.8, ZP
NN)) (4) Required - FW, M8, N, S, stl., ZP
OO)) (2) Required - rev. lock nut, sty. 1, M8 x 1.25, cls. 10, ZP

((11))  RReeqquuiirreedd  --  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RRHHAA55000055::

PP)) (1) Required - hanger bracket - Part# RRHHDD55119999
QQ)) (2) Required - mounting bracket - Part# RRHHDD55117733
RR)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
SS)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
TT)) (8) Required - FW, 10mm, N, S, stl., ZP

UU)) (1) Required - safety cable kit assembly - Part# RRWWAA44113333

****((IInnssttaallllaattiioonn  ooff  tthhee  ssuupppplliieedd  mmoouunnttiinngg  bbrraacckkeett  ssaaffeettyy  bboollttss  [[nnoott  sshhoowwnn  hheerree]]  iiss  ooppttiioonnaall  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy
KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The I-beam bracket will fit structural steel from 2” to 7” See “Bill of Materials” above for
corresponding size and part numbers. The structural supports can be perpendicular or parallel to the rail. This hanger is for direct or offset loads. This hanger should not be used
in low clearance applications. This hanger is height adjustable.

GG

DD

EE

BB

KK LL

JJ

AA
NN OO

PP

FF

RR
QQ

SS

II
HH

UU

TT

MM

PPAARRTT  WWEEIIGGHHTT:: RRHHSS55003388  --  1144..2277  LLBBSS..  ((66..4477  KKGG))
RRHHSS55003399  --  1166..1177  LLBBSS..  ((77..3344  KKGG))

LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE
BBEETTWWEEEENN  HHAANNGGEERRSS

RRHHSS55003388  --  99..0000”” (168 mm)

RRHHSS55003399  --  1111..0000”” (279 mm)

RRHHSS55003388  --  1100..1188  MMIINN..  (258.57 mm)

RRHHSS55003399  --  1111..6688  MMAAXX.. (296.67 mm)



AASSSSEEMMBBLLYY##  RRHHSS55004477,,  RRHHSS55004499,,  RRHHSS55005511,,  RRHHSS55005533
EEXXTTEENNDDEEDD  SSTTAACCKK  RROODD  &&  BBAALLLL  SSWWIIVVEELL  II--BBEEAAMM  HHAANNGGEERR

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for loose or missing parts and then inspect

all components carefully, as damage may have occurred during shipping. 

Slide the hanger bracket ((MM)) and mounting brackets ((NN)) into the top channel of the
rail and position per system layout or use a default position of one every eight feet. Use
a lift assist to raise the hangers and rail into position. The I-beam bracket ((AA)) is centered
on the lower I-beam flange. Place the wedges ((BB)) on the top of the lower flange. Slide
the wedges in toward the web of the beam until the grips on the two (2) M12 x 1.75 x
100 hex head screws ((EE)) contact the I-beam flange sides. Tighten the bolts, alternating
between sides, until the I-beam bracket is tight, flush and centered across the bottom of
the I-beam. The wedge legs will rest on the top sides of the I-beam bracket and will be
at least 1/8” from the end of the bracket. If the wedge legs do not touch the top sides
of the bracket or are closer than 1/8” from the edge of the bracket, a wider I-beam
bracket must be used. (Consult Customer Service for replacement parts.) Torque the
nuts to 25 ft/lbs. (34 NM). The female swivels ((CC)) have thread check holes in the center
of the swivel bodies. The threaded rod ((KK)) must be visible in the thread check holes.
Use the wrench flats on the swivels for leveling the rail. Level the rails according to
system layout heights, + 1/8”. Verify that threads are still visible in all female swivel
check holes after leveling the system.

Tighten the M16 hex nuts ((LL)) to the female swivel. The connector should be
perpendicular to the rail. Position the rail bracket to hang directly below the I-beam
clamp. Tighten the four (4) M10 hex head cap screws ((OO)) to lock the rail bracket to the
rail. The holes near the ball portion of the female swivels are for safety wire. Using the
double twist method, safety wire the swivels together around the rod and swivel bodies,
as shown. Install safety cable. ((SSeeee  nnoottee))

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety cable
at each hanger location. When splices are used to join rail sections, safety cable the
splice joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy
ccaabblliinngg  yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: The lock wire and hex nuts are redundant safety features on this style
hanger. All components must be installed according to manufacturer's instructions. All
overhead attach points must have safety cable installed according to manufacturer's
instruction. Failure to comply may cause injury or death to personnel. Contact Knight
Industries' Customer Service before using in conjunction with other brands of
ergonomic rail and components

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

4422

AA)) (1) Required -
FFoorr  hhaannggeerr  ##  RRHHSS55004477 - I-beam bracket for 2” to 5” flange hangers - PPaarrtt##  RRHHDD44009900
FFoorr  hhaannggeerr  ##  RRHHSS55004499 - I-beam bracket for 5” to 7” flange hangers - PPaarrtt##  RRHHDD44009911
FFoorr  hhaannggeerr  ##  RRHHSS55005511 - I-Beam plate for 7” to 9” flange hangers - PPaarrtt##  RRHHDD44009922
FFoorr  hhaannggeerr  ##  RRHHSS55005533 - I-Beam plate for 9” to 11” flange hangers - PPaarrtt##  RRHHDD44009944

BB)) (2) Required - wedge - PPaarrtt##  RRHHDD44009933
CC)) (2) Required - female swivel - PPaarrtt##  RRHHDD44110044
DD)) (2) Required - rod & ball swivel wear plate - PPaarrtt##  RRHHDD44115544
EE)) (2) Required - HHCS, M12 x 1.75 x 100, cls.,8.8, ZP
FF)) (4) Required - flat washer, M12,n,s,stl, ZP
GG)) (2) Required - rev. lock nut, sty. 1, M12 x 1.75,cls. 10, ZP
HH)) (2) Required - washer - PPaarrtt##RRHHDD44008888
II)) ((11)) Required - HHCS, M10 x 1.5 x 80, cls. 8.8, ZP
JJ)) ((11))  Required - rev. lock nut, sty. 1, M10 x 1.5,cls. 10, ZP
KK)) (1) Required - threaded rod - PPaarrtt##  RRHHDD44110066
LL)) (2) Required - hex nut, sty. 1, M16 x 2,cls. 10, ZP

((11))  RReeqquuiirreedd  --  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RRHHAA55000055::

MM)) (1) Required - hanger bracket - Part# RRHHDD55119999
NN)) (2) Required - mounting bracket - Part# RRHHDD55117733
OO)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
PP)) (4) Required - rev. lock nut, syl 1, M10 x 1.5,cls. 10, ZP
QQ)) (8) Required - FW, 10 mm,N,S,STL.ZP

RR)) (2) Required - safety pin - Part# RRHHDD66550033
SS)) (1) Required - safety cable kit assembly - Part# RRWWAA44113333AA

****((IInnssttaallllaattiioonn  ooff  tthhee  ssuupppplliieedd  mmoouunnttiinngg  bbrraacckkeett  ssaaffeettyy  bboollttss  [[nnoott  sshhoowwnn  hheerree]]  iiss
ooppttiioonnaall,,  bbuutt  iiss  rreeccoommmmeennddeedd  bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The I-beam bracket will fit structural steel from 2” to 11” See “Bill of Materials” above for
corresponding size and part numbers. The structural supports can be perpendicular or parallel to the rail. This hanger is for direct loads only. For rod lengths over 24” sway bracing
shall be used ((sseeee  ppaaggee  3399  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  sswwaayy  bbrraacciinngg)).

HHAANN
GG

EERRSS

DD

EE

BB

PP

KK

LL

JJ

AA

NN
OO

SS

FF

MM

II

HH

CC

GG

PPAARRTT  WWEEIIGGHHTT:: RRHHSS55004477  --  88..3399  LLBBSS..  ((33..8811  KKGG))
RRHHSS55004499  --  99..0000  LLBBSS..  ((44..0099  KKGG))
RRHHSS55005511  --  99..5588  LLBBSS..  ((44..3355  KKGG))
RRHHSS55005533  --  1100..1188  LLBBSS..  ((44..6622  KKGG))
++11..0044  LLbb..  ((..4477  KKGG))//fftt..  ooff  tthhrreeaaddeedd  rroodd

LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE
BBEETTWWEEEENN  HHAANNGGEERRSS

RRHHSS55004477AA  --  99..0000”” (229 mm)

RRHHSS55004499AA  --  1111..0000”” (279 mm)

RRHHSS55005511AA  --  1133..0000”” (330 mm)

RRHHSS55005533AA  --  1155..0000”” (381 mm)

77..6622  MMIINN.. (194 mm)

1155..6622  SSTTAANNDDAARRDD (397 mm)

QQ

RR



AASSSSEEMMBBLLYY##  RRHHSS55003344
RROODD  &&  BBAALLLL  SSWWIIVVEELL  CC--CCHHAANNNNEELL  HHAANNGGEERR

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list at the bottom of this page. Inspect for breakage or loose parts,

as damage may occur during shipping. 

In order to use this hanger for an offset load, the threaded rod length must equal the
channel size (4” rod for 4” channel and 6' rod for 6' channel, etc.) and the structural steel
must be perpendicular to the runway. If both of these conditions are not met, this hanger
will not work for offset loads. 

If the bridge is not pre-assembled, space hangers per system layout or use a default
position of one every eight feet. Remove the M10 x 1.5 x 90 HHCS ((NN)), M10 x 1.5 rev. lock
nuts ((OO)) and 10mm flat washers ((PP)) from the pair of mounting brackets ((MM)). Position the
brackets so that the top flange of the runway rail is between them. Replace the HHCS,
washers and nuts in the top two holes of the bracket pair and tighten until the rail flange is
clamped securely between the two halves. Elevate the assembled rail and hangers using a lift
assist. Place the C-channel bracket ((AA)) on top of the structural steel. Clamp the wedge to the
structural steel by tightening the M12 x 1.75 reverse lock nut ((JJ))  on the M12 x 1.75 x 35 hex
head cap screw ((II)). Two (2) 12mm flat washers ((HH)) should be used between the wedge and
hex nut. Be sure the C-channel bracket is tight to the face and top flange of the structural
steel. If the wedge leg is less than 1/8' from the edge of the bracket, then a different C-
channel bracket body must be used. Torque the nut to 25 ft/lbs (34 NM). Do not over tighten
the wedge nut.

The female swivels ((DD)) have thread check slots. Threads must be visible in the thread
check slots. Use the wrench flats on the swivels for leveling. Tighten the M16 hex nuts ((KK)) to
the swivels ((DD)). Install safety pins ((QQ)) through thread check slots. The holes near the ends of
the female swivel are for optional safety wire.. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr
mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  wwiirriinngg  yyoouurr  hhaannggeerr..)) Adjust the mounting bracket so that the
threaded rod is perpendicular to the rail. Install safety cable ((RR)) ((sseeee  nnoottee)).. Using the C-
channel bracket flanges as a template, drill through the structural steel. Install two (2) M12
hex head cap screws ((II)), four (4) M12 flat washers ((HH)) and two (2) M12 reverse lock nuts ((JJ))

OOPPTTIIOONNAALL:: Use the end truck mounting bracket ((MM)) as a template. Mark the rail and drill
two (2) holes per end truck. Using the bolts washers and nuts removed from the bottom of
the mounting bracket, secure the end trucks to the rail through the newly drilled holes.

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety cable at
each hanger location. When splices are used to join rail sections, safety cable the splice
joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg
yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: The lock wire and jam nuts are redundant safety features on this style hanger.
All components must be installed according to manufacturer's instructions. All overhead
attach points must have safety cable installed according to manufacturer's instruction. Failure
to comply may cause injury or death to personnel. Contact Knight Industries' Customer
Service before using in conjunction with other brands of ergonomic rail and components.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

4433

AA)) (1) Required - C-channel bracket - Part# RRHHDD44009966
BB)) (1) Required - wedge - Part# RRHHDD44009933
CC)) (2) Required - wear plate - Part# RRHHDD44115544
DD)) (2) Required - female swivel - Part# RRHHDD44110044
EE)) (1) Required - threaded rod - Part# RRHHDD44110066
FF)) (1) Required - washer - Part# RRHHDD44008888
GG)) (1) Required - HHCS, M12 x 1.75 x 100, cls. 8.8, ZP
HH)) (6) Required - FW, 12mm, N, S, Stl., ZP 
II)) (2) Required - HHCS, M12 x 1.75 x 35, cls. 8.8, ZP
JJ)) (3) Required - rev. lock nut, sty. 1, M12 x 1.75, cls. 10, ZP
KK)) (2) Required - hex nut, sty. 1, M16 x 2, cls. 10, ZP

((11))  RReeqquuiirreedd  --  hhaannggeerr  bbrraacckkeett  --  PPaarrtt##  RRHHAA55000055::

LL)) (1) Required - hanger bracket - Part# RRHHDD55119999
MM)) (2) Required - mounting bracket - Part# RRHHDD55117733
NN)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
OO)) (4) Required - rev. lock nut, sty 1, M10 x 1.5, cls. 10, ZP
PP)) (8) Required - FW, 10mm, N, S, stl., ZP

QQ)) (2) Required - safety pin - Part# RRHHDD66550033
RR)) (1) Required - safety cable kit assembly - PPaarrtt##  RRWWAA44113333AA

Note: Optional safety wire replaces safety pins

****((DDrriilllliinngg  tthhee  rraaiill  aanndd  iinnssttaallllaattiioonn  ooff  tthhee  bboottttoomm  ttwwoo  mmoouunnttiinngg  bbrraacckkeett  bboollttss  iiss  ooppttiioonnaall  bbuutt  iiss  rreeccoommmmeennddeedd
bbyy  KKnniigghhtt  IInndduussttrriieess..))

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The C-channel bracket will fit structural steel having a maximum flange size of 2 1/2 inches. In
order to use this hanger for an offset load, the threaded rod length must equal the channel size (4” rod for 4” channel and 6” rod for 6” channel, etc.) and the structural steel
must be perpendicular to the runway. If both of these conditions are not met, this hanger will not work for offset loads. 

HH

II
FF

GG

DD

EE

BB

CC

KK

LL

JJ

AA

NN

MM

QQ

RR

OO
PP

PPAARRTT  WWEEIIGGHHTT:: 77..0044  LLBBSS..  ((33..2200  KKGG))
++11..0044  LLBB..  ((00..4477KKGG))//FFTT..  TTHHRREEAADDEEDD  RROODD

LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE
BBEETTWWEEEENN  HHAANNGGEERRSS

66..6633””
(168 mm)

VVaarriieess  wwiitthh
RRoodd  LLeennggtthh

TThhrreeaadd
cchheecckk  hhoollee

KK

ffllaannggeess

HHAA
NN

GG
EERR

SS



HHAANN
GG

EERRSS
AASSSSEEMMBBLLYY##  RRWWSS44001166,,  RRWWSS44114422,,  RRWWSS44114433,,  RRWWSS44115522

SSTTEEEELL  RRAAIILL  SSWWAAYY  BBRRAACCIINNGG

Verify parts from parts list below. Inspect for breakage or loose parts, as damage
may have occurred during shipping. 

To install sway rod mounting bracket ((MM)), remove the hanger bracket assembly by
unscrewing the female swivel from the threaded rod. Insert the end of the threaded
rod into the sway rod bracket. Secure the bracket to the rod by installing another M16
hex nut ((JJ)). Reassemble and safety wire the hanger bracket assembly. ((SSeeee  ppaaggee  3366
ffoorr  aaddddiittiioonnaall  iinnffoorrmmaattiioonn  oonn  aasssseemmbblliinngg  eexxtteennddeedd  ssttaacckk  hhaannggeerrss..))

Install sway rod bracket ((LL))  on sway rod mounting bracket ((MM)). Clamp the I-beam
bracket ((AA))  with sway rod mounting bracket assembly to the I-beam adjacent to the
hanger to be braced. For lateral bracing additional structural steel may have to be
installed by the end user. Position the sway rod bracket on the I-beam bracket
assembly, so that the exposed rod hole is aligned with the sway rod bracket on the
hanger to be braced. Measure the distance between the sway rod brackets and cut
the threaded rod that measurement + two (2) inches. Start two (2) M16 hex nuts ((JJ))
on the threaded rod and insert rod ends into two sway rod brackets. Secure with the
remaining two M16 hex nuts ((JJ)).

NNOOTTEE:: With this kit, the customer should specify how many feet of 5/8-18 threaded
rod that are needed for each sway point. Additional structural steel may be needed
for the attachment of brackets perpendicular to the runway. Re-attach safety devices if
removed. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy
ccaabblliinngg  yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: Sway bracing is not intended for use as a main structural hanger. Its
intent is to dampen sway only. Sway bracing is a supplement and must NNOOTT  be used
as a substitute for conventional hangers. Use only the bolts and nuts supplied by the
manufacturer. Failure to comply may cause injury or death to personal.

PPAARRTT  WWEEIIGGHHTT:: 66..3388  llbbss..  ((22..8899  kkgg))  ++  11  llbb..  ((..4455  kkgg))//fftt..  ooff        
tthhrreeaaddeedd  rroodd

AA)) (1) Required -
FFoorr  SSwwaayy  BBrraaccee  RRWWSS44001166 - I-beam bracket for 2” to 5” flange hangers - PPaarrtt##  RRHHDD44007788
FFoorr  SSwwaayy  BBrraaccee  RRWWSS44114422 - I-beam bracket for 5” to 7” flange hangers - PPaarrtt##  RRHHDD44007799
FFoorr  SSwwaayy  BBrraaccee  RRWWSS44114433 - I-beam plate for 7” to 9” flange hangers - PPaarrtt##  RRHHDD44008800
FFoorr  SSwwaayy  BBrraaccee  RRWWSS44115522 - I-beam plate for 9” to 11” flange hangers - PPaarrtt##  RRHHDD44008811

BB)) (2) Required - wedge - PPaarrtt##  RRHHDD44009933
CC)) (3) Required - rev. lock nut, sty. 1, M12 x 1.75,cls. 10, ZP
DD)) (6) Required - flat washer, M12,n,s,stl, ZP
EE)) (2) Required - HHCS, M10 x 1.5 x 20, cls. 8.8, ZP
FF)) (2) Required - rev. lock nut, sty. 1, M10 x 1.5,cls. 10, ZP
GG)) (2) Required - HHCS, M12 x 1.75 x 100, cls. 8.8, ZP
HH)) (2) Required - washer - PPaarrtt##  RRHHDD44008888
II)) (1) Required - threaded rod - PPaarrtt##  RRHHDD44110077
JJ)) (5) Required - rev. lock nut, sty. 1, M16 x 2,cls. 10, ZP
KK)) (1) Required - HHCS, M12 x 1.75 x 40, cls. 8.8, ZP
LL)) (2) Required - sway rod bracket - PPaarrtt##  RRWWDD44117766
MM)) (2) Required - sway rod mounting bracket - PPaarrtt##  RRWWDD44117777
NN)) (1) Required - safety cable kit - Part# RWA4133

RReeccoommmmeennddaattiioonnss:: Sway bracing is required for installations where the hanger rod is longer than 24”. Brace kits are used on extended stack rod and ball swivel hangers ((SSeeee
ppaaggee  3366)).. Two (2) sway brace kits are needed for the end of each runway rail section. For runways longer than 30 feet additional bracing is required. 

HH

II

FF

GG

DD

EE

BB

CC

KK

LL

JJ

AA

NN

MM

1100..4433””
(265 mm)

RRWWSS44001166  --  
99..0000”” (228.6 mm)

RRWWSS44114422  --
1111..0000”” (279.4 mm)

RRWWSS44114433  --
1133..0000”” (330.20 mm)

RRWWSS44115522  --
1155..0000””  (381 mm)

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

DD

4444



PPAARRTT  WWEEIIGGHHTT::
RHS6338,6340,6342,6538,6540,6542 : 4.5 lbs. (2.04 kg)

RHS6339,6341,6343,6539,6541,6543 : 4.77 lbs. (2.16 kg)

+1.04 Lb. (.47 KG)/ft. of threaded rod

LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE  BBEETTWWEEEENN  HHAANNGGEERRSS

HHAA
NN

GG
EERR

SS

4455

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

AASSSSEEMMBBLLYY##  RRHHSS66333388,,66333399,,66334400,,66334411,,66334422,,66334433,,66553388,,66553399,,66554400,,66554411,,66554422,,66554433
CCOONNVVEENNTTIIOONNAALL  EEXXTTEENNDDEEDD  SSTTAACCKK  RROODD  &&  BBAALLLL  SSWWIIVVEELL  HHAANNGGEERR  FFOORR  55330000,,  55550000  &&  55770000  SSEERRIIEESS  RRAAIILL

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The I-beam bracket will fit structural steel from 2” to 11” See “Bill of Materials” above for corresponding size and part numbers.
The structural supports can be perpendicular or parallel to the rail. This hanger is for direct loads only. For rod lengths over 24” sway bracing shall be used ((sseeee  ppaaggee  3399  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  sswwaayy  bbrraacciinngg)).

DD

EE

KK

LL

JJ

AA

FF

II

HH

CC

GG

MM

BB

AA)) (1) Required - FFoorr  hhaannggeerr  ##  RRHHSS66333388,,RRHHSS66334400,,RRHHSS66334422 - (5300 series)  - I-beam bracket for 2” to 5” flange hangers - PPaarrtt##  RRHHDD66000011
FFoorr  hhaannggeerr  ##  RRHHSS66333399,,RRHHSS66334411,,RRHHSS66334433 - (5300 series) - I-beam bracket for 5” to 12” flange hangers - PPaarrtt##  RRHHDD66000099

FFoorr  hhaannggeerr  ##  RRHHSS66553388,,RRHHSS66554400,,RRHHSS66554422 - (5500,5700 series)  I-beam bracket for 2” to 5” flange hangers - PPaarrtt##  RRHHDD66550011
FFoorr  hhaannggeerr  ##  RRHHSS66553399,,RRHHSS66554411,,RRHHSS66554433 - (5500,5700 series) I-beam bracket for 5” to 12” flange hangers - PPaarrtt##  RRHHDD66550099

BB)) (2) Required - wedge  for RRHHSS66333388,RRHHSS66333399,,RRHHSS66334400,,RRHHSS66334411,,RRHHSS66334422,,RRHHSS66334433 (5300 series) - PPaarrtt##  RRHHDD66000000
for RRHHSS66553388,RRHHSS66553399,,RRHHSS66554400,,RRHHSS66554411,,RRHHSS66554422,,RRHHSS66554433 (5500,5700 series) - PPaarrtt##  RRHHDD66551155

CC)) (2) Required - female swivel for RRHHSS66333388,RRHHSS66333399,,RRHHSS66334400,,RRHHSS66334411,,RRHHSS66334422,,RRHHSS66334433  (5300 series) - PPaarrtt##  RRHHDD66000022
for RRHHSS66553388,RRHHSS66553399,,RRHHSS66554400,,RRHHSS66554411,,RRHHSS66554422,,RRHHSS66554433 - (5500,5700 series) PPaarrtt##  RRHHDD66550022

DD)) (2) Required - for RRHHSS66333388,RRHHSS66333399,,RRHHSS66334400,,RRHHSS66334411,,RRHHSS66334422,,RRHHSS66334433  (5300 series) - HHCS, M10 -1.5 x 75, cls.,8.8, ZP
for RRHHSS66553388,RRHHSS66553399,,RRHHSS66554400,,RRHHSS66554411,,RRHHSS66554422,,RRHHSS66554433 - (5500,5700 series) - HHCS, M16-20 x 75, cls.,8.8, ZP

EE)) (2) Required - for RRHHSS66333388,RRHHSS66333399,,RRHHSS66334400,,RRHHSS66334411,,RRHHSS66334422,,RRHHSS66334433  (5300 series) -rev. lock nut, sty. 1, M10-1.5,cls.10, ZP
for RRHHSS66553388,RRHHSS66553399,,RRHHSS66554400,,RRHHSS66554411,,RRHHSS66554422,,RRHHSS66554433 - (5500,5700 series) - rev. lock nut, sty. 1, M16-20,cls.10, ZP

FF)) (2) Required - wedge plate for RRHHSS66333388,,RRHHSS66333399,,RRHHSS66334400,,RRHHSS66334411,,RRHHSS66334422,,RRHHSS66334433 (5300 series) - PPaarrtt##  RRHHDD66338888
for RRHHSS66553388,RRHHSS66553399,,RRHHSS66554400,,RRHHSS66554411,,RRHHSS66554422,,RRHHSS66554433 (5500,5700 series)  - PPaarrtt##  RRHHDD66888888

GG)) (2) Required - wear plate --  PPaarrtt##  RRHHDD66335544  (5300) -or- RRHHDD66555544  (5500,5700)

Hanger bracket assembly - for RRHHSS66333388,RRHHSS66333399,,RRHHSS66334400,,RRHHSS66334411,,RRHHSS66334422,,RRHHSS66334433 (5300 series) - PPaarrtt##  RRHHDD66000055  ::
HH)) (2) Required - hanger bracket - PPaarrtt##  RRHHDD66001188
II)) (1) Required - coined bracket -- PPaarrtt##  RRHHDD66001199AA
JJ)) (2) Required - SHCS,M6-1 x 40 mm
KK)) (2) Required - M6-1 nylock nuts

for RRHHSS66553388,RRHHSS66553399,,RRHHSS66554400,,RRHHSS66554411,,RRHHSS66554422,,RRHHSS66554433 (5500,5700 series) - PPaarrtt##  RRHHDD66550055 ::
HH)) (2) Required - hanger bracket - PPaarrtt##  RRHHDD66552255
II)) (1) Required - coined bracket -- PPaarrtt##  RRHHDD66552266
JJ)) (2) Required - SHCS,M8-1.25 x 80 mm
KK)) (2) Required - M8-1.25 nylock nut

LL)) (1) Required - threaded rod - M10 (5300) : PPaarrtt##  RRHHDD66000066 (300 mm),RRHHDD66000077 (600 mm),RRHHDD66000088 (1000 mm)
M16 (5500,5700) : PPaarrtt##  RRHHDD66550066 (300 mm),RRHHDD66550077 (600 mm),RRHHDD66550088 (1000 mm)

MM)) (2) Required - safety pin - PPaarrtt##  RRHHDD66000033  (5300 series) -or- RRHHDD66550033  (5500,5700 series)

RRHHSS66333388  --  1144..5577  iinn..  ((337700  mmmm))
RRHHSS66333399  --  1144..5577  iinn..  ((337700  mmmm))
RRHHSS66334400  --  2266..3388  iinn..  ((667700  mmmm))
RRHHSS66334411  --  2266..3388  iinn..  ((667700  mmmm))
RRHHSS66334422  --  4422..1133  iinn..  ((11007700  mmmm))
RRHHSS66334433  --  4422..1133  iinn..  ((11007700  mmmm))
RRHHSS66553388  --  1166..5544  iinn..  ((442200  mmmm))
RRHHSS66553399  --  1166..5544  iinn..  ((442200  mmmm))
RRHHSS66554400  --  2288..3355  iinn..  ((772200  mmmm))
RRHHSS66554411  --  2288..3355  iinn..  ((772200  mmmm))
RRHHSS66554422  --  4444..11  iinn..  ((11112200  mmmm))
RRHHSS66554433  --  4444..11  iinn..  ((11112200  mmmm))

RRHHSS66333388,,  RRHHSS66334400  ,,
RRHHSS66334422,,  RRHHSS66553388  ,,
RRHHSS66554400,,  RRHHSS66554422    --  77..8877  iinn..  ((220000  mmmm))

RRHHSS66333399,,  RRHHSS66334411,,
RRHHSS66334433,,  RRHHSS66553399,,  
RRHHSS66554411,,  RRHHSS66554433    --    99..4455  iinn..  ((224400  mmmm))

Verify parts from parts list below. Inspect for loose or missing parts then inspect all
components carefully, as damage may have occurred during shipping. 

If the bridge is not pre-assembled, space hangers per system layout or use a default
position of one every eight feet. Remove the two ((22))  socket head cap screws ((JJ)) & nylock
nuts ((KK)) from the mounting brackets ((HH)). Position the brackets so that the top flange of the
runway rail is between them. Replace the SHCS and nuts in the top two holes of the bracket
pair and tighten until the rail flange is clamped securely between the two halves. Use a lift
assist to raise the hangers and rail into position. The I-beam bracket ((AA)) is centered on the
lower I-beam flange. Place the wedges ((BB)) on the top of the lower flange. Slide the wedges
in toward the web of the beam until the grips on the two (2) hex head screws ((DD)) contact
the I-beam flange sides. Tighten the bolts, alternating between sides, until the I-beam
bracket is tight, flush and centered across the bottom of the I-beam. The wedge legs will rest
on the top sides of the I-beam bracket and will be at least 1/8” from the end of the bracket.
If the wedge legs do not touch the top sides of the bracket or are closer than 1/8” from the
edge of the bracket, a wider I-beam bracket must be used. (Consult Customer Service for
replacement parts.). Torque the nuts to 25 ft/lbs. (34 NM). The female swivels ((CC)) has a
thread check hole in the center of the swivel body.  Use the wrench flats on the swivels for
leveling the rail. Level the rails according to system layout heights, + 1/8”. Verify that threads
are still visible in all female swivel check holes after leveling the system.

Position the rail bracket to hang directly below the I-beam clamp. Tighten the rail bracket
to the rail. Secure the swivels with the two (2) safety pins ((MM)). Install safety cable. ((SSeeee  nnoottee))

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety cable at
each hanger location. When splices are used to join rail sections, safety cable the splice
joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg
yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: The lock wire and hex nut are redundant safety features on this style hanger.
All components must be installed according to manufacturer's instructions. All overhead
attach points must have safety cable installed according to manufacturer's instruction. Failure
to comply may cause injury or death to personnel. Contact Knight Industries' Customer
Service before using in conjunction with other brands of ergonomic rail and components



AASSSSEEMMBBLLYY##RRHHSS66333366,,RRHHSS66333377AA,,RRHHSS66553366AA,,RRHHSS66553377AA
CCOONNVVEENNTTIIOONNAALL  SSHHOORRTT  SSTTAACCKK  RROODD  &&  BBAALLLL  SSWWIIVVEELL  II--BBEEAAMM  HHAANNGGEERR  FFOORR  55330000,,55550000  &&  55770000  RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for loose or missing parts then inspect all

components carefully, as damage may have occurred during shipping. 

If the bridge is not pre-assembled, space hangers per system layout or use a default
position of one every eight feet. Remove the two ((22)) socket head cap screws ((KK)) & nylock
nuts ((LL)) from the mounting brackets ((HH)). Position the brackets so that the top flange of the
runway rail is between them. Replace the SHCS and nuts in the top two holes of the bracket
pair and tighten until the rail flange is clamped securely between the two halves. Use a lift
assist to raise the hangers and rail into position until the I-beam bracket ((AA)) is centered on
the lower I-beam flange. Place the wedges ((BB)) on the top of the lower flange. Slide the
wedges in toward the web of the beam until the grips on the two (2) hex head screws ((DD))
contact the I-beam flange sides. Tighten the bolts, alternating between sides, until the I-
beam bracket is tight, flush and centered across the bottom of the I-beam. The wedge legs
will rest on the top sides of the I-beam bracket and will be at least 1/8” from the end of the
bracket. If the wedge legs do not touch the top sides of the bracket or are closer than 1/8”
from the edge of the bracket, a wider I-beam bracket must be used. (Consult Customer
Service for replacement parts.). Torque the nuts to 25 ft/lbs. (34 NM). The female swivel ((II))
has a thread check hole in the center of the swivel body. The threads of the male swivel ((CC))
must be visible in the thread check hole. Use the wrench flats on the swivels for leveling
the rail. Level the rails according to system layout heights, + 1/8”. Verify that threads are still
visible in all female swivel check holes after leveling the system.

Position the rail bracket to hang directly below the I-beam clamp. Tighten the rail
bracket to the rail. The holes near the ball portion of the female/male swivels are for safety
pins ((MM)). Install safety cable. ((SSeeee  nnoottee))

NNOOTTEE:: All hangers must be installed per manufacturer’s instruction. Install safety cable at
each hanger location. When splices are used to join rail sections, safety cable the splice
joints. ((SSeeee  ““AAppppeennddiixx  AA””  iinn  tthhee  bbaacckk  ooff  tthhiiss  bbooookk  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  ssaaffeettyy  ccaabblliinngg
yyoouurr  ssyysstteemm..))

WWAARRNNIINNGG:: The lock wire and hex nut are redundant safety features on this style hanger.
All components must be installed according to manufacturer's instructions. All overhead
attach points must have safety cable installed according to manufacturer's instruction.
Failure to comply may cause injury or death to personnel. Contact Knight Industries'
Customer Service before using in conjunction with other brands of ergonomic rail and
components

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

4466

RReeccoommmmeennddaattiioonnss::  This hanger will suspend 5300, 5500 or 5700 series steel rail. The I-beam bracket will fit structural steel from 2” to 11” See “Bill of Materials” above for
corresponding size and part numbers. The structural supports can be perpendicular or parallel to the rail. This hanger is for direct loads only. For rod lengths over 24” sway bracing
shall be used ((sseeee  ppaaggee  3399  ffoorr  mmoorree  iinnffoorrmmaattiioonn  oonn  sswwaayy  bbrraacciinngg)).

HHAANN
GG

EERRSS

PPAARRTT  WWEEIIGGHHTT:: RRHHSS66333366  --  44..33  LLBBSS..  ((11..9955  KKGG))
RRHHSS66333377--  44..5577  LLBBSS..  ((22..0077  KKGG))
RRHHSS66553366  --  44..33  LLBBSS..  ((11..9955  KKGG))
RRHHSS66557733  --  44..5577  LLBBSS..  ((22..0077  KKGG))

LLOOAADD  BBEEAARRIINNGG  CCAAPPAACCIITTYY  IISS  DDEETTEERRMMIINNEEDD  BBYY  DDIISSTTAANNCCEE  BBEETTWWEEEENN  HHAANNGGEERRSS

AA)) (1) Required - FFoorr  hhaannggeerr  ##  RRHHSS66333366 - I-beam bracket for 2” to 5” flange hangers - PPaarrtt##  RRHHDD66000011
FFoorr  hhaannggeerr  ##  RRHHSS66333377 - I-beam bracket for 5” to 7” flange hangers - PPaarrtt##  RRHHDD66000099

FFoorr  hhaannggeerr  ##  RRHHSS66553366 - I-beam bracket for 2” to 5” flange hangers - PPaarrtt##  RRHHDD66550011
FFoorr  hhaannggeerr  ##  RRHHSS66553377 - I-beam bracket for 5” to 7” flange hangers - PPaarrtt##  RRHHDD66550099

BB)) (2) Required - wedge  for RRHHSS66333366 & RRHHSS66333377 (5300) - PPaarrtt##  RRHHDD66000000
for RRHHSS66553366  & RRHHSS66553377  (5500,5700) --  PPaarrtt##  RRHHDD66551155  

CC)) (1) Required - male swivel for RRHHSS66333366  & RRHHSS66333377 (5300) - PPaarrtt##  RRHHDD66000044
for RRHHSS66553366  & RRHHSS66553377  (5500,5700) --  PPaarrtt##  RRHHDD66550044

DD)) (2) Required - for RRHHSS66333366  & RRHHSS66333377 (5300) - HHCS, M10 x 1.5 x 80, cls.,8.8, ZP
for RRHHSS66553366  & RRHHSS66553377  (5500,5700) - HHCS, M16-20 x 110 mm, cls.,8.8, ZP

EE)) (2) Required - for RRHHSS66333366  & RRHHSS66333377 (5300) - rev. lock nut, sty. 1, M10 x 1.5,cls. 10, ZP
for RRHHSS66553366  & RRHHSS66553377  (5500,5700) --  rev. lock nut, sty. 1, M16-20,cls. 10, ZP

FF)) (2) Required - wedge plate for RRHHSS66333366  & RRHHSS66333377 (5300) - PPaarrtt##  RRHHDD66338888
for RRHHSS66553366  & RRHHSS66553377  (5500,5700) --  PPaarrtt##  RRHHDD66558888

GG)) (2) Required - wear plate for RRHHSS66333366  & RRHHSS66333377 (5300) --  PPaarrtt##  RRHHDD66335544
for RRHHSS66553366  & RRHHSS66553377  (5500,5700) - PPaarrtt##  RRHHDD66555544

Hanger bracket assembly -  for RRHHSS66333366  & RRHHSS66333377 - PPaarrtt##  RRHHAA66000055::
HH)) (2) Required - hanger bracket - for RRHHSS66333366  & RRHHSS66333377 - PPaarrtt##  RRHHDD66001188
II)) (1) Required - female swivel - for RRHHSS66333366  & RRHHSS66333377 - PPaarrtt##  RRHHDD66000022
JJ)) (1) Required - coined bracket -- for RRHHSS66333366  & RRHHSS66333377 - PPaarrtt##  RRHHDD66000022
KK)) (2) Required - SHCS,M6-1 x 40 mm
LL)) (2) Required - M6-1 nylock nuts

Hanger bracket assembly - for RRHHSS66553366  & RRHHSS66553377  --  PPaarrtt##  RRHHAA66550055 :
HH)) (2) Required - hanger bracket - for RRHHSS66553366  & RRHHSS66553377  --  PPaarrtt##  RRHHDD66552255
II)) (1) Required - female swivel - for RRHHSS66553366  & RRHHSS66553377  --  PPaarrtt##  RRHHDD66552255
JJ)) (1) Required - coined bracket -- for RRHHSS66553366  & RRHHSS66553377  --  PPaarrtt##  RRHHDD66550022
KK)) (2) Required - SHCS,M8-1.25 x 80 mm
LL)) (2) Required - M8-1.25 nylock nut

MM)) (1) Required - safety pin - PPaarrtt##  RRHHDD66000033  (5300 series) -or- RRHHDD66550033  (5500,5700 series)

DD

EE
BB

KK

LL

JJ

AA

FF

II

HH

CC

GG

MM

RRHHSS66333366  --  22..1177  iinn..  ((5555  mmmm))
RRHHSS66333377  --  22..1177  iinn..  ((5555  mmmm))
RRHHSS66553366  --  44..3333  iinn..  ((111100  mmmm))
RRHHSS66553377  --  44..3333  iinn..  ((111100  mmmm))

RRHHSS66333366  --  77..8877  iinn..  ((220000  mmmm))
RRHHSS66333377  --  99..4455  iinn..  ((224400  mmmm))
RRHHSS66553366  --  1111..0022  iinn..  ((228800  mmmm))
RRHHSS66553377  --  1111..0022  iinn..  ((228800  mmmm))



AASSSSEEMMBBLLYY##  RRSSAA66001166,,66551166,,66771166
EENNDD  CCAAPP  FFOORR  55330000,,55550000  AANNDD  55770000 SSEERRIIEESS RRAAIILL

AACC
CC

EESS
SSOO

RRII
EESS

4477

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for breakage or loose parts, as damage

may have occurred during shipping. Determine the end of the rail to be capped. 

Place the end cap onto the end of the rail. Install the three (3) hex head cap
screws ((BB)), nylock nuts ((CC)), and flat washers ((DD)) then tighten till flush ((DDoo  nnoott  oovveerr
ttiigghhtteenn)).

NNOOTTEE:: Do not over tighten nuts as this may cause the trolley to bind at the end of
the track.

WWAARRNNIINNGG:: This end cap is designed as a secondary stop and dust cover only. It is
not to be used as an impact absorbing primary stop. Use only the bolts and nuts
provided by the manufacturer. Do not use a system if end caps or stop assemblies
have been removed or damaged. All components must be installed according to
manufacturer's instructions. Failure to comply may cause injury or death to personnel.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

PPAARRTT  WWEEIIGGHHTT:: 11..4444  LLBBSS..  ((..6655  KKGG))

55330000  sseerriieess  eenndd  ccaapp  --  RRSSAA66001166

AA)) (1) Required - 5300 series rail end cap - PPaarrtt##  RRSSDD66002266
BB)) (3) Required - HHCS, M8 x 1.25 x 45,cls. 8.8, ZP
CC)) (3) Required - Nylock nut, M8 X 1.25

55550000  &&  55770000  sseerriieess  eenndd  ccaapp  --  RRSSAA66551166  &&  RRSSAA66771166

AA)) (1) Required - 5500 & 5700 series rail end cap - PPaarrtt##  RRAADD44884411
BB)) (3) Required - HHCS, M12 x 1.75 x 75,cls. 8.8, ZP
CC)) (3) Required - Nylock nut, M12 x 1.75

RReeccoommmmeennddaattiioonnss:: This cap is used as a dust cover and secondary stop for 5300,5500 and 5700 series steel rail. Knight Industries recommends that this product be used in
conjunction with a primary mid-rail stop, PPaarrtt##  RRSSAA55007700AA  for 5300 series rail & PPaarrtt##  RRSSAA55881111AA for 5500 and 5700 series steel rail.

BB

CC

AA

22..8888””
73 mm

55..0000””
(127 mm)

..668877””
(17.45 mm)



4488

AACC
CC

EESSSSOO
RRIIEESS

AASSSSEEMMBBLLYY##  RRSSAA55007700,,  RRSSAA55881111
MMIIDD  RRAAIILL  SSTTOOPP  FFOORR  55330000,,  55550000  AANNDD  55770000 SSEERRIIEESS RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

55330000  sseerriieess  mmiidd  rraaiill  ssttoopp  --  RRSSAA55007700

AA)) (1) Required - mid rail stop tap - PPaarrtt##  RRSSDD55111188
BB)) (1) Required - mid rail stop bracket - PPaarrtt##  RRSSDD55111199
CC)) (1) Required - Stilson bumper - PPaarrtt##  EERRBB  11117755
DD)) (2) Required - HHCS, M10 x 1.5 x 45,cls. 8.8, ZP
EE)) (2) Required - Split lock washer,type B, M10, S,stl, ZP
FF)) (2) Required - SHCS, M6-1 x 20
GG)) (2) Required - M6 Split lock high collar washer
HH)) (1) Required - 1/8” steel lanyard - PPaarrtt##  RRWWAA44331199

55550000  &&  55770000  sseerriieess  mmiidd  rraaiill  ssttoopp  --  RRSSAA55881111

AA)) (1) Required - mid rail stop tap - PPaarrtt##  RRSSDD55884433
BB)) (1) Required - mid rail stop bracket - PPaarrtt##  RRSSDD55884422
CC)) (1) Required - Stilson bumper - PPaarrtt##  EERRBB  11117755
DD)) (2) Required - HHCS, M10 x 1.5 x 65,cls. 8.8, ZP
EE)) (2) Required - Split lock washer,type B, M10, S,stl, ZP
FF)) (2) Required - SHCS, M6-1 x 20
GG)) (2) Required - M6 Split lock high collar washer
HH)) (1) Required - 1/8” steel lanyard - PPaarrtt##  RRWWAA44331199

NNOOTTEE::  (1) 3/8-16 X 3/4” hex head cap screw, (1) 3/8 reverse lock nut & (2) 3/8
SAE flat washers required to mount cable directly to rail flange (See
installation instructions). 

RReeccoommmmeennddaattiioonnss:: If placed in conjunction with an end cap, the looped end of the safety lanyard must be attached to a bolt on that end cap. These stops can also be used to
limit travel of bridges or hoists installed on the same runway system and need not be cabled to the end cap. They should be cabled to a rail bracket or to the rail itself.

PPAARRTT  WWEEIIGGHHTT:: RRSSAA55007700::  22..4400  LLBBSS..  ((11..0088  KKGG))
RRSSAA55881111::  22..4433  LLBBSS..  ((11..1100  KKGG))

Verify parts from parts list below. Inspect for breakage or loose parts, as damage
may have occurred during shipping.

Determine where the stop is going to be installed. The mid rail stop tap ((AA)) is
installed with the nut face up, away from the head of the bolt. Insert the mid rail stop
tab through the trolley opening in the track. The rubber bumper must face the load.
Install the two (2) hex head cap screws ((DD)) until the mid rail stop bracket ((BB)) is tight
to the rail.

Attach the safety lanyard to the end cap bolt. Remove the nut and washer from
one end cap bolt. Slip the free loop of the cable over the exposed threads and
reinstall the washer and nut. If not used in conjunction with an end cap, drill the top
rail flange and secure the lanyard with (1) M10 hex head cap screw, (1) M10 reverse
lock nuts & (2) M10 flat washers.

NNOOTTEE:: Over tightening may cause part deformation or part failure. Do not over
tighten hardware. 

WWAARRNNIINNGG:: Use only the bolts and nuts supplied by the manufacturer. All
components must be cabled to some part of the system to prevent injury to
personnel. Failure to comply may cause injury or death to personnel.

FF
EE

RRSSAA55007700
22..6699”” (68.26 mm)

RRSSAA55881111
33..2277”” (83 mm)

RRSSAA55007700
22..4444 (62 mm)
RRSSAA55881111

33..2277”” (83 mm)

GG

BB

CC

AA

DD

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

RRSSAA55007700  --
33..9944““  

((110000  mmmm))

RRSSAA55881111  --  
44..1133””  

((110055  mmmm))

HH



AACC
CC

EESS
SSOO

RRII
EESS

4499

AASSSSEEMMBBLLYY##  RRSSAA55005588
EENNDD  CCAAPP  WWIITTHH  SSHHOOCCKK  AABBSSOORRBBEERR  FFOORR  55330000  SSEERRIIEESS RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for breakage of loose parts, as damage

may occur during shipping. Determine the end of the rail at which the stop will be
installed. If there are no bosses welded on the rail, the shocked end cap cannot be
used. Call Knight Customer Service to order steel bosses, Part#RRSSDD55112244.

Retract and extend the shock ((AA)) plunger to check operation. Inspect rod seal
area for leakage. Replace the part if any leakage or binding is evident. Install the
shock to the end cap bracket ((FF))  using the two (2) shock nuts ((BB)). 

Place the end cap shock bracket and shock in the end of the rail and secure to
the rail slugs with the three (3) M8  x 50 mm hex head cap screws ((CC)), (3) M8 flat
washers ((DD)) and (3) M8 nylock nuts ((EE)). Tighten until flush to rail.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by the manufacturer. Bosses must
be welded to the rail end or this stop cannot be used. Never use a system if the end
caps or stop assemblies have been removed or damaged. All components must be
installed according to manufacturer's instructions. Failure to comply may cause injury
or death to personnel.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

PPAARRTT  WWEEIIGGHHTT::  22..2266  llbbss..  ((11..0033  kkgg))

AA)) (1) Required - ACE control shock - PPaarrtt##  PPMM  222200  IIFF  11
BB)) (2) Required - shock nut - PPaarrtt##  PPMM  222200  IIFF  11
CC)) (3) Required - HHCS, M8 x 1.25 x 50, cls. 8.8, ZP
DD)) (1) Required - flat washer, M8,n,s,stl, ZP
EE)) (3) Required - M8 nylock nut
FF)) (1) Required - end cap shock bracket - PPaarrtt##  RRSSAA55005588

RReeccoommmmeennddaattiioonnss:: The 5300 series steel rail end stop with shock is used as a positive, dampening end stop. This part is effective in absorbing the forces of impact caused by the
load striking the end stop.

FF

GG

DD

EE

BB

CC

AA

22..5588””
(65.53 mm)

44..8866””
(123 mm)

77..3388””
(187 mm)

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

33..5566””
(90 mm)



5500

AASSSSEEMMBBLLYY##  RRSSAA55880099
EENNDD  CCAAPP  FFOORR  SSHHOOCCKK  AABBSSOORRBBEERR  FFOORR  55550000  &&  55770000 SSEERRIIEESS RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

AA)) (1) Required - ACE control shock - PPaarrtt##  PPMM  222200  IIFF  11
BB)) (2) Required - shock nut - PPaarrtt##  PPMM  222200  IIFF  11
CC)) (3) Required - HHCS, M10 x 1.5 x 80, cls. 8.8, ZP
DD)) (2) Required - large washer - PPaarrtt##  RRHHSS44008888
EE)) (1) Required - flat washer, M10,n,s,stl, ZP
FF)) (3) Required - M10 nylock nut
GG)) (1) Required - end cap bracket - PPaarrtt##  RRSSDD55884466

RReeccoommmmeennddaattiioonnss:: The 5500/5700 series steel rail end stop with shock is used as a positive, dampening end stop. This part is effective in absorbing the forces of impact caused
by the load striking the end stop. This cap shall be used on any gear drive chain hoist applications.

PPAARRTT  WWEEIIGGHHTT:: 44..9988  LLBBSS..  ((22..2266  KKGG))

Verify parts from parts list below. Inspect for breakage of loose parts, as damage
may occur during shipping. Determine the end of the rail at which the stop will be
installed. If there are no bosses welded on the rail, the shocked end cap cannot be
used. Call Knight Customer Service to order steel bosses,Part#RRSSDD55774488.

Retract and extend the shock ((AA)) plunger to check operation. Inspect rod seal area
for leakage. Replace the part if any leakage or binding is evident. Install the shock to
the end cap bracket ((GG))  using the two (2) shock nuts ((BB)). Tighten the shock jam nuts.

Place the end cap shock bracket and shock in the end of the rail and secure to the
rail slugs with the three (3) M10 x 80 mm hex head cap screws ((CC)), (1) M10 flat washer
((EE)), (2) large washers ((DD)) and (3) M10 nylock nuts ((FF)). Tighten until flush.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by the manufacturer. Bosses must
be welded to the rail end or this stop cannot be used. Never use a system if the end
caps or stop assemblies have been removed or damaged. All components must be
installed according to manufacturer's instructions. Failure to comply may cause injury
or death to personnel.

44..6611””
(117 mm)

77..3388””
(187 mm)

FF

DD

EE

BB CC

AA

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

BB

GG

AACC
CC

EESSSSOO
RRIIEESS



AACC
CC

EESS
SSOO

RRII
EESS

5511

AASSSSEEMMBBLLYY##  RRSSAA66001144,,  RRSSAA66551188
SSPPLLIICCEE  IITT  FFOORR  55330000,,  55550000  &&  55770000  SSEERRIIEESS RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

55330000  sseerriieess  sspplliiccee  kkiitt  --  RRHHSS55006677  ::

AA)) (3) Required - SHCS, M8-1.25 x 75
BB)) (3) Required - rev. lock nut, sty. 1, M8 x 1.25,cls. 10, ZP
CC)) (6) Required - rail bosses - Part# RSD5124

55550000  &&  55770000  sseerriieess  sspplliiccee  kkiitt  --  RRHHSS55880033  ::

AA)) (3) Required - SHCS, M12-1.75 x 130
BB)) (3) Required - rev. lock nut, sty. 1, M12 x 1.75,cls. 10, ZP
CC)) (6) Required - rail bosses - Part# RSD5748

RReeccoommmmeennddaattiioonnss::  This kit is for use on runway or monorail sections only. The splice must be at or within 12 inches of a rail hanger support. Do not use this splice kit for
bridges. See Knight Customer Service for information on permanent splices for bridges. Splices should be staggered when possible to enhance smooth operation.

PPAARRTT  WWEEIIGGHHTT:: 22..77  LLBBSS..  ((11..22  KKGG))

Verify parts from parts list below. Inspect for breakage or loose parts, as damage
may have occurred during shipping. Verify that the steel rail bosses ((CC)) are welded at
all flanges of the rail sections. Inspect the end of the rail sections to be joined for
burrs or defects from handling. File any burrs or defects flush. Butt the rails to be
spliced, end to end. The rail should be square and align with no gap. After checking
alignment install the three (3) socket head cap screws ((AA)) through the slugs. Tighten
the three (3) rev. lock nuts nuts ((BB))  on the bolts until flush, making sure there are no
gaps. DDoo  nnoott  oovveerr  ttiigghhtteenn.  

NNOOTTEE:: A structural hanger can be installed and function as splice bracket. If this is
not possible due to steel configuration, the splice area must have a structural hanger
installed within 305 mm [twelve (12) inches] of the splice bracket. Consult Knight
Customer Service for permanent splices when bridge rail lengths are greater than
6.1m [twenty (20) feet].

WWAARRNNIINNGG:: Use only the bolts and nuts provided by the manufacturer. Do not over
tighten nuts. This kit is not intended for unsupported continuous rail lengths. This
splice CCAANN  NNOOTT be used on bridges. All components must be installed according to
manufacturer's instructions. Failure to comply may cause injury or death to personnel.

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

CC

BB

AA



AACC
CC

EESSSSOO
RRIIEESS

AASSSSEEMMBBLLYY##  RRSSAA55006644,,  RRSSAA55220055,,  RRSSAA55228855
SSTTEEEELL  RRAAIILL  BBRRIIDDGGEE  BBRRAACCEE

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below. Inspect for breakage or loose parts, as damage may have occurred during shipping. The bridge brace brackets are secured in the top cavity of

the rail. Find the center of the bridge span and mark it. If the span is over 15', two bridge braces will be used. If longer than 15', divide the bridge span into thirds and mark the
bridge at the 1/3 and 2/3 point. For example, an eighteen foot span between runways will have a brace centered at six (6) feet and the other at twelve (12) feet.

End caps and end truck trolley brackets need not be removed when installing the bridge brace. Install the four (4) drop-in brackets ((RRSSAA55004422)) on the rail. Place the X -brackets
((BB)) on top of the drop-in brackets, crossing each other. Then place the L-brackets ((AA)) on top of the X-brackets perpendicular to the rail. Secure all four pieces to the drop-in
brackets with the four (4) M12 hex head caps screws ((JJ)) and four (4) M12 split lock washers ((II))  into the tap plates ((CC)). Install (1) M12 hex head cap screw ((KK)), (2) M12 split lock
washers ((MM)), and (1) M12 rev. lock nut ((LL))  where the two x-brackets ((BB)) cross each other.

NNOOTTEE:: This bridge brace assembly is intended for horizontal stability only. It is not designed for or intended to be used as a load support of any kind.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by the manufacturer. All components must be installed per manufacturer's instructions. Failure to comply may cause injury or
death to personnel.

DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

PPAARRTT  WWEEIIGGHHTT:: RRSSAA55006644  --  2233  llbbss..  ((1100..4433  KKGG))
RRSSAA55220055  --  2277  llbbss..  ((1122..2255  KKGG))
RRSSAA55228855  --  2255  llbbss..  ((1111..3344  KKGG))

RReeccoommmmeennddaattiioonnss:: This bridge brace is used for dual bridge applications. Bridge brace assembly# RSA5064A is for 24” center to center bridges and bridge brace assembly
#RSA5205A is for 36” center to center bridges.  If the bridge span is over 15', more than one bridge brace will be used. See Knight Customer Service for recommendations. 

HH GG

BB

CC

AA

RRSSAA55006644::  2244..0000”” (610 mm)
RRSSAA55220055::  3366..0000”” (914 mm)
RRSSAA55228855::  3300..0000”” (726 mm)

JJ

AA)) (2) Required - L bracket
PPaarrtt##  RRAADD44116655 for 24” center to center bridges
PPaarrtt##  RRAADD44332277 for 30” center to center bridges
PPaarrtt##  RRAADD44220077 for 36” center to center bridges

BB)) (2) Required - X bracket
PPaarrtt##  RRAADD44116666 for 24” center to center bridges
PPaarrtt##  RRAADD44332288 for 30” center to center bridges
PPaarrtt##  RRAADD44220066 for 36” center to center bridges

((44)) RReeqquuiirreedd  --  ddrroopp  iinn  bbrraacckkeett  aasssseemmbbllyy  --  PPaarrtt##  RRSSAA55004422  ::
CC)) (1) Required - tap plate - PPaarrtt##  RRWWDD44008899
DD)) (1) Required - bracket - PPaarrtt##  RRHHDD55117722
EE)) (2) Required - mounting brackets - PPaarrtt##  RRHHDD55117733
FF)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
GG)) (4) Required - rev. lock nut, syl 1, M10 x 1.5,cls. 10, ZP
HH)) (8) Required - FW, 10 mm,N,S,STL.ZP
II)) (1) Required - split lock washer,type B,12 mm,S,sty.,Zp
JJ)) (1) Required - HHCS, M12 x 1.75 x 65,cls. 8.8, Zp

KK)) (1) Required - HHCS, M12 x 1.75 x 35mm
LL)) (1) Required - rev. lock nut, M12 x 1.75
MM)) (2) Required - split lock washer,type b,12 mm,S,sty., ZP

EE
DDFF

II

MM

LL

KK

RRSSAA55006644::  2244..1100”” (612 mm)
RRSSAA55220055::  2244..0000”” (610 mm)
RRSSAA55228855::  2244..0000”” (610 mm)

5522



AACC
CC

EESS
SSOO

RRII
EESS

5533

AASSSSEEMMBBLLYY##  RRMMAA44118800,,  RRMMAA44118811
CCAABBLLEE  SSAADDDDLLEE  FFOORR  55330000,,  55550000  &&  55770000  SSEERRIIEESS  RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

RReeccoommmmeennddaattiioonnss::  Order one (1) trolley per 5’ of rail.  Specify the size of the bracket required when ordering. 

PPAARRTT  WWEEIIGGHHTT:: 22..77  LLBBSS..  ((11..22  KKGG))

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

RRMMSS44118800AA  --
44..4411””

(112 mm)

RRMMSS44118811AA  --
44..4411””

(112 mm)

CC

FF

BB

AA
DD

CCaabbllee  ssaaddddllee  ffoorr  33//44  DDiiaa..  ccaabbllee  --  RRMMSS44118800AA::

AA)) (1) Required - cable saddle plate - PPaarrtt##  RRMMDD44118822AA
BB)) (2) Required - cable saddle clamp - PPaarrtt##  RRMMDD44118844AA
CC)) (4) Required - M6-1 x 35 mm socket head cap screw
DD)) (7) Required - M6-1 nylock nut
EE)) (3) Required - M6-1 x 20 mm socket head cap screw
FF)) (3) Required - M6,n,s,stl,zp flat washer

CCaabbllee  ssaaddddllee  FFoorr  11  11  //22  DDiiaa..  ccaabbllee  --  RRMMSS44118811AA::  

AA)) (1) Required - cable saddle plate - PPaarrtt##  RRMMDD44118833AA
BB)) (2) Required - cable saddle clamp - PPaarrtt##  RRMMDD44118855AA
CC)) (4) Required - M6-1 x 35 mm socket head cap screw
DD)) (7) Required - M6-1 nylock nut
EE)) (3) Required - M6-1 x 20 mm socket head cap screw
FF)) (3) Required - M6,n,s,stl,zp flat washer

RRMMSS44118800AA  --
99..2211””

(234 mm)

RRMMSS44118811AA  --
99..2211””

(234 mm)

Verify parts from parts list below.  Inspect for breakage or loose parts, as damage
may have occurred during shipping.  This assembly is used for festooning electrical
cable. 

The air hose can be festooned with the cable bundles or it can be supplied
separately on a coiled hose system (see coiled hose management kit, page 50).  

Select a hose trolley and electrical clamp assembly.  Pass the electrical cable
between the cable saddle plate ((AA)) and cable saddle clamp((BB)).  Tighten the M6 socket
head cap screws ((CC))  & M6 nylock nuts ((DD))  until the cable is secure. Do not over
tighten cable saddle clamp.

Repeat at approximately 8’ intervals along the cable length.  One hose trolley and
cable clamp assembly should be used for every 5’ of rail.  Repeat the above
instructions for each hose trolley location.  If longer loops are necessary to prevent
cable binding, adjust the length between clamps.

NNOOTTEE:: Standard cable clamp sizes are listed below.  Consult Knight Customer Service
for different types of cable festooning not listed.

WWAARRNNIINNGG:: These clamps are not insulators.  Electrical conductors must be insulated
and protected from contact with metal surfaces.  Only insulated cable should be used
with these clamps.  Do not over-tighten clamps, as over-tightening may cause damage
to protective insulation or cause a short in the conductor.  Failure to comply may
cause injury or death to personnel.          

EE



5544

AACC
CC

EESSSSOO
RRIIEESS

AASSSSEEMMBBLLYY##  RRMMSS55001199,,  RRMMSS55881144
HHOOSSEE  TTRROOLLLLEEYY  FFOORR  55330000,,  55550000  &&  55770000  SSEERRIIEESS  SSTTEEEELL  RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS DDIIMMEENNSSIIOONNAALL  IINNFFOORRMMAATTIIOONN

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

PPAARRTT  WWEEIIGGHHTT:: RRMMSS55001199AA  ::  11..77  llbbss..  ((00..88  kkgg))
RRMMSS55881144AA  ::  11..77  llbbss..  ((00..88  kkgg))

RReeccoommmmeennddaattiioonnss::  Order one (1) hose trolley per 5' of rail.  The hose should be wire tied to the “U” bolt to keep the hose in place.  This trolley is primarily used as an air hose
festooning trolley.  It can also be used for suspension of filter/regulator/lubricator (FRL) equipment.  A hinged connector should be placed on the trolley mounts when suspending
a load (call Customer Service for details.)

55330000  sseerriieess  hhoossee  ttrroolllleeyy  RRMMSS55001199::

AA)) (1) Required - hose trolley plate w/rollers & rivets - PPaarrtt##  RRMMAA55113377CC
BB)) (2) Required - load trolley wheel - PPaarrtt## RRTTDD55002277
CC)) (1) Required - load trolley axle - PPaarrtt## RRTTDD55334444
DD)) (1) Required - 7/16” rev. lock jam nut
EE)) (2) Required - snap ring - PPaarrtt## SSHH3399PPAA
FF)) (1) Required - hose trolley anti kick up axle - PPaarrtt## RRMMDD44114466
GG)) (2) Required - 3/32 x 1/2” cotter pin - PPaarrtt## PPFFCCPP77335500
HH)) (2) Required - kick up guide roller - PPaarrtt## RRTTDD44113344
II)) (4) Required - 1/4” USS flat washer  
JJ)) (1) Required - U-bolt - PPaarrtt## PPFFUUBB88110000
KK)) (4) Required - M6 x 1,cls 10,zp

55550000  &&  55770000  sseerriieess  hhoossee  ttrroolllleeyy  RRMMSS55881144::

AA)) (1) Required - hose trolley plate w/rollers & rivets - PPaarrtt##  RRMMAA55886633
BB)) (2) Required - load trolley wheel - PPaarrtt## RRTTDD55002277
CC)) (1) Required - load trolley axle - PPaarrtt## RRTTDD55334444
DD)) (1) Required - 7/16” rev. lock jam nut
EE)) (2) Required - snap ring - PPaarrtt## SSHH3399PPAA
FF)) (1) Required - hose trolley anti kick up axle - PPaarrtt## RRMMDD441144
GG)) (2) Required - 3/32 x 1/2” cotter pin - PPaarrtt## PPFFCCPP77335500
HH)) (2) Required - kick up guide roller - PPaarrtt## RRTTDD44113344
II)) (4) Required - 1/4” USS flat washer  
JJ)) (1) Required - U-bolt - PPaarrtt## PPFFUUBB88110000
KK)) (4) Required - M6 x 1,cls 10,zp

HH

EE

FF

DD

BB

CCAA

RRMMSS55001199AA::
22..9900”” (74 mm)

RRMMSS55551144AA::
22..9900””  (74 mm)

RRMMSS55001199AA::
77..1100”” (180 mm)

RRMMSS55881144AA::
77..1100”” (180 mm)

KK

JJ

Verify parts from parts list below.  Inspect for breakage or loose parts, as damage
may have occurred during shipping.  This trolley is used primarily as a hose festoon
trolley for 5300 series rail.

Remove the end cap and stop assemblies from the end of the rail. Roll the trolleys
into the open end of the rail. Reinstall the end cap and stop assemblies according to
instruction. ((SSeeee  ppaaggee  4400  ffoorr  eenndd  ccaapp  iinnssttaallllaattiioonn,,  ppaaggee  4422  ffoorr  ssttoopp  aasssseemmbbllyy
iinnssttaallllaattiioonn  aanndd  ppaaggee  4433  ffoorr  eenndd  ccaapp  wwiitthh  sshhoocckk  iinnssttaallllaattiioonn..))  

NNOOTTEE:: Hose trolleys are ordered separately from hose management kits. See page
49 for detailed information on how to integrate hose trolleys into your hose
management kit.

WWAARRNNIINNGG:: Use only the bolts and nuts provided by the manufacturer. All
components must be installed per manufacturer's instructions. Failure to comply may
cause injury or death to personnel.        

II
GG



AASSSSEEMMBBLLYY##  RRSSSS55339999,,  RRSSSS55339977,,  RRSSSS55559999,,  RRSSSS55559977,,  RRSSSS55779999,,  RRSSSS55779977
EENNCCLLOOSSEEDD  TTRRAACCKK  TTRRAANNSSFFEERR  SSWWIITTCCHH

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS
Verify parts from parts list below.  Inspect for breakage or loose parts, as damage may have occurred during shipping. Install the bridge rail, ridged endtruck ((RREESS55222266,,  RREESS55552244,,

RREESS55773355))  and latch ((11)) from the runway and adjust and level to job specifications. Hang the switch track hangers ((RRHHSS44225555)) from the overhead structure. Hang the counterlatch
from the hangers and position inline with the latch. Lock the latch and counterlatch together. The ‘V’ shaped slots on the sliding latch brackets ((GG,,HH))  should fit together ((sseeee  ffiigg..
11)). If not, loosen the hanger bracket bolts to the counterlatch and make neccasary horizontal adjustments. There are also vertical adjustments on the hangers via the switch track
hanger bracket ((1111)). Tighten all hanger bolts. Open and close the latch assembly several times to ensure proper locking operation. Run trolley through the latch assembly to
ensure proper running surface. If not, check for proper alignment and readjust horizontlly/vertically as needed.

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

RReeccoommmmeennddaattiioonnss:: DDoo  nnoott  uussee  tthhee  llaattcchh  mmeecchhaanniissmm  ttoo  mmaanneeuuvveerr  tthhee  bbrriinnddggee  oonn  tthhee  rruunnwwaayy,,  uussee  tthhee  FFIIxxttuurree  iinnsstteeaadd..  UUssiinngg  tthhee  llaattcchh  ffoorr  tthhiiss  ppuurrppoossee  mmaayy  bbeenndd  oorr  ccaauussee  ddaammaaggee
tthhee  tthhee  llaattcchhiinngg  mmeecchhaanniissmm..

5555

11)) (1) Required - latch - Part# RRSSSS55339999  (5300), RRSSSS55559999  (5500), RRSSSS55779999  (5700)
22)) (1) Required - counter-latch - Part# RRSSSS55339977  (5300),,  RRSSSS55559977 (5500), RRSSSS55779977  (5700)

nnoottee::  sseeee  ooppppoossiittee  ppaaggee  ffoorr  llaattcchh  &&  ccoouunntteerr--llaattcchh  ppaarrttss  lliisstt

RRiiddggeedd  eennddttrruucckk    --  PPaarrtt##  RREESS55222266  (5300), RREESS55552244 (5500), RREESS55773355 (5700)

33)) (1) Required - ridged endtruck bracket - Part# RREEDD44226655
44)) (2) Required - ridged endtruck trolley block - Part# RRWWDD44117799
55)) (2) Required - HHCS,M12 x 1.5 x 80 mm,cls 8.8, zp
66)) (4) Required - FW,M12 ,n,s,stl,zp
77)) (2) Required - rev. lock nut,M12 x 1.75,cls 10,zp
88)) (2) Required - boss trolley - aass  jjoobb  rreeqquuiirreess
99)) (3) Required - hanger bracket assembly - Part# RREEAA55229922

66 77

88

99

44

1111

55

33

SSwwiittcchh  ttrraacckk  hhaannggeerr  --  PPaarrtt##  RRHHSS44225555

nnoottee::  ssaammee  aass  aalluummiinnuumm  hhaannggeerr  ##  RRHHSS44003388  &&  RRHHSS44003399  eexxcceepptt  tthhee  ffoolllloowwiinngg  ppaarrttss::

1100)) (1) Required - extension bracket - Part# RRHHDD44223311
1111)) (1) Required - hanger bracket - Part# RRHHDD44331155AA
1122)) (2) Required - HHCS,M12 x 1.75 x 45 mm,cls8.8,zp
1133)) (2) Required - FW,M12,n,s,stl,zp
1144)) (4) Required - rev. lock nut,M12 x 1.75, cls 10,zp

22

11

1100

1122 1133 1144

FFIIGG..  11

AACC
CC

EESS
SSOO

RRII
EESS



HH

GG

BB
CC

AA

JJ

SSwwiittcchh  ttrraacckk  llaattcchh  --  PPaarrtt##  RRAASS55339999

AA)) (1) Required - RH latch bracket - Part# RRSSDD55554488
BB)) (1) Required - LH latch bracket - Part# RRSSDD55554477
CC)) (1) Required - trolley arm stop - Part# RRAADD44119966
DD)) (1) Required - spacer block - Part# RRSSDD55224422
EE)) (1) Required - THK precision rail - Part# RRGG2255NNLL221100
FF)) (1) Required - THK precision rail trolley - Part#

CCGG2255AAAAAANN
GG)) (1) Required - LH sliding latch brakcet - Part# RRSSDD55554455
HH)) (1) Required - RH sliding latch bracket - Part# RRSSDD55554466
II)) (1) Required - pull handle - Part# RRAADD44223388
JJ)) (1) Required - Oilite flange bushing - Part# FFLL7777--1122
KK)) (1) Required - handle bracket - Part# RRAADD44331166
LL)) (1) Required - M10-1.5 x 200 mm SHCS
MM)) (24) Required - M10 flat washer
NN)) (1) Required - .625 SAE washer
OO)) (13) Required - M10 - 1.5 rev. lock nut
PP)) (1) Required - handle linkage - Part# RRAADD44225533
QQ)) (2) Required - drill bushing - Part# SSFF4400--66
RR)) (1) Required - lock bar - Part# RRAADD44225522
SS)) (2) Required - M10-1.5 x 45 mm SHCS
TT)) (2) Required - M10 -1.5 x 150 mm SHCS
UU)) (6) Required - M10 - 1.5 x 100 mm SHCS
VV)) (4) Required - M6-1 x 30 mm SHCS
WW)) (4) Required - FW, M6
XX)) (4) Required - M6 - 1 rev. lock nut
YY)) (1) Required - support block - Part# RRSSDD55224411
ZZ)) 1) Required - notched block - Part# RRSSDD55224433
AAAA)) (2) Required - M10 - 1.5 x 130 mm SHCS
BBBB)) (1) Required - flag stop - Part# RRAADD44225544
CCCC)) (2) Required - M10 - 1.5 x 90 mm HHCS
KKKK)) (6) Required - M10 - 1.5 rev. lock nut
LLLL)) (1) Required - pull handle - Part# RRAADD44331188
MMMM)) (1) Required - end cap - PPaarrtt##  

EE

FF

II

MM

LL

KK

5566

SSwwiittcchh  ttrraacckk  ccoouunntteerr--llaattcchh  --  PPaarrtt##  RRAASS55339977

DDDD)) (1) Required - spacer block - Part# RRSSDD55224444
EEEE)) (1) Required - RH spur track - Part# RRSSDD55223355AA
FFFF)) (1) Required - LH spur track - Part# RRSSDD55224499AA                  
GGGG)) (1) Required - end block - Part# RRSSDD55224411
HHHH)) (2) Required - spacer - Part# RRAADD44887788
IIII)) (6) Required - M10 - 1.5 x 130 mm SHCS
JJJJ)) (12) Required - M10 flat washer
KKKK)) (6) Required - M10 - 1.5 rev. lock nut
LLLL)) (1) Required - pull handle - Part# RRAADD44331188
MMMM)) (1) Required - end cap - PPaarrtt##  

QQ

OO

KKKK

WW

TT

AAAA

ZZ

LLLL

XX

NN

JJJJ

GGGG

PP

UU

VV

IIII

YY

FFFF

SS

RR

HHHH

DD DDDD

EEEE

BBBB

CCCC

MMMM

BBIILLLL  OOFF  MMAATTEERRIIAAllSS

AASSSSEEMMBBLLYY##  RRSSSS55339999,,  RRSSSS55339977,,  RRSSSS55559999,,  RRSSSS55559977,,  RRSSSS55779999,,  RRSSSS55779977
EENNCCLLOOSSEEDD  TTRRAACCKK  TTRRAANNSSFFEERR  SSWWIITTCCHH  AACC

CC
EESSSSOO

RRIIEESS

RReeccoommmmeennddaattiioonnss:: DDoo  nnoott  uussee  tthhee  llaattcchh  mmeecchhaanniissmm  ttoo  mmaanneeuuvveerr  tthhee  bbrriinnddggee  oonn  tthhee  rruunnwwaayy,,  uussee  tthhee  FFIIxxttuurree  iinnsstteeaadd..  UUssiinngg  tthhee  llaattcchh  ffoorr  tthhiiss  ppuurrppoossee  mmaayy  bbeenndd  oorr  ccaauussee  ddaammaaggee
tthhee  tthhee  llaattcchhiinngg  mmeecchhaanniissmm..



AASSSSEEMMBBLLYY##  RRMMSS44006655,,  RRMMSS44220011
FFEESSTTOOOONNEEDD  HHOOSSEE  MMAANNAAGGEEMMEENNTT  KKIITT  FFOORR  55330000,,  55550000  &&  55770000 SSEERRIIEESS  RRAAIILL

AACC
CC

EESS
SSOO

RRII
EESS

5577

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS BBIILLLL  OOFF  MMAATTEERRIIAALLSS

CCOONNFFIIGGUURRAATTIIOONN

PPAARRTT  WWEEIIGGHHTT:: 1177..4400  llbbss..  ((77..8899  kkgg))

Verify parts from parts list on the right. Inspect for breakage or loose parts, as damage
may occur during shipping. Locate the air supply or determine the end of the runway from
which the air will enter the system. All Knight products, balancers, cylinders, arms, etc. shall
have clean,dry air only, unless specified. Install the drop-in bracket assembly ((RRSSAA55004422)) at
the end of the rail and install the filter/regulator bracket assembly ((RRSSAA55004422)) in the runway
nearest the end with the plant air supply. Secure the SMC filter regulator ((EE)) in the bracket
((BB))  with the filter/regulator jam nut ((FF))  and install the gauge. The “in” port should face
toward the plant air supply. 

WWAARRNNIINNGG:: MMaakkee  ssuurree  tthhaatt  tthhee  aaiirr  pprreessssuurree  iiss  ddeepplleetteedd  iinn  ppllaanntt  ssuuppppllyy  lliinneess  bbeeffoorree  rreemmoovviinngg
pplluuggss  oorr  vvaallvveess..  

Attach the plant air supply to the “in” port on the filter/regulator with customer supplied
hose and fittings. Remove the end cap at the filter/regulator end of the runway. Install one
hose trolley per each five (5) foot increment of runway rail. ((SSeeee  ppaaggee  4477  ffoorr  iinnffoorrmmaattiioonn  oonn
iinnssttaalllliinngg  hhoossee  ttrroolllleeyyss..)) If the system has a bridge installed, remove the end cap and install
one hose trolley per five (5) foot increment of bridge rail.

WWAARRNNIINNGG:: Reinstall end caps completely before continuing.

Use pipe dope on all pipe threaded fittings, do not tape or dope flared fittings. Install the
male connector ((RR)) into the “out” port of the filter regulator. Install the female barb
connector ((VV)) with the Oetiker clamp ((QQ)) into nylon reinforced hose. Install the hose with
fitting to the filter/regulator ((EE)). Remove the “U” bolts from the festoon trolleys. Reinstall the
“U” bolts with hose, alternating from inside to outside, as shown. Alternating hose trolleys
will prevent hose pinching when the bridge, fixture or hoist is rolled to the air supply end of
the system. The loops should hang down from the trolley approximately three (3) feet.
Install the male swivel push-on fitting with the Oetiker clamp into the 3/8” I.D. nylon
reinforced hose. Attach the flared & NPT fitting to the hoist or fixture. Clear contaminant’s
from the hose before attaching to the fixture by charging hose with air from the plant
supply line. Attach the hose to the flared fitting on the hoist or fixture. Zip-tie the hose to
the “U” bolts after verifying sufficient travel with no hose binding. Pressurize and check for
leaks.

If the system has a bridge, bolt the directional hose bracket ((LL)) to the side of the bridge
trolley on the supply side end truck using the two (2) M12 x 40 mm HHCS ((MM)),,  (4) M12 flat
washers ((OO))  and (2) M12 reverse lock nuts ((NN)). Install the close nipple ((TT)) into the merchant
coupling ((SS)). Put the nipple through the hole in the directional bracket and install the elbow
((UU)) on the nipple, trapping the fittings in the bracket. Attach the runway hose to the coupler
side of the bracket. Install the fittings on the bridge hose and connect one end to the elbow
side of the directional bracket. Clear contaminant’s from the hose before attaching to fixture
by charging hose with air from the plant supply line. Install female connector ((VV))  and
Oetiker clamp ((QQ)) to hose end. Festoon to trolleys as described and attach the opposite end
to the hoist or fixture and secure with zip-ties. Pressurize and check for leaks.

(1) Required - filter regulator assembly - PPaarrtt## RRMMSS55114499

AA)) (1) Required - cage nut tap plate - Part# RRWWDD44008899
BB)) (1) Required - filter regulator bracket - Part# RRMMDD44115511
CC)) (1) Required - HHCS,M12 x 1.75 x 50 mm,cls 8.8,zp
DD)) (1) Required - M12,type B,,s,stl,zp split lock washer
EE)) (1) Required - SMC filter regulator - Part# NNAAWW  33000000
FF)) (1) Required - filter regulator jam nut

(4) Required - drop in bracket assembly --  PPaarrtt##  RRSSAA55004422::

GG)) (1) Required - bracket - PPaarrtt##  RRHHDD55117722
HH)) (2) Required - mounting brackets - PPaarrtt##  RRHHDD55117733
II)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
JJ)) (4) Required - rev. lock nut, syl 1, M10 x 1.5,cls. 10, ZP
KK)) (8) Required - FW, 10 mm,N,S,STL.ZP

(1) Required - directional hose bracket assembly - PPaarrtt## RRMMSS55002211

LL)) (1) Required - directional hose bracket - PPaarrtt## RRMMDD44116677
MM)) (2) Required - HHCS,M12 x 1.75 x 40 mm,cls 8.8,zp
NN)) (2) Required - rev. lock nut, syl 1, M12 x 17.5,cls. 8, ZP
OO)) (4) Required - FW, M12,N,S,STL.ZP

(1) Required - 

FFoorr  33//88””  HHoossee - fitting package - PPaarrtt## RRMMSS55113388  
PP)) (1) Required - gauge - PPaarrtt## KK--1100
QQ)) (4) Required - Oetiker camp - PPaarrtt## 00881111
RR)) (4) Required - 3/8 male connector - PPaarrtt## 11110077--66--66
SS)) (1) Required - 3/8 merchant coupling - PPaarrtt## 11551122--66--66
TT)) (1) Required - 3/8 close nipple - PPaarrtt## BB0066XXCCLL
UU)) (1) Required - 3/8 NPT elbow - PPaarrtt## 11553300--66--66
VV)) (4) Required - 3/8 female hose barb - PPaarrtt## 994400--66--66

FFoorr  11//22””  HHoossee  --  fitting package - PPaarrtt## RRMMSS55113399
PP)) (1) Required - gauge - PPaarrtt## KK--1100
QQ)) (4) Required - Oetiker clamp - PPaarrtt##  11111133
RR)) (4) Required - 1/2 male connector - PPaarrtt## 11110077--66--66
SS)) (1) Required - 1/2 merchant coupling - PPaarrtt##  11551122--66--66
TT)) (1) Required - 1/2 close nipple - PPaarrtt## BB0088XXCCLL
UU)) (1) Required - 1/2 NPT elbow - PPaarrtt## 11553300--88--88
VV)) (4) Required - 1/2 female hose barb - PPaarrtt## 994400--88--88

((HHOOSSEE SSOOLLDD  SSEEPPAARRAATTEELLYY..  SSEEEE  CCUUSSTTOOMMEERR  SSEERRVVIICCEE  FFOORR  MMOORREE  IINNFFOORRMMAATTIIOONN))

RReeccoommmmeennddaattiioonnss::  This festooning package contains brackets and fittings to festoon one runway and one bridge with 3/8” all-purpose hose. 
TThhiiss  kkiitt  ddooeess  nnoott  ccoonnttaaiinn  tthhee  hhoossee  oorr  tthhee  hhoossee  ttrroolllleeyyss.. The hose and hose trolleys can be purchased separately. Contact Customer Service for ordering information.

II EE

GG

DD BB

MM

JJ

LL
SS

PP

NN

PP

QQTT

VV

CC

OO

AA

KK

HH

UU

VV

RR QQ

FF



AASSSSEEMMBBLLYY##  RRMMSS44006666,,  RRMMSS44220022
CCOOIILLEEDD  HHOOSSEE  MMAANNAAGGEEMMEENNTT  KKIITT  FFOORR  55330000,,  55550000  &&  55770000  SSEERRIIEESS RRAAIILL

IINNSSTTAALLLLAATTIIOONN  IINNSSTTRRUUCCTTIIOONNSS BBIILLLL  OOFF  MMAATTEERRIIAALLSS

5588

AACC
CC

EESSSSOO
RRIIEESS

BBIILLLL  OOFF  MMAATTEERRIIAALLSS

Verify parts from parts list on the right. Inspect for breakage or loose parts, as damage may
occur during shipping. Locate the air supply or determine the end of the runway from which the air
will enter the system. All Knight products, balancers, cylinders, arms, etc. shall have clean,dry air
only, unless specified. Install the drop-in bracket assembly ((RRSSAA55004422)) at the end of the rail and
install the filter/regulator bracket assembly ((RRSSAA55004422)) in the runway nearest the end with the plant
air supply. Secure the SMC filter regulator ((EE)) in the bracket ((BB))    with the filter/regulator jam nut ((FF))
and install the gauge. The “in” port should face toward the plant air supply. 

WWAARRNNIINNGG:: MMaakkee  ssuurree  tthhaatt  tthhee  aaiirr  pprreessssuurree  iiss  ddeepplleetteedd  iinn  ppllaanntt  ssuuppppllyy  lliinneess  bbeeffoorree
rreemmoovviinngg  pplluuggss  oorr  vvaallvveess..  

Attach the plant air supply to the “in” port on the filter/regulator with customer supplied hose
and fittings. Install two (2) turnbuckle bracket assemblies ((RRMMSS55002200))  at opposite ends of the runway
rail. The cable attach arms should overhang the rail on the same side as the filter\regulator. The
coiled hose may run on the inside or outside of the runways, depending on obstructions. 

Loop one cable end through the cable and attach bracket next to the filter\regulator. Fasten
with two (2) cable clips, provided. Make sure the cable clip saddles are on the “live' cable and the
“U” bolt on the 'dead' cable. Loop the other end of the cable through the eye on the turnbuckle.
AdJust the turnbuckle so that it is extended. Hook the turnbuckle on the opposite cable bracket on
the runway. Pull the cable taut and install two  cable clips with the clip saddles on the “live” cable
and tighten (cut off excess cable.).

Determine length of coiled tube needed. The actual length of coiled tube must be double the
working length. For example a 25' runway will required a 50' coiled tube. Slide the hose clamps on
the coil, insert the push-on fittings into the coiled hose and crimp the clamps. Install the male
connector ((AAAA)) into the “out” port of the filter regulator. Install the female connector barb ((EEEE)) with
the Oetiker clamp ((ZZ)) into nylon reinforced hose. Install the hose with fitting to the filter/regulator.
Use tape or pipe dope on all pipe threaded fittings. Do not use tape or dope on flared fittings.
Install the female connector ((EEEE)) push-on fitting with the Oetiker clamp ((ZZ))  into the nylon reinforced
hose. Clear contaminant’s from the hose before attaching to the fixture by charging hose with air
from the plant supply line. Attach the hose to the flared fitting on the hoist or fixture.Unhook the
turnbuckle, feed the cable through the hose, and reattach the turnbuckle. AdJust turnbuckle to
tighten the cable. Attach the coiled tube to the flare fitting in the “Out” port. (Do not over-tighten
flare fittings.) Fasten the other end to the hoist or fixture leader hose.

If the system has a bridge, install the cable brackets on the rail (For single bridges, the cable
faces runway coil. For double bridges the cable runs between the rails.) Install the directional
bracket ((RRMMSS55002211)) to the end truck trolley . Attach the runway coiled tube to the coupler on the
directional bracket. Install fittings on the bridge coil (see page 49 for fitting installation). Feed the
cable through the hose. Tighten the turnbuckle until the cable is taut. Connect bridge coil swivel
fittings. A leader may be needed at the end of the coil to supply the fixture or a few coils may be
unwrapped to extend the reach of the hose Pressurize and leak check.

(1) Required - filter regulator assembly - PPaarrtt## RRMMSS55114499

AA)) (1) Required - cage nut tap plate - Part# RRWWDD44008899
BB)) (1) Required - filter regulator bracket - Part# RRMMDD44115511
CC)) (1) Required - M12 x 1.75 x 50 mm,cls 8.8,zp
DD)) (1) Required - M12,type B,,s,stl,zp split lock washer
EE)) (1) Required - SMC filter regulator - Part# NNAAWW  33000000
FF)) (1) Required - filter regulator jam nut

(4) Required - drop in bracket assembly --  PPaarrtt##  RRSSAA55004422::

GG)) (1) Required - bracket - PPaarrtt##  RRHHDD55117722
HH)) (2) Required - mounting brackets - PPaarrtt##  RRHHDD55117733
II)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
JJ)) (4) Required - rev. lock nut, syl 1, M10 x 1.5,cls. 10, ZP
KK)) (8) Required - FW, 10 mm,N,S,STL.ZP

(4) Required - turnbuckle bracket assembly - PPaarrtt##  RRMMSS55002200:

LL)) (1) Required - turnbuckle bracket - PPaarrtt##  RRMMDD44110011
MM)) (1) Required - cage nut - PPaarrtt##  RRWWDD44008899
NN)) (1) Required - M12 split lock washer
OO)) (1) Required - M12 x 1.75 x 50 mm,cls 8.8,zp hex head cap screw

(4) Required - drop in bracket assembly --  PPaarrtt##  RRSSAA55004422::
PP)) (1) Required - bracket - PPaarrtt##  RRHHDD55117722
QQ)) (2) Required - mounting brackets - PPaarrtt##  RRHHDD55117733
RR)) (4) Required - HHCS, M10 x 1.5 x 90, cls. 8.8, ZP
SS)) (4) Required - rev. lock nut, syl 1, M10 x 1.5,cls. 10, ZP
TT)) (8) Required - FW, 10 mm,N,S,STL.ZP

(2) Required - directional hose bracket assembly - PPaarrtt##  RRMMSS55002211:

UU)) (1) Required - directional hose bracket - PPaarrtt##  RRMMDD44116677AA
VV)) (2) Required - 1/2-13 x 1 1/2 HHCS
WW)) (2) Required - 1/2-13 reverse lock nut
XX)) (4) Required - 1/2 SAE flat washer

(1) Required - FFoorr  33//88””  HHoossee - fitting package - PPaarrtt##  RRMMSS55114400
YY)) (1) Required - gauge - Part# KK--1100
ZZ)) (4) Required - Oetiker clamp - Part# 00881111
AAAA)) (4) Required - 3/8 male connector - Part# 11110077--66--66
BBBB)) (1) Required - 3/8 merchant coupling - Part# 11551122--66--66
CCCC)) (1) Required - 3/8 close nipple - Part# BB0066XXCCLL
DDDD)) (1) Required - 3/8 NPT elbow - Part# 11553300--66--66
EEEE)) (4) Required - 3/8 female hose barb - Part# 994400--66--66
FFFF)) (4) Required - 3/8 hose mender - Part# 992222--66--66

(1) Required - 11//22””  HHoossee - fitting Package - PPaarrtt##  RRMMSS55114411
YY)) (1) Required - gauge - Part# KK--1100
ZZ)) (4) Required - Oetiker clamp - Part# 11111133
AAAA)) (4) Required - 1/2 male connector - Part# 11110077--66--66
BBBB)) (1) Required - 1/2 merchant coupling - Part# 11551122--66--66
CCCC)) (1) Required - 1/2 close nipple - Part# BB0088XXCCLL
DDDD)) (1) Required - 1/2 NPT elbow - Part# 11553300--88--88
EEEE)) (4) Required - 1/2 female hose barb - Part# 994400--88--88
FFFF)) (4) Required - 3/8 hose mender - Part# 992222--66--66

GGGG)) (4) Required - turnbuckle & cable - Part# PPHHTTBB110000AA

((HHOOSSEE SSOOLLDD  SSEEPPAARRAATTEELLYY..  SSEEEE  CCUUSSTTOOMMEERR  SSEERRVVIICCEE  FFOORR  MMOORREE  IINNFFOORRMMAATTIIOONN))

Recommendations: This coiled hose kit contains brackets and fittings to supply air along a messenger cable for one runway and one bridge

II

FF

BBBB

HH

NN

MM

LL

OO

VV

EE

DD

CC

AA

JJ

PP

QQ

XX

PPAARRTT  WWEEIIGGHHTT::          1166..66  llbbss..  ((77..5533  kkgg))

AAAA

ZZ

CCCC

BB

UU

YY

KK

WW

FFFF

EEEE

DDDD

RR SS

GGGG

ZZ

TT

ZZ

AAAA
EEEE

GG



SEIZING AND SADDLING WIRE ROPE

WIRE ROPE INFORMATION

A
PP

EN
D

IX
 A

i

STORAGE 

Ropes should be stored in coils or on reels in a clean, dry place
indoors. If outdoor storage is necessary, then their surfaces must be
covered to prevent the entry of moisture or matter that could damage
the rope. If lengthy storage is required, it is good practice to periodically
examine the ropes and lubricate them, as necessary.

The rope must be kept away from heat and steam and must never be
allowed to rest for lengthy periods of time on concrete or ash floors. The
lime sulfur and ash can cause corrosion pits that eventually lead to
broken wires, sometimes even before the rope is put into service.

SEIZING AND CUTTING

It is most important that tight seizing of annealed wire or strand is
maintained on the ends of all ropes. If this is not done the wires and
strands are apt to become slack causing a breakdown in the uniformity
of tensions in the rope. This results in overloading of some strands,
insufficient loading of others, “Bird Caging” and breakage. Use a soft
annealed seizing wire and place one end in the valley between two
strands. The long end of the wire should then be turned at a right angle
to the rope and wound closely and tightly back over the end of the wire
and around the rope several times. Finally, after winding the seizing wire
on the rope, the two ends should be twisted together at approximately
the center of the seizing by alternately twisting and pulling until the
seizing is tight.

CABLE CLIPS

The Knight Industries recommended method for making an eye uses
U-bolt and saddle-type Crosby clips, thimbles (for loads exceeding 200
lbs. [91 kg.]) and 1/4 inch galvanized aircraft cable (Federal spec. #RR-
W-410D, meeting military spec. #MIL-W-83420D for dimensional
tolerancing and strength). These terminators have the advantage of
allowing thorough examination and ease of field installation. When
applied with proper care, thimbles, and clipped eye terminations will
develop approximately 80% of the rope strength. All clips must be of
drop-forged steel. Malleable iron clips must never be used.

U-bolt clips must have the U-bolt section on the “dead” or short end of
the rope and the saddle on the “live” or long end of the rope. The wrong
application (U-bolt on the live instead of dead end) of even one clip can
reduce the efficiency of the connection to 40%.

APPLICATION

Turn back 4 3/4” (121 mm) of rope on a thimble or loop. Apply first clip
1.00” (25 mm) from “dead” end of rope. Apply U-bolt over “dead” end of
wire rope - “live” end rests in saddle. Tighten nuts evenly, alternating from
one nut to the other until reaching 15 ft/lbs. of torque. Apply the second
clip as near the loop or thimble as possible, leaving at least one base
width between bolts. Tighten nuts evenly, alternating until reaching 15
ft./lbs. of torque.

Apply first load to test the assembly. This load should be of equal or
greater weight than loads are expected to be during use. Next, check
and retighten nuts to 15 ft./lbs. of torque. In accordance with good
rigging and maintenance practices, the wire rope and termination
should be inspected periodically for wear, abuse and general
adequacy.

Seizing Wire

Valley

90º

Wire Rope

Properly Seized Wire Rope

Thimble

U-bolt

Saddle

Live End of Wire

Dead End of Wire

Properly Saddled Wire Rope

1.00”
(25mm)

1.25”
(31.7mm)

Max.

1.25”
(31.7mm)

Max.



AAPPPPEENN
DD

IIXX  AA

CCAABBLLIINNGG  YYOOUURR  SSYYSSTTEEMM

SSAAFFEETTYY  CCAABBLLEE  FFOORR  HHAANNGGEERRSS

SSAAFFEETTYY  CCAABBLLEE  FFOORR  TTRROOLLLLEEYYSS

iiii

Each hanger is required to have safety cable installed. A rail splice area
adjacent to a hanger must also be drilled and cabled. The cable must pass
over the structural steel on which the rail hanger is attached. The cable
should be 1/4 inch in diameter.

Drill a 3/8” hole within 3” of either side of the hanger clamp for heavy
duty hangers, both sides for conventional hangers. Pass one end of the
cable through the hole and secure to the other end with cable saddles as
shown.

Use forged saddle clips only. Cable thimbles should be used on loads
over 200 lbs. (90.8 kg). The finished cable assembly should allow as little
load drop as possible. Over lapping the cable ends is not an acceptable
method to join cable ends.

Drill a 3/8” hole within 3” of either side of the hanger clamp for heavy
duty hangers, both sides for conventional hangers. Pass one end of the
cable through the newly drilled hole and the centerbolt hole on the
endtruck. Secure to the other end with cable saddles as shown.

For conventional hangers, follow the same procedure for drilling the rail
as used for heavy duty hangers, one hole on each side of the endtruck.
Thread the cable through the 1/4” clearance holes at one end of the end
truck pivot pin and through the newly drilled holes in the rail. Secure to
the other end with cable saddles as shown and repeat for other side.

Use forged saddle clips only. Cable thimbles should be used on loads
over 200 lbs. (90.8 kg). The finished cable assembly should allow as little
load drop as possible. Over lapping the cable ends is not an acceptable
method to join cable ends.

SSAAFFEETTYY  CCAABBLLEE  FFOORR  EENNDD  TTRRUUCCKKSS

Trolleys attached to a carriage frame will be cabled. Nycopress swedges
are used with cable thimbles to connect trolleys to arm carriages for Knight
supplied equipment. The cable assemblies are pre-swedged and should
not be removed.

If an assembly is attached to a trolley, the frame or body of the
assembly shall be cabled to the trolley. Knight provides holes through the
body of the trolley for cable passage. Cable as shown with the cable
terminated at eyelets.

Use forged saddle clips only. Cable thimbles should be used on loads
over two hundred pounds. The finished cable assembly should not allow
more than one inch of load drop in case of part failure. Over lapping the
cable ends is not an accepted method to join cable ends.

SSAAFFEETTYY  WWIIRREE  FFOORR  EEXXTTEENNDDEEDD  SSTTAACCKK  HHAANNGGEERRSS
The length of the safety wire should be double distance from the top to

the bottom of the hanger. Thread half the length of the wire through the
top hole of the upper hanger swivel. Wrap the left end of the wire in a half
turn around the base of the swivel ((AA)). By hand, twist the two wires
together, clockwise, so that the left side of the wire crosses over the right.
Next pull the two ends of the safety wire straight down. Clamp your safety
wire pliers to the two ends of the wire at the spot where wire would
thread the bottom hole of the lower swivel. Use the pliers to twist the wire
in a clockwise direction until tight.  Remove the pliers and spiral the
twisted pair of wires, clockwise, around the threaded rod of the hanger
until tight. Thread the right hand wire through the bottom hole of the
lower swivel. Wrap the left end of the wire in a half turn around the base
of the swivel ((BB))..  By hand, twist the two wires together, clockwise, so that
the left side of the wire crosses over the right ((CC)). Clamp the safety wire
pliers on the wire 1” from the swivel. Use the pliers to twist the wire in a
clockwise direction until tight. Cut off excess wire, and fold remaining wire
in half ((DD)).

AA

DDCC

BB

Safety Cabling Heavy
Duty Hangers Safety Cabling

Conventional Hangers

Safety Cabling
Conventional End Trucks

Safety Cabling Heavy
Duty End Trucks

Safety Cabling Heavy
Duty Trolleys Safety Cabling

Conventional Trolleys

EEnndd  TTrruucckk
PPiivvoott  PPiinn



AA.. Is the trolley running surface in the runways clean and free
of oil, grease and dirt?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  II

BB.. Are the runways parallel and level to within ±1/8” along their
length and across their width?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  IIII

CC.. Are both runways free to pivot along their longitudinal axis
(roll) at the hanger attaching points? 
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  IIIIII

DD.. Is the fixture frame or bridge assemblies free of attached
equipment such as hoses, coiled tubes, electrical cables,
drive systems or tracking devices?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  IIVV

EE.. Are the trolleys on the fixture or bridge equipped with a
ffuunnccttiioonnaall pivot attachment bracket or yoke and/or
swiveling bracket or yoke on the horizontal axis (yaw) and on
the longitudinal axis (roll) between the frame and the trolley?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  VV

FF. Are the spliced sections straight and level?  Are the inside
running surfaces at the splice flush and aligned? Are the
end cap bolts loose enough to turn by hand?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  VVII

GG.. Do the load trolleys or bridge trolleys run smoothly and
quietly? 
YYeess  --    CChheecckk  nneexxtt  ccoonnddiittiioonn

NNoo  --  SSeeee  ssoolluuttiioonn  VVIIII
HH.. Are the visible surfaces of the trolley wheel smooth and

unblemished?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  VVIIIIII

II.. Are the trolleys on the carriage or fixture, in the same track,
directly in line with each other and the rail?  
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  IIXX

JJ.. Does the center to center measurement of the runway
match the centers of the bridge or fixture that is installed on
the runways? Are the trolleys on the carriage or fixture
directly in line with each other and the rail?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  XX

KK.. Are the trolleys running in the rails without wobbling and are
the wheels running true on the axles?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  XXII

LL.. Have the right hangers been used for the job (Rigid hangers
for offset or cantilevered loads and rod type hangers on all
other applications)?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  XXIIII

MM.. Is the rail in good condition; free from damage?
YYeess  --  CChheecckk  nneexxtt  ccoonnddiittiioonn
NNoo  --  SSeeee  ssoolluuttiioonn  XXIIIIII

KKnniigghhtt  IInndduussttrriieess  RRaaiill
TTrroouubbllee  SShhoooottiinngg  TTrreeee
PPeerrffoorrmmaannccee  IIssssuueess

Getting Started

System performance can be affected by many
different factors.  If a system is not performing as well as
expected, then follow the flow chart to diagnose the
problem.  Start by pulling the load with a tension meter
(fish scale) to determine the pounds of force required
for starting and maintaining movement of the load.
The maximum should be around 15 pounds to start
and 12 pounds to maintain movement for heavier
offset loads.  For lighter loads or direct loads, minimums
can be as low as 2 to 5 pounds of force.  Direct loads
are loads that are directly below the trolleys or trolley
carriage framework, such as hoists or vertical lift
assemblies.  Offset loads are loads that are
cantilevered beyond the support frame or trolleys, such
as an arm or horizontal telescoping system.

PPRROOBBLLEEMMSS

AAPP
PPEE

NN
DD

IIXX
  BB

ii

CCOONNDDIITTIIOONNSS



SSOOLLUUTTIIOONNSS
II.. Clean inside surfaces of the rail.  Dirty or greased

runways will adversely affect rolling performance.
Grease or oil will temporarily relieve binding but only
masks the true problem and will eventually cause
even greater resistance by attracting dirt and debris
to the rolling surface and to the trolley wheels.  Also,
grease and oil or any petroleum-based product
applied to the track will drip on personnel and
product.

IIII.. Level and align the system.  When a system is
installed level and parallel using the proper
components, the rolling performance can be as
good as six pounds to start the load and four pounds
of force to maintain the movement, even for heavier
loads.  The best to be expected is one to five pounds
for loads directly under the trolley or load frame and
four to seven for offset or cantilevered loads.  

IIIIII.. Install hangers that pivot between the structure and
the runway track.  Rod type for direct loads and rigid
pivot types for offset loads.  Rigidly mounted runway
hangers will cause binding and friction that can
greatly effect “roll-ability”.  The hanger should pivot or
swivel between the structural attachment and the rail
hanger bracket.  The runway should be able to rock
back and forth on the hanger pivot.

IIVV..      Free up resistance from attached components.
Attachments such as pneumatic coiled tubing or
electrical cables, tracking systems, control panels,
electrical boxes, powered drive systems, assembly
trays or fastening systems can all effect performance.
Any three or four trolley frames should allow pivot at
the trolley attach bracket using a yoke, hinge or
bearing.  Load trolleys should not be linked together
with solid connectors or tow bars.

VV.. Install trolleys or brackets on the trolleys that allow
pivot between the trolley and hoist or carriage frame.
Fixture or bridges that have the load trolleys attached
rigidly to the carriage framework will cause binding,
side loading and friction between the trolley wheel
and trolley running surface.  If the trolley can pivot at
the load and the track can pivot at the hanger, the
trolley wheels will stay square to the running surface,
the trolley bearings will be equally loaded and the
trolley wheel tread will be flat on the track running
surface.  The load will glide farther and run smoother,
and the wheel bearings and side rollers will last much
longer.

VVII.. Loosen over tightened bolts for binding at end caps,
hangers, or splices. Trolley guide rollers will stick at the
end of track sections if the cap cross bolts are too
tight.  Trolleys can bind at hangers or splices if cross
bolts are too tight.  Trolleys can bind at splices if the

sections are not aligned and the draw bolts are too
tight.  

VVIIII.. Clean the side rollers.  Squeaking from trolleys is
caused by dirt caught between the side guide roller
and the dowel pin axle it turns on.  The side roller
squeaking can be fixed by cleaning and lubricating
the dowel and side roller on the trolley.  Clean with
contact cleaner and lube sparingly with lithium based
grease only

VVIIIIII.. Remove trolleys from the track and inspect for
damage, imbedded objects cracks or bearing wear.
If chips or cracks are evident replace the bearing and
wheel assembly.  The wheel should not wobble on the
bearing more than 1/16th of an inch.  It should spin
freely and smoothly with no binding. 

IIXX.. Loosen nuts on yoke mounting bolts or open cross
holes in yoke attachments.  If the trolleys are on yokes
that restrict yoke slop in the vertical plane (yaw), the
trolleys will dog track (they will not roll in the same line).
This condition will create friction between the track to
the trolley wheel.

XX.. The center distance between runway rails should be
equal to the center distance between the endtrucks,
with a tolerance of + 1/16. The bridge should be
perpendicular to the runway and the trolleys should
be directly in line with each other.

XXII.. Make sure the correct trolley size is installed in the
corresponding rail size.  The small load trolleys will fit in
the larger profile track sections.  This is dangerous and
can lead to load failure.  The load trolley should fill the
profile width of the track in which it is installed.  

XXIIII.. Ensure that anti-kick up rail and hangers have been
used on a cantilevered load system.  If rod type
hangers are used on a system that has an offset or
cantilevered load installed on it, then kick up binding
is possible.  Hangers on runways that support offset
loads should not be rod type hangers.  Rigid
mounted pivot hangers are most effective on offset
loads.   

XXIIIIII.. Replace rail.

iiii

AAPPPPEENN
DD

IIXX  BB



HHEEAADDQQUUAARRTTEERRSS
KKNNIIGGHHTT  IINNDDUUSSTTRRIIEESS

11116600  CCeennttrree  RRooaadd
AAuubbuurrnn  HHiillllss,,  MMII  4488332266    UUSSAA

PPhhoonnee    ((224488))  337777--44995500      
FFaaxx    ((224488))  337777--22113355

wwwwww..KKnniigghhtt--iinndd..ccoomm

MMAANNUUFFAACCTTUURRIINNGG
AAuubbuurrnn  HHiillllss,,  MMiicchhiiggaann

DDaallllaass,,  TTeexxaass
PPuunnee,,  IInnddiiaa

SSAALLEESS OOFFFFIICCEESS
AAllbbaannyy,,  GGeeoorrggiiaa

AAuubbuurrnn  HHiillllss,,  MMIIcchhiiggaann
DDaallllaass,,  TTeexxaass

GGooooddlleettssvviillllee,,  TTeennnneesssseeee
IInnddiiaannaappoolliiss,,  IInnddiiaannaa
LLoouuiissvviillllee,,  KKeennttuucckkyy

OOkkllaahhoommaa  CCiittyy,,  OOkkllaahhoommaa
PPoorrttllaanndd,,  OOrreeggoonn

QQuuaakkeerrttoowwnn,,  PPeennnnssyyllvvaanniiaa
SSaann  JJoossee,,  CCaalliiffoorrnniiaa

SStt..  LLoouuiiss,,  MMiissssoouurrii
TTwwiinnssbbuurrgg,,  OOhhiioo

BBuurrlliinnggttoonn,,  OOnnttaarriioo
DDeerrbbyysshhiirree,,  EEnnggllaanndd

LLaannggeennffeelldd,,  GGeerrmmaannyy
NNaaggooyyaa,,  JJaappaann

PPuunnee,,  IInnddiiaa
SSaaiinnttee--FFooyy,,  QQuueebbeecc

SSaaoo  PPaauulloo,,  BBrraazziill
SSeeoouull,,  KKoorreeaa

TTaaiippeeii,,  TTaaiiwwaann




